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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description
0 Dec. 03, 2021 Initial Release
1 Dec. 13, 2021 Revised Sec.7 and Sec.9

This test results were applied only to the test methods required by the standard.
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1. Test Regulations

FCC RF Exposure evaluation of U-NII 6 -7 GHz Band of this device were measured by referring
to the interim procedures in TCB Workshop document of Oct 2020, IEC/IEEE 62209-1528:2020
and also the Application Note of SPEAG, the manufacturer of measuring equipment.

SAR Testing was performed using 6.5 GHz SAR Probe calibration factor according to FCC TCBC
Document.

November 2017, October 2018, April 2019, November 2019, October 2020, April 2021 TCBC
Workshop Notes.

SPEAG DASY6 System Handbook

SPEAG DASY®6 Application Note (Interim Procedures for Operating at 6 -10GHz) (June 2021)
IEEE 1528-2013

IEC TR 63170:2018

IEC 62479:2010

FCC KDB 865664 D02 v01r02

FCC KDB 64 D04 v01r03

FCC KDB 248227 D01 v02r02

FCC KDB 447498 D01 v06

FCC KDB 864664 D01 v01r04

FCC KDB 648474 D04 v01r03
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,
Gyeonggi-do, 17383 KOREA

031-645-6300
031-645-6401

2.2 Test Facilities

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Tesing No. KT197)
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3. Information of the EUT

3.1 General Information of the EUT

Model Name SM-X800

Equipment Type Tablet

FCCID A3LSMX800

Application Type Certification

Applicant SAMSUNG Electronics Co., Ltd.

4. Device Under Test Description

4.1 DUT specification

Band &Mode  Operating Mode ' Tx Frequency |
U-NII-5 Data 5935 Wz —6 415 Mz
U-NII-6 Data 6 435 Wz —6 525 Mz
U-NII-7 Data 6 535 Wz —6 875 Mz
U-NII-8 Data 6895 WMz —7 115 M
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4.2 Nominal and Maximum Output Power Specifications

SAR values were scaled to the maximum allowed power to determine compliance per KDB

publication 447498 D01v06.

4.2.1 Maximum 6 Gz WIFI output power

IEEE 802.11 / MIMO
Mode 802.11a(CDD+STBC) 802.11 Ax(SU) (CDD+STBC.SDM)
Nominal Maximum Nominal Maximum
U-NII 6-7 GHz (20MHz BW) 12.0 13.0 12.0 13.0
U-NII 6-7 GHz (40MHz BW) 115 12.5
U-NII 6-7 GHz (80MHz BW) 115 12.5
U-NII 6-7 GHz (160MHz BW) 115 12.5

4.2.2 Reduced Power 6 Gz WIFI output power - Grip sensor ON

IEEE 802.11 / MIMO

4.2.3 6 Gz WIFI output power - RSDB Mode

Mode 802.11a(CDD+STBC) 802.11 Ax(SU) (CDD+STBC.SDM)
Nominal Maximum Nominal Maximum
U-NII 6-7 GHz (20MHz BW) 11 12 1 12
U-NII 6-7 GHz (40MHz BW) 10.5 115
U-NII 6-7 GHz (80MHz BW) 10.5 115
U-NII 6-7 GHz (160MHz BW) 10.5 115

F-TP22-03 (Rev.00)

IEEE 802.11 / MIMO
Mode 802.11a(CDD+STBC) 802.11 Ax(SU) (CDD+STBC.SDM)
Nominal Maximum Nominal Maximum
U-NII 6-7 GHz (20MHz BW) 9 10 9 10
U-NII 6-7 GHz (40MHz BW) 8.5 9.5
U-NII 6-7 GHz (80MHz BW) 8.5 9.5
U-NII 6-7 GHz (160MHz BW) 8.5 9.5
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4.2.4 Maximum 6 Gz 802.11ax RU Power

Tones IEEE 802.11 / MIMO
6G/20Mhz 6G/40Mhz 6G/80Mhz 6G/160Mhz
26T 3.0 3.0 3.0 3.0
52T 6.0 6.0 6.0 6.0
106T 9.0 9.0 9.0 9.0
2427 12.0 1.5 1.5 1.5
484T 1.5 1.5 1.5
996T 1.5
4.2.5 Reduced Power 6 (Hz 802.11ax RU Power- Grip sensor ON
Tones IEEE 802.11 / MIMO
6G/20Mhz 6G/40Mhz 6G/80Mhz 6G/160Mhz
26T 3.0 3.0 3.0 3.0
52T 6.0 6.0 6.0 6.0
106T 9.0 9.0 9.0 9.0
2427 11.0 10.5 10.5 10.5
484T 10.5 10.5 10.5
996T 10.5
4.2.6 606Hz802.11ax RU Power- RSDB Mode
Tones IEEE 802.11 / MIMO
6G/20Mhz 6G/40Mhz 6G/80Mhz 6G/160Mhz
26T 3.0 3.0 3.0 3.0
52T 6.0 6.0 6.0 6.0
106T 9.0 8.5 8.5 8.5
2427 9.0 8.5 8.5 8.5
484T 8.5 8.5 8.5
996T 8.5

F-TP22-03 (Rev.00)
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4.3 DUT Antenna Locations

The dimensions and separation distances of this model are shown in the Technical Descriptions.
5 eparation Distance Device Configurations 1o
eqd a owe
Anto » d AR Te 0

dBm | mW | Rear | Top | Left | Right | Bottom | Rear | Top | Left | Right | Bottom

WIFI 1 Ant WIFI6G | 7115 | 13.0 | 20.0 0 0 136 0 271 Yes | Yes | NO | Yes No
WIFI 2 Ant WIFI6G | 7115 | 13.0 | 20.0 0 0 0 135 271 Yes | Yes | Yes No No

The distance between the transmit antennas and the edges of the device are included in the filing.
- Note: All test configurations are based on front view position.

4.4 Test Considerations

SAR was performed using 6.5GHz SAR Probe calibration factors. FCC KDB 616217 D04 v01r02
and KDB 248227 D01 v02r02 were followed for test positions, distances, and modes.
The equipment class of this model is 6XD-15E 6 GHz Low Power Indoor Client.

Per Oct. 2020 and April 2021 TCBC Workshop notes:

Portable devices transmitting at frequencies > 6 GHz, including U-NII 6-7 GHz band, are subject
to MPE incident power density (PD, or IPD) limits

MPE limit is 1 mW/cm? (10 W/m?) plane-wave-equivalent PD, averaged over 4 cm2, evaluation
distance emulating normal use conditions

1. SAR testing

The Probe Factor for SAR Testing were used 6.5GHz SAR Probe calibration factor

For the SAR measurement test, five channels were selected according to the criteria of FCC KDB
248227 according to the notes of FCC Oct, 2020 TCBC Workshop.

Absorbed Power density(APD) using a 4cm?2 Averaging area is reported based on SAR
measurements.

2. Power density measurement

Incident PD

Incident Power density is evaluated at 2mm ensuring that the resolution is sufficient such that
integrated Power density(iPD) ratio between d=2 and d=A/5 is =-1dB per equipment manufacture
guidance.

Power density results are scaled up for uncertainty above 30%.

3. Simultaneous transmission analysis
6GHz WIFI SAR results are used for simultaneous transmission analysis with the other
transmitters and total exposure ratio(TER)

WLAN Note

1. WIFI 6 GHz operations are limited to MIMO operations only. Per FCC KDB publication 248227
D01v02r02, SAR for MIMO was evaluated by following the simultaneous SAR provisions from
KDB publication 447498 D01v06 by making a SAR measurement with both antennas transmitting
simultaneously.
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5. Additional Test Positions due to Proximity Conditions

This device uses a sensor to reduce output powers in extremity use conditions.

When the sensor detects a user is touching the device on or near to the antenna the device
reduces the maximum allowed output power However, the proximity sensor is not active when
the device is moved beyond the sensor triggering distance and the maximum output power is no
longer limited. Therefore, an additional exposure condition is needed in the vicinity of the
triggering distance to ensure SAR is compliant when the device is allowed to operate at a non-
reduced output power level.

FCC KDB 616217 D04 v01r02 Section 6 was used as a guideline for selecting SAR test distances
for this device at these additional exposure conditions. The smallest separation distance
determined by the sensor triggering and sensor coverage for each applicable edge, minus 1 mm.
was used as the test separation distance for SAR testing. Sensor triggering distance summary
data is included in below table.

§6.2 Worst case
. . . . . §6.3 §6.4 .

Wireless technologies Position Triggering Coverage Tilt Anale distance for
Distance 9 9% Phablet SAR

Rear 18 N/A N/A 17

Top 21 N/A N/A 20

Right Side 8 N/A N/A 7

6GHz WIF MIMO

Right corner 9 N/A N/A 8

Left Side 8 N/A N/A 7

Left corner 9 N/A N/A 8

In the MIMO operation state of the 6GHz WIFI mode, the SAR was measured by applying the
worst case separation distance.
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6. Limits
RF Exposure Limits for Frequencies Below 6GHz

UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
General Population Occupational
(W/kg) (W)

HUMAN EXPOSURE

SPATIAL PEAK SAR *
(Partial Body) 16 8.0
SPATIAL AVERAGE SAR **
(Whole Body) 0.08 0.4
SPATIAL PEAK SAR ***
(Hands / Feet / Ankle / Wrist) 4.0 20.0

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a
tissue volume in the shape of a cube) and over the appropriate averaging time.

RF Exposure Limits for Frequencies Above 6GHz

Per 81.1310 (d)(3), the MPE limits are applied for frequencies above 6 GHz. Power Density is e
xpressed in units of mW/m’ or mW/ar'.

Peak Spatially Averaged Power Density was evaluated over a circular area of 4 an” per interim
FCC Guidance for near-field power density evaluations per October 2018 TCB Workshop notes.

HUMAN EXPOSURE 0 enis Uncontrlled Envronments
Frequency Range[MHz] 1,500 — 100,000 1,500 — 100,000
Power Density[mWy/ci] 5.0 1.0

Average Time[Minutes] 6 30

NOTES: 1.0 mW/mr is 10 W/m*
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7. RF Conducted Powers

7.1 IEEE 802.11a (6 GHz) Maximum Conducted Power

IEEE 802.11a (20 Wiz BW)

Frequency [Mi] Channel (6 GHz) Average RF Conducted Power [dBm]
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 9.54 8.37 12.00
6 075 25 9.89 8.47 12.25
6175 45 8.43 8.46 11.45
6 275 65 9.19 8.74 11.98
6 415 93 9.76 9.19 12.50
6 435 97 9.84 9.59 12.73
6475 105 9.46 9.09 12.29
6 515 113 9.01 9.45 12.25
6 535 117 8.96 9.40 12.20
6 675 145 8.81 9.00 11.91
6 695 149 8.69 8.89 11.80
6 875 185 9.02 8.92 11.98
6 895 189 9.05 8.79 11.93
6 995 209 9.14 9.51 12.34
7115 233 9.50 8.90 12.22

7.2 |EEE 802.11a (6 GHz) Reduced Conducted Power_Grip on

IEEE 802.11a (20 Wiz BW)

Frequency [M] Channel (6 GHz) Average RF Conducted Power [dBm]
WIFI Ant 1 ‘ WIFI Ant 2 WIFI MIMO
5935 2 8.52 7.33 10.97
6 075 25 8.38 7.49 10.97
6175 45 7.61 7.51 10.57
6 275 65 7.43 7.25 10.35
6 415 93 8.00 7.67 10.85
6 435 97 8.21 7.97 11.10
6 475 105 8.29 8.02 11.17
6 515 113 7.69 8.38 11.06
6 535 117 7.68 8.33 11.02
6 675 145 7.72 7.95 10.85
6 695 149 7.62 7.83 10.73
6 875 185 7.53 7.32 10.44
6 895 189 7.57 7.30 10.45
6 995 209 8.46 8.40 11.44
7115 233 8.59 7.83 11.24
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7.3 IEEE 802.11a (6 GHz) Conducted Power_RSDB mode

IEEE 802.11a (20 Wiz BW)

Frequency [Mi] Channel (6 GHz) Average RF Conducted Power [dBm]
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 6.31 5.39 8.89
6 075 25 6.52 5.55 9.07
6175 45 5.72 5.89 8.82
6 275 65 6.02 5.7 8.87
6415 93 6.48 6.13 9.32
6 435 97 6.19 5.90 9.06
6475 105 6.25 5.99 9.13
6 515 113 6.23 6.83 9.55
6 535 117 6.21 6.82 9.53
6 675 145 6.17 6.48 9.34
6 695 149 6.05 6.36 9.21
6 875 185 5.93 5.91 8.93
6 895 189 5.96 5.84 8.91
6 995 209 6.55 6.83 9.71
7115 233 6.53 5.67 9.13

F-TP22-03 (Rev.00)
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7.4 |EEE 802.11ax (6 GHz) Maximum Conducted Power

IEEE 802.11ax (6 GHz) 20MHz RF Conducted Power [dBm]

Frequency [MHz] Channel
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 9.05 7.72 11.44
6 075 25 9.24 8.04 11.69
6175 45 8.92 8.42 11.68
6 275 65 9.17 8.52 11.86
6415 93 8.88 7.88 11.42
6 435 97 9.02 8.34 11.70
6475 105 9.28 8.52 11.92
6 515 113 9.14 9.04 12.10
6 535 117 9.22 9.10 12.17
6 675 145 9.33 9.17 12.26
6 695 149 9.24 9.03 12.14
6 875 185 9.16 8.60 11.90
6 895 189 9.15 8.55 11.87
6 995 209 9.16 8.97 12.07
7115 233 9.45 8.79 12.14
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7.5 |IEEE 802.11ax (6 GHz) Reduced Conducted Power_Grip ON

IEEE 802.11ax (6 GHz) 20MHz RF Conducted Power [dBm]

Frequency [MiZ] | Channel

WIFI Ant 1 | WIFI Ant 2 WIFI MIMO
5935 2 7.67 6.77 10.25
6 075 25 7.89 7.17 10.55
6175 45 7.73 7.70 10.72
6 275 65 7.86 7.28 10.59
6415 93 8.03 7.73 10.89
6435 97 8.12 7.92 11.03
6475 105 7.99 7.43 10.73
6 515 113 8.25 8.03 11.15
6 535 117 8.20 7.88 11.05
6 675 145 8.13 8.18 11.16
6 695 149 8.32 7.97 11.16
6875 185 8.33 7.87 11.11
6 895 189 8.14 7.62 10.90
6 995 209 8.47 7.88 11.19
7115 233 8.30 7.96 11.14

7.6 IEEE 802.11ax (6 GHz) Conducted Power_RSDB Mode

IEEE 802.11ax (6 GHz) 20MHz RF Conducted Power [dBm]

Frequency [MZ] | Channel

WIFI Ant 1 | WIFI Ant 2 WIFI MIMO
5935 2 5.91 4.87 8.43
6 075 25 5.91 5.25 8.60
6175 45 6.02 5.30 8.68
6 275 65 5.93 5.19 8.58
6415 93 6.08 5.41 8.77
6435 97 6.22 5.83 9.04
6475 105 5.96 5.22 8.61
6 515 113 5.87 5.05 8.49
6 535 117 5.92 5.13 8.55
6 675 145 6.04 6.12 9.09
6 695 149 5.99 5.00 8.53
6 875 185 6.06 5.39 8.75
6 895 189 6.07 6.03 9.06
6 995 209 6.00 5.82 8.92
7115 233 6.49 6.37 9.44
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Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

= Power measurements were performed for the transmission mode configuration with the highest
maximum output power specified for production units.

= For transmission mode with the same maximum output power specification, powers were
measured for the largest channel bandwidth, lowest order modulation and lowest data rate.

= For transmission modes with identical maximum specified output power, channel bandwidth,
modulation and data rates, power measurements were required for all identical configurations.

= For each transmission mode configuration, powers were measured for the highest and lowest
channels; and at the mid-band channel(s) when there were at least 3 channels supported. For
configurations with multiple mid-band channels, due to an even number of channels, both
channels were measured.

Test Configuration

EUT Spectrum Analyzer
Coax Cable

F-TP22-03 (Rev.00) Page 16 of 112



P CT FCC ID: A3LSMX800 Report No: HCT-SR-2111-FCO18-R1

8. System Verification

8.1 Tissue Verification
The Head simulating material is calibrated by HCT using the DAKS 3.5 to determine the
conductivity and permittivity.

Table for Head Tissue Verification

Date of Tissue Tissue Freq. Measur_e(_j M(_easurgd Targgt . '_I'arget.
Tests Temp. e (i) Conductivity Dielectric Conductivity Dielectric % dev o % dev €
(°C) 0 (S/m) Constant,e 0o (S/m) Constant, €

6000 5.640 33.940 5.480 35.100 2.92 -3.30

6065 5.748 34.724 5.557 35.022 3.44 -0.85

6305 5.914 34.207 5.840 34.734 1.27 -1.52

6485 6.212 33.445 6.052 34.518 2.64 -3.11

11/19/2021 21 1 6.5 GHz| 6500 6.257 33.273 6.070 34.500 3.08 -3.56
' Head 6545 6.280 33.014 6.122 34.446 2.58 -4.16

6785 6.564 33.614 6.400 34.158 2.56 -1.59

7000 6.630 32.868 6.650 33.900 -0.30 -3.04

7025 6.700 32.562 6.680 33.870 0.30 -3.86

7500 7.419 32.350 7.240 33.300 2.47 -2.85

6000 5.634 33.883 5.480 35.100 2.81 -3.47

6065 5.759 34.493 5.557 35.022 3.64 -1.51

6305 5.940 34.032 5.840 34.734 1.71 -2.02

6485 6.226 34.026 6.052 34.518 2.88 -1.43

11/22/2021 212 6.5 GHz| 6500 6.240 33.608 6.070 34.500 2.80 -2.59
' Head 6545 6.248 33.272 6.122 34.446 2.06 -3.41

6785 6.567 33.236 6.400 34.158 2.61 -2.70

7000 6.635 32.481 6.650 33.900 -0.23 -4.19

7025 6.660 32.563 6.680 33.870 -0.30 -3.86

7500 7.405 31.962 7.240 33.300 2.28 -4.02

6000 5.649 34.485 5.480 35.100 3.08 -1.75

6065 5.764 34.584 5.557 35.022 3.73 -1.25

6305 5.928 34.275 5.840 34.734 1.51 -1.32

6485 6.207 33.355 6.052 34.518 2.56 -3.37

11/23/2021 207 6.5 GHz| 6500 6.225 33.103 6.070 34.500 2.55 -4.05
' Head 6545 6.275 33.096 6.122 34.446 2.50 -3.92

6785 6.579 33.206 6.400 34.158 2.80 -2.79

7000 6.586 32.992 6.650 33.900 -0.96 -2.68

7025 6.660 32.518 6.680 33.870 -0.30 -3.99

7500 7.410 32.597 7.240 33.300 2.35 -2.11

The above measured tissue parameters were used in the DASY software. The DASY software was used
to perform interpolation to determine the dielectric parameters at the SAR test device frequencies(per KDB
publication 865664 D01v01r04 and IEEE 1528-2013 6.6.1.2). The tissue parameters listed in the SAR test
plots may slightly differ from the table above due to significant digit rounding in the software.

The SAR measurement system have implemented ths SAR error compensation algorithems documented
in IEC 62209-2 to automatically compensate the measured SAR results for deviations between the
measured and required tissue dielectric parameters for all frequencies. The test lab has verified that the
required SAR error compensation algorithm has been correctly appplied to only scale up the measured
SAR, not downward.
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8.2.SAR System Verification for 6.5GHz

Input Power: 10 mW

. Liquid 1 W Target 10mw 1 W .
Probe  Dipole Liquid .| Temp. SAR4 Measured Normalized = Deviation
(S/N) (S)] (SPEAG) SARyq SARyq
[Wikd] [Wikd]
6500 11/19/2021 | 3968 Head| 21.2 | 21.1 291 2.90 290 0.3 =10
6500 11/22/2021 | 3968 | 1012 |Head| 21.3 | 21.2 291 2.90 290 0.3 =10
6500 11/23/2021 | 3968 Head| 20.8 | 20.7 291 2.89 289 0.7 =10

8.3 Power Density Verification for 10GHz
Input Power: 9.0mW

_ Normal psPD _ Total psPD e
Probe Dipole (W/m?2 over 4 cm? ) Deviation (W/m?2 over 4 cm? ) Deviation
SN SIN dB dB
Measured’ Target ‘ (dB) Measured ‘ Target ‘ (dB)
10 11/23/2021 9528 1018 4.77 49.3 0.34 4.88 49.3 0.24
10 11/24/2021 9528 1018 4.72 49.3 0.38 4.75 49.3 0.35
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8.4 System Verification Procedure

For SAR Measurement

SAR measurement was prior to assessment; the system is verified to the £ 10 % of the

specifications at each frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should
be within 10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;

SAR Verification was performed according to the FCC KDB 865664 D01v01r04.

For Power Density Measurement

The system was verified to be within £0.66 dB of the power density targets on the calibration
certificate according to the test system specification in the user's manual and calibration facility
recommendation. The 0.66 dB deviation threshold represents the expanded uncertainty for
system performance checks using SPEAG’s mmWave verification sources. The same spatial
resolution and measurement region used in the source calibration was applied during the system
check.

The measured power density distribution of verification source was also confirmed through visual

inspection to have no noticeable differences, both spatially(shape) and numerically (level) from
the distribution provided by the manufacturer, per November 2017 TCBC Workshop Notes.
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9. SAR Test Data Summary

9.1 SAR Measurement Results

6 GHz WLAN Body SAR _Max Power

AGHIELS) Band Data | "U"® Meas. Power Scalin
) p . ) Test Ant Distance  Meas. SAR = Scaling 9 Reported  Plot
Wg ch, Mode widh o Rale o Power DAt o i config. PUY Y m) Wikg)  Factor 2" saR wikg) No
: () (Mbps) e (Bm)  (6B) g g (Duty) 9) No.
6675 | 145 |802.11ax| 20 |MCSO0| 13 | 1226 | 0.16 Rear MIMO | 93.3 17 0.013 1.211 1.017 | 0.016
6675 | 145 |[802.11ax| 29 |MCSO| 13 1226 | 10 Left MiMO | 933 7 0.027 1.211 1.017 | 0.033
6675 | 145 |802.11ax| po |[MCSO| 13 | 12.26 | 01 Right MiMO | 93.3 7 0.058 1211 | 1017 | 0.014
6675 | 145 |802.11ax| po |MCSO| 13 | 12.26 | 012 Top MiMO | 93.3 20 0.011 1211 | 1.017 | 0.022

6675 | 145 |802.11ax| po |[MCSO| 13 | 12.26 | 006 | Left Corner | MIMO | 93.3 8 0.018 1211 | 1.017 | 0.022
6675 | 145 |802.11ax| o9 [MCSO| 13 | 12.26 | .0.07 |Right Comner| MIMO | 93.3 7 0.033 1211 | 1.017 | 0.041
6075 | 25 |802.11lax| 20 [MCSO| 13 | 11.69 | -0.12 Right MiMO | 93.3 7 0.061 1570 | 1017 | 0.097 | 1

7

7

7

6275 | 65 |802.1lax| 20 |MCSO| 13 | 11.86 | -0.10 Right MiMO | 933 0.053 1.406 | 1.017 | 0.076
6475 | 105|802.11ax| 20 [MCSO| 13 | 11.92 | -0.08 Right MmO | 933 0.057 1.406 | 1.017 | 0.081
6995 | 209 |802.11ax| 20 [MCSO| 13 | 12.07 | -0.03 Right MmO | 933 0.014 1.268 | 1.017 | 0.018

ANSI/ IEEE C95.1 - 2005— Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram

6 GHz WLAN Body SAR _Grip_on

Band Data Meas. | Power . . Scaling
W cn  Mode |wdn Rae o Power Dt oot (R buycyde PoRlE MUSCER SR e (BRER RO
: (k) (Mbps) ot (@BT)  (dB) 9: g (Outy) 9 No.

Frequency \ Tune-

6995 | 209 |802.11ax| 20 |wmcso| 12 | 11.19 |-0.03 | Rear MIMO | 93.3 0 0.403 1.294 | 1.017 | 0.530
6995 | 209 802.11ax | 20 |wcso| 12 | 1119 0.02 Left MIMO | 93.3 0 0.056 1.294 | 1.017 | 0.074
6995 [209 [802.11ax | 20 |mcso| 12 | 1119 | 0.10 Right MIMO | 93.3 0 0.256 1.294 | 1.017 | 0.337
6995 [209 [802.11ax | 20 |mcso| 12 | 11.19 | 0.08 Top MIMO | 93.3 0 0.039 1.294 | 1.017 | 0.051
6995 [209 802.11ax | 20 |mcso| 12 | 1119 | 0.14 |Left Corner| MIMO | 93.3 0 0.032 1.294 | 1.017 | 0.042
6995 [209 802.11ax | 20 |mcso| 12 | 11.19 | -0.04 |Right Corner| MIMO | 93.3 0 0.084 1.294 | 1.017 | 0.111
6075 | 25 802.11ax | 20 |mcso| 12 | 10.55 | -0.08 | Rear MIMO | 93.3 0 0.381 1.524 | 1.017 | 0.590
6275| 65 B802.11ax | 20 |wcso| 12 | 1059 |-0.15| Rear MIMO | 93.3 0 0.476 1.486 | 1.017 | 0.719
6475|105 802.11ax | 20 |wcso| 12 | 10.73 | 0.17 Rear MIMO | 93.3 0 0.408 1.435 | 1.017 | 0.595
6675 | 145 802.11ax | 20 |vcso| 12 | 11.16 | 0.06 Rear MIMO | 93.3 0 0.525 1.222 | 1.017 | 0.652 | 2

ANSI/ |IEEE C95.1 - 2005- Safety Limit Body

Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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6 GHz WLAN Body SAR _ RSDB mode
Frequency Tune-

SEI | (D L . Test Distance |Meas. SAR Scaling ?:(::t'z? Reported  Plot

(mm) (Wikg) Factor (Outy) SAR (W/kg) No.

i ch. Mode | width Rate Limit Power Drift Position Ant Config. Duty Cycle

() (Mbps) (dBm) | (dB)

(dBm)

6675 |145|802.11ax| 20 |mcso| 10 | 9.09 | 0.13 Rear MIMO | 93.3 0 0.239 | 1.247 | 1.017 | 0.303
6675 |145|802.11ax| 20 |mcso| 10 | 909 | 0.10 Left MIMO | 93.3 0 0.055 | 1.247 | 1.017 | 0.070
6675 |145(802.11ax | 20 MCSO0| 10 | 9.09 | 017 Right MIMO | 93.3 0 0.234 | 1.247 | 1.017 | 0.297
6675 |145(802.11ax | 20 MCS0| 10 | 9.09 | 016 Top MIMO | 93.3 0 0.061 | 1.247 | 1.017 | 0.077
6675 |145(802.11ax | 20 MCSO| 10 | 9.09 | 0.01 |Left Corner| MIMO | 93.3 0 0.070 | 1.247 | 1.017 | 0.089
6675 |145(802.11ax | 20 MCSO| 10 | 9.09 |.0.19 |Right Corner| MIMO | 93.3 0 0.092 | 1.247 | 1.017 | 0.117
6075 | 25 {802.11ax | 20 MCSO| 10 | 860 | 0.14 Rear MIMO | 93.3 0 0.383 | 1496 | 1.017 | 0.583
6275 | 65 (802.11ax | 20 MCSO| 10 | 858 | 0.04 Rear MIMO | 93.3 0 0.572 | 1517 | 1.017 | 0.882 | 3
6475 |105(802.11ax | 20 MCSO| 10 | 861 | 0.10 Rear MIMO | 93.3 0 0.274 | 1507 | 1.017 | 0.420
6995 |209(802.11ax | 20 MCSO| 10 | 892 | 0.07 Rear MIMO | 93.3 0 0.448 | 1.312 | 1.017 | 0.598
- Body
ANSI/ |IEEE C95.1 - 2005- Safety Limit 1.6 Wikg

Spatial Peak

. Averaged over 1 gram
Uncontrolled Exposure/ General Population 9 9
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HHCT

9.2 Absorbed Power Density Results

6 GHz WLAN Absorbed Power Density Body Max Power

Frequency Band Data | Tune- | Meas. . .
m ch. Mode width ~ Rate |Up Limit| Power POV\(ISE;D i P;-s(eitsifjn Ant Config.  Duty Cycle Dl(iﬂ)c - mv’\\/lllecar:; A(Z?m’) Plot No.
(M) | (Mbps) | (@Bm) | (dBm)

6675 |145| 802.11ax | 20 |MCSO0| 13 |1226| o016 Rear MIMO 93.3 17 0.009
6675 |145| 802.1lax | 20 |[MCSO| 13 |12.26| .10 Left MIMO 93.3 7 0.016
6675 |145| 802.1lax | 20 |MCS0| 13 [1226 | 001 Right MIMO 93.3 7 0.043
6675 |145| 802.1lax | 20 |MCS0| 13 |[12.26| 12 Top MIMO 93.3 20 0.007
6675 |145| 802.11ax | 20 |MCS0| 13 |[12.26| 006 Left Corner MIMO 93.3 8 0.012
6675 |145| 802.11ax | 20 |[MCSO| 13 |12.26| _go7 Right Corner MIMO 93.3 7 0.026
6075 | 25 | 802.11ax | 20 |[MCSO| 13 |11.69 | -0.12 Right MIMO 93.3 7 0.047
6275 | 65 | 802.11ax | 20 |MCSO| 13 |11.86| -0.10 Right MIMO 93.3 7 0.040
6475 |[105| 802.11ax | 20 |MCSO| 13 |11.92| -0.08 Right MIMO 93.3 7 0.044
6995 |[209| 802.11ax | 20 |MCSO| 13 |12.07| -0.03 Right MIMO 93.3 7 0.010

6 GHz WLAN Absorbed Power Density Body _Grip on

M Band  Data | Tune- | Meas. . .
. " Power Drift Test : Distance Meas. APD Plot
m ch. Mode width ~ Rate |Up Limit| Power (dB) Position Ant Config. Duty Cycle (mm) mwicm? (4 ar) No.
()  (Mbps) | (dBm) | (dBm)
6995 |[209| 802.11ax | 20 |MCSO| 12 |11.19| -0.03 Rear MIMO 93.3 0 0.202
6995 |[209| 802.11ax | 20 |[MCSO| 12 |11.19| 0.02 Left MIMO 93.3 0 0.027
6995 |[209| 802.11ax | 20 |[MCSO| 12 |11.19| 0.10 Right MIMO 93.3 0 0.141
6995 |[209| 802.11ax | 20 |[MCSO| 12 |11.19| 0.08 Top MIMO 93.3 0 0.023
6995 |209| 802.11ax | 20 [MCSO| 12 | 11.19| 0.14 Left Corner MIMO 93.3 0 0.015
6995 |209| 802.1lax | 20 |MCSO| 12 |11.19| -0.04 | Right Corner MIMO 93.3 0 0.046
6075 25 | 802.11ax | 20 |MCSO| 12 |1055| -0.08 Rear MIMO 93.3 0 0.225
6275 65 | 802.11lax | 20 |MCSO| 12 |1059| -0.15 Rear MIMO 93.3 0 0.264
6475 |105| 802.11ax | 20 [MCSO| 12 |10.73| 0.17 Rear MIMO 93.3 0 0.228
6675 |145| 802.11ax | 20 |[MCSO| 12 [11.16| 0.06 Rear MIMO 93.3 0 0.267

6 GHz WLAN Absorbed Power Density Body RSDB mode

A G Band Data | Tune- | Meas
idth o " Power Drift Test . Distance Meas. APD Plot

m ch. widt Rate | Up Limit| Power (dB) Position Ant Config. Duty Cycle (mm) mw/ari (4 ar) No.
(M) | (Mbps) | (dBm) | (dBm)

6675 145| 802.11ax 20 |MCSO0| 10 9.09 0.13 Rear MIMO 93.3 0 0.114

6995 |209| 802.1lax | 20 |MCSO| 10 | 9.09 | 0.10 Left MIMO 93.3 0 0.023

6675 |145| 802.1lax | 20 |MCSO| 10 | 9.09 | 017 Right MIMO 93.3 0 0.126

6675 |145| 802.11ax | 20 |MCSO| 10 | 9.09 | 0.16 Top MIMO 93.3 0 0.039

6675 |145| 802.1lax | 20 |MCS0| 10 | 9.09 | 0.01 Left Corner MIMO 93.3 0 0.031

6675 |145| 802.1lax | 20 |[MCSO| 10 | 9.09 | -0.19 Right Corner MIMO 93.3 0 0.044

6075 25 | 802.11ax | 20 |MCSO| 10 | 860 | 0.14 Rear MIMO 93.3 0 0.228

6275 65 | 802.11lax | 20 |MCSO| 10 | 858 | 0.04 Rear MIMO 93.3 0 0.329

6475 |[105| 802.11ax | 20 |MCSO| 10 | 8.61 | 0.10 Rear MIMO 93.3 0 0.136

6995 |209| 802.11ax | 20 |MCSO| 10 | 8.92 | 0.07 Rear MIMO 93.3 0 0.217
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9.3 Power Density Results

6 GHz WLAN Power Density Grip on

Scaling Factor for Scaled Normal
Band Tune- Meas. I . . Reported 4 m*
Frequency | Data Rate > | Peak|Distance| Test Ant Duty  Grid Step Ipd Measurement  Normal psPD psPD Total psPD Plot
Mode  width Up Limit Power Drift - ) » . . psPD
(Mbps) No. | (mm) | Position Config. = Cycle ) (mW/amr)  Uncertainty per  (mW/ar’) (mW/a’) (mW/an) . No.
() (dBm) (dBm)  (dB) (mW/ar)
Mz Ch. IEC 62479
6995 |209(802.11ax| 5 |MCSO | 12 | 41,19 |-0.13| 1 | 2 | Rear | MiMO |93.3| 0.05 | N/A 1.554 0.061 0.095 0.070 0.109
6995 [209(802.11ax| 5 |MCSO | 12 | 1119|018 1| 2 | Left | MmiMO |93.3| 0.05 | N/A 1.554 0.025 0.039 0.028 0.044
6995 |209(802.11ax 55 |MCSO | 12 11119 10.13| 1 | 2 | Right | MmO | 93.3| 0.05 | N/A 1.554 0.043 0.067 0.051 0.079
6995 |209(802.11ax 5 |MCSO | 12 | 11.19|-012| 1| 2 | Top | miMO |93.3| 005 | NA 1.554 0.036 0.057 0.043 0.067
6075 | 25 [802.11ax| 5 | MCSO | 12 | 10.55|0.07| 1| 2 Rear | MmO | 93.3| 0.05 N/A 1.554 0.080 0.124 0.094 0.146
6275 65 802.11ax| 5 | MCSO | 12 [10.59 |-0.01| 1 | 2 | Rear | miMO | 93.3| 0.05 | 0.980 1.554 0.112 0.174 0.139 0.216 4
6275 | 65 [802.11ax 55 |MCSO | 12 | 1059 |0.14| 1 | 956 | Rear | MmiMO | 93.3| 0.05 | 0.825 1.554 0.030 0.047 0.031 0.049
6475 |105(802.11ax 5 | MCSO | 12 | 10.73|-0.05| 1 | 2 | Rear | MiMO | 93.3| 0.05 | N/A 1.554 0.049 0.076 0.058 0.089
6675 |145(802.11ax 5 |MCSO | 12 | 4116 |0.02| 1 | 2 | Rear | MiMO |93.3| 0.05 | N/A 1.554 0.073 0.113 0.091 0.141
47 CFR §1.1310 — Safety Limit Power Density
Spatial Average 1 mW/mr
Uncontrolled Exposure/ General Population Averaged over 4 m’

6 GHz WLAN Power Density RSDB mode

Scaling Factor for Scaled Normal .
Band Tune- Meas. I Reported 4 m

Frequency | Data Rate -~ "~ |PeakDistance  Test Ant | Duty GCridStep lIpd Measurement  Normal psPD psPD Total psPD Plot
Mode  width Up Limit Power Drift o . . . psPD
(Mbps) No. | (mm) | Position ~Config. ] (MW/ar)  uncertainty per  (mW/ar) (mW/am) (mW/am) No.
m (i) (dBm) (CEL )] (mW/ar)
. IEC 62479

6675|145[802.11ax 59 |MCSO | 15 | 9.09 |.0.11| 1| 2 | Rear | MiMO |93.3| 005 | N/A 1.554 0.022 0.034 0.023 0.036
6675|145802.11aX 59 |MCSO | 10 | 9.09 | g19| 1| 2 | Left | MiMO |93.3| 005 | N/A 1.554 0.011 0.017 0.012 0.019
6675 [145802.11ax 5 | MCSO | 10 | 9.09 | g1g| 1| 2 | Right | MmiMO |93.3| 0.05 | N/A 1.554 0.033 0.051 0.038 0.059
6675|145[802.11ax 55 |MCSO | 10 | 9.09 | pp4 |1 | 2 | Top | mMiMO |93.3| 005 | N/A 1.554 0.012 0.019 0.013 0.020
6075 | 25 802.11ax o |MCSO | 10 | 8.60 |g19| 1| 2 | Right | MiMO |93.3| 0.05 | N/A 1.554 0.054 0.084 0.062 0.096 5
6275 65 (802.11ax 59 |MCSO | 10 | 858 | gq7| 1| 2 | Right | \ymo | 93.3| 005 | NA 1.554 0.014 0.022 0.019 0.030
6475 |105(802.11ax| 5o [MCSO | 10 | 861 |0o08| 1| 2 | RigMt | mimo |93.3| 0.05 | N/A 1.554 0.031 0.048 0.036 0.056
6995|209(802.11aX 59 |MCSO | 10 | 892 |g12| 1| 2 | Right | pymo | 93.3| 005 | N/A 1.554 0.02 0.031 0.022 0.034
47 CFR §1.1310 — Safety Limit Power Density
Spatial Average 1 mW/mr
Uncontrolled Exposure/ General Population Averaged over 4 m’
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9.4 SAR and Absorbed Power Density Test Notes
General Notes:

1. The test data reported are the worst-case SAR values according to test procedures
specified in IEEE 1528-2013, FCC KDB Publication 447498 D01v06.

2. Batteries are fully charged at the beginning of the SAR measurements. A standard
battery was used for all SAR measurements.

3. Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical,
mechanical and thermal characteristics and are within operational tolerances expected
for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per
FCC KDB 447498 D0O1v06..

6. This device utilizes power reduction for some wireless mode and technologies, as
outlined in sec. 4.2 The maximum output power allowed for each transmitter and
exposure condition was evaluated for SAR compliance based on expected use
conditions and simultaneous scenarios.

7. FCC KDB Publication 616217 D04v01r02 Section 4.3, SAR tests are required for the
back surface and edges of the tablet with the tablet touching the phantom. The SAR
Exclusion Threshold in FCC KDB 447498 D0O1v06 was applied to determine SAR test
exclusion for adjacent edge configurations.

8. Per FCC guidance SAR was performed using 6.5 GHz SAR probe calibration factors.
Per October 2020 TCB Workshop notes, 5 channels were tested. Absorbed power
density(APD) using a 4 ' averaging area is reported based on SAR measurements.

9. The simultaneous transmission analysis is shown in the Main SAR report section 14

WLAN Notes:

1. WIFI 6 GHz operations are limited to MIMO operations only (does not support stand-
alone mode). Per KDB Publication 248227 D01v02r02, SAR for MIMO was evaluated by
following the simultaneous SAR provisions from KDB Publication 447498 D01v06 by
making a SAR measurement with both antennas transmitting simultaneously.

2. When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional
channels was not required. Otherwise, SAR for the next highest output power channel
was required until the reported SAR result was < 1.20 W/kg or all test channels were
measured.

3. The device was configured to transmit continuously at the required data rated, channel
bandwidth and signal modulation, using the highest transmission duty factor supported
by the test mode tools. The reported SAR was scaled to the 100% transmission duty
factor to determine compliance. Procedures used to measure the duty factor are identical
to that in the associated WLAN test reports.
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9.5 Power Density General Notes

1. The manufacturer has confirmed that the device tested have the same physical, mechanical
and thermal characteristics and are within operational tolerances expected for production units.

2. Batteries are fully charged at the beginning of the measurements. The DUT was connected to
a wall charger for some measurements due to the test duration. It was confirmed that the
charger plugged into this DUT did not impact the near-field PD test results.

3. Power density was calculated by repeated E-field measurements on two measurement planes
separated by /4.

4. The device was configured to transmit continuously at the required data rate, channel
bandwidth and signal modulation, using the highest transmission duty factor supported by the test
mode tools.

5. Per FCC guidance and equipment manufacturer guidance, power density results were scaled
according to IEC 62479:2010 for the portion of the measurement uncertainty >30%. Total
expanded uncertainty of 2.68 dB(85.4%) was used to determine the psPD measurement scaling
factor.

6. Per equipment manufacturer guidance, power density was measured at d=2 mm and d= A 5mm
using the same grid size and grid step size for some frequencies and surfaces. The integrated
power density (iPD) was calculated based on these measurements. Since iPD ratio between the
two distances is <1 dB, the grid step was sufficient for determining compliance at d=2 mm.

7. WIFI 6 GHz operations are limited to MIMO operations only (does not support stand-alone

mode). psPD for MIMO was evaluated by making a measurement with both antennas transmitting
simultaneously.
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10. Measurement Uncertainty

.For SAR Measurements

Measurement Uncertainty for handset SAR test

According to IEC/IEEE 62209-1528
(6-10 GHzrange)

a b ¢ d € f 9 c :le e c xi ;/ e K
Source of uncertainty Description [Uncertainty | Probability Div. Ci Ci Standard Standard Vi or veff
+ % distribution Uncertainty [Uncertainty
(€5¢)) (109) * % %
(19 (109)
Measurement system
Probe calibration CF 18.60 N 2 1 1 9.30 9.30 oo
Probe Calibration Drift CFdrift 1.70 R 1.73 1.00 1.00 0.98 0.98 oo
Probe Linearity LIN 4.70 R 1.73 1.00 1.00 2.71 2.71 o
Broadband Signal BBS 2.80 R 1.73 1 1 1.62 1.62 o
Probe Isotropy 1ISO 7.60 R 1.73 1 1 4.39 4.39 o
Data Acquisition DAE 0.30 N 1.00 1 1 0.30 0.30 o
RF Ambient AMB 1.80 N 1.00 1 1 1.80 1.80 o
Probe Positioning Asys 0.01 N 1 0.5 0.5 0.25 0.25 oo
Data Processing DAT 3.50 N 1 1 1 3.50 3.50 o
Phantom and Device Errors
Conductivity (meas.)DAK LIQ(o) 2.50 N 1.00 0.78 0.71 1.95 1.78 oo
Conductivity (temp.)BB LIQ(To) 2.40 R 1.73 0.78 0.71 1.08 0.98 oo
Phantom Permittivity EPS 14.00 R 1.73 0.5 0.5 4.04 4.04 o
Distance DUT - TSL DIS 2.00 N 1.00 2 2 4.00 4.00 o
Device Positioning Dxyz 1.00 N 1.00 1 1 1.00 1.00 o
Device Holder H 3.60 N 1.00 1 1 3.60 3.60 o
DUT Modulation MOD 2.40 R 1.73 1 1 1.39 1.39 47
Time-average SAR TAS 0.00 R 1.73 1 1 0.00 0.00 5
DUT drift RFdrift 2.50 N 1.00 1 1 2.50 2.50 o
Val Antenna Unc.val VAL 0.00 N 1.00 1 1 0.00 0.00 oo
Unc. Input Powerval RFin 0.00 N 1.00 1 1 0.00 0.00 oo
Correction to the SAR results
Phantom uDeviation to Target C(g, 0) 1.90 N 1.00 1 0.84 1.90 1.60 o
SAR scalingp C(R) 0.00 R 1 1 1 0.00 0.00 oo
Combined Uncertainty U(ASAR) RSS 13.98 13.91 0
(965% confience mterval) k=2 2196 | 272
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For Power Density Measurements:

Measurement Uncertainty for CDASY6 Power density module

f=
a b c d e bxe/d g
Uncertainty Standard
Value Probability Uncertainty
Source of uncertainty . . . Div. Ci Vi
distribution (£ dB)
(= dB)
Probe calibration 0.49 N 1 1 0.49 =53
Probe correction 0.00 R 1.73 1 0.00 o
Frequency Response(BW = 1GHz) 0.20 R 1.73 1 0.12 oo
Sensor cross coupling 0.00 R 1.73 1 0.00 oo
Istropy 0.50 R 1.73 1 0.29 o
Linearity 0.20 R 1.73 1 0.12 oo
Probe scattering 0.00 R 1.73 1 0.00 oo
Probe positioning offset 0.30 R 1.73 1 0.17 o
Probe positioning Repeatability 0.04 R 1.73 1 0.02 o
Probe spatial Resolution 0.00 R 1.73 1 0.00 o
Field Impedence Dependence 0.00 R 1.73 1 0.00 o
Sensor Mechanical Offset 0.00 R 1.73 1 0.00 o
Amplitude and Phase drift 0.00 R 1.73 1 0.00 o
Amplitude and Phase noise 0.04 R 1.73 1 0.02 o
Measurement area truncation 0.00 R 1.73 1 0.00 =53
System Detection Limit 0.04 R 1.73 1 0.02 o
Data acquisition 0.03 N 1 1 0.03 o
Field Reconstruction 2.00 R 1.73 1 1.15 o
Forward Transformation 0.00 R 1.73 1 0.00 =53
Power density Scailing 0.00 R 1.73 1 0.00 oo
Spatial Averaging 0.10 R 1.73 1 0.06 o
System Detection Limit 0.04 R 1.73 1 0.02 o
Test sample and Environmental Factors
Probe coupling with DUT 0.00 R 1.73 1 0.00 oo
Modulation Response 0.40 R 1.73 1 0.23 oo
Integration time 0.00 R 1.73 1 0.00 oo
Response time 0.00 R 1.73 1 0.00 o
Device holder influence 0.10 R 1.73 1 0.06 o
DUT alignment 0.00 R 1.73 1 0.00 o
RF Ambient Conditions 0.04 R 1.73 1 0.02 o
RF ambient - reflections 0.04 R 1.73 1 0.02 =53
Immunity/Secondary Reception 0.00 R 1.73 1 0.00 o
Power Drif of DUT 0.21 R 1.73 1 0.12 o
Combined standard uncertainty (k = 1) RSS 1.34 o
Expanded uncertainty
. k=2 2.

(95% confidence level) 68
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FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

11. SAR Test Equipment

Manufacturer Type / Model Calib. Date Cellze mizre. Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
SPEAG cDASY6 5G Module Phantom N/A N/A N/A

HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX60 F10/5D1CA1/C/01 N/A N/A N/A
Staubli TX60 Lspeag F10/5D1CA1/A/01 N/A N/A N/A
Staubli TX90 XLspeag F13/5SD0A1/A/01 N/A N/A N/A
Staubli Teach Pendant (Joystick) S-0123 N/A N/A N/A
SPEAG DAE4 868 09/27/2021 Annual 09/27/2022
SPEAG DAE4 1687 06/21/2021 Annual 06/22/2022
SPEAG EUmmwWV4 9528 04/01/2021 Annual 04/01/2022
SPEAG E-Field Probe EX3DV4 3968 09/29/2021 Annual 09/29/2022
SPEAG Dipole D6.5GHzV2 1012 09/24/2021 Annual 09/24/2022
SPEAG 5G Verification source 10GHz 1018 04/23/2021 Annual 04/23/2022
TESTO 175-H1/Thermometer 44606559906 04/16/2021 Annual 04/16/2022
TESTO 608-H1/Thermometer 83239085 11/15/2021 Annual 01/26/2022
Agilent Power Meter N1911A MY45101406 07/08/2021 Annual 07/08/2022
Agilent Power Sensor 8481A MY41090675 10/06/2021 Annual 10/06/2022
Agilent Power Sensor N1921A MY55220026 08/05/2021 Annual 08/05/2022

HP Attenuator (3dB) 333340A 02427 09/06/2021 Annual 09/06/2022

HP Attenuator (20dB) 8493C 09271 09/06/2021 Annual 09/17/2022

Agilent Directional Bridge 86205A 3140A03878 05/28/2021 Annual 05/28/2022
SPEAG DAKS 3.5 1038 03/17/2021 Annual 03/17/2022
ROHDEF(E‘ZSCHWA Signal Generator SMB100A 07/05/2021 Annual 07/05/2022
Agilent MXA Signal Analyzer N9020A MY50510407 10/20/2021 Annual 10/20/2022

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification
measurement is performed by HCT Lab. before each test. The brain/body simulating material is calibrated
by HCT using the DAKS 3.5 to determine the conductivity and permittivity (dielectric constant) of the

brain/body-equivalent material.
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12. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of
the ANSI/ IEEE C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The
results and statements relate only to the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very
complex phenomena the depend on the mass, shape, and size of the body, the orientation of the
body with respect to the field vectors, and the electrical properties of both the body and the
environment. Other variables that may play a substantial role in possible biological effects are
those that characterize the environment (e.g. ambient temperature, air velocity, relative humidity,
and body insulation) and those that characterize the individual (e.g. age, gender, activity level,
debilitation, or disease). Because various factors may interact with one another to vary the
specific biological outcome of an exposure to electromagnetic fields, any protection guide should
consider maximal amplification of biological effects as a result of field-body interactions,
environmental conditions, and physiological variables.
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Appendix A. — DUT Ant. Information & SETUP PHOTO

Please refer to test DUT Ant. Information &setup photo file no. as follows:

HCT-SR-2111-FC018-P
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Appendix B. — SAR Test Plots
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Test Laboratory: HCT CO., LTD
EUT Type: Tablet

Liquid Temperature: 21.1°C
Ambient Temperature: 21.2°C

Test Date: 11/19/2021
Plot No.: 1

Measurement Report for SM-X800, EDGE RIGHT, U-NII-5, IEEE 802.11ax (20MHz, MCSO0,
99pc duty cycle), Channel 25 (6075.0 MHz)

Exposure Conditions
Position, Test Band Frequency [MHz], Channel Conversion TSL Conductivity  TSL

Distance [mm] Number Factor [S/m] Permittivity
EDGE RIGHT, 000 o' 6075.0, 25 5.7 5.78 34.9
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup

Area Scan Zoom Scan
Grid Extents [mm] 68.0 x 85.0 22.0x22.0x 22.0
Grid Steps [mm] 8.5x8.5 34x34x1.4
Grading Ratio 15 1.4
Measurement Results

Area Scan Zoom Scan

psSAR1g [W/kg] 0.059 0.061
psSAR10g [W/kg] 0.021 0.020
psPDab (1.0cm2, sq) [W/m2] 0.613
psPDab (4.0cm2, sq) [W/m2] 0.468
Power Drift [dB] 0.10 -0.12
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Test Laboratory: HCT CO., LTD
EUT Type: Tablet

Liquid Temperature: 21.2 °C
Ambient Temperature:  21.3 °C

Test Date: 11/22/2021
Plot No.: 2

Measurement Report for SM-X800, BACK, U-NII-7, IEEE 802.11ax (20MHz, MCSO0, 99pc
duty cycle), Channel 145 (6675.0 MHz)

Exposure Conditions
Phantom Section, Band Frequency [MHz], Channel Conversion TSL Conductivity TSL

TSL Number Factor [S/m] Permittivity
Flat, HSL ONI- 6675.0, 145 5.7 6.11 335
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup

Area Scan Zoom Scan
Grid Extents [mm] 221.0 x 68.0 22.0x22.0x22.0
Grid Steps [mm] 8.5x8.5 3.2x3.2x1.2
Sensor Surface [mm] 3.0 1.4
Grading Ratio 15 1.2
Measurement Results

Area Scan Zoom Scan

psSAR1g [W/kg] 0.477 0.525
psSAR10g [W/kg] 0.137 0.109
psPDab (1.0cm2, sq) [W/m2] 5.25
psPDab (4.0cm2, sq) [W/m2] 2.67
Power Drift [dB] -0.13 0.06
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Test Laboratory: HCT CO., LTD
EUT Type: Tablet

Liquid Temperature: 20.7°C
Ambient Temperature: 20.8°C

Test Date: 11/23/2021
Plot No.: 3

Measurement Report for SM-X800, BACK, U-NII-5, IEEE 802.11ax (20MHz, MCSO0, 99pc
duty cycle), Channel 65 (6275.0 MHz)

Exposure Conditions

Ppsition, Test Band Frequency [MHz], Conversion TSL Conductivity TSL o
Distance [mm] Channel Number Factor [S/m] Permittivity
BACK, 0.00 g'N"' 6275.0, 65 5.7 5.90 34.4
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup

Area Scan Zoom Scan
Grid Extents [mm] 221.0x68.0 22.0x22.0x 22.0
Grid Steps [mm] 85x8.5 34x34x14
Grading Ratio 15 1.4
Measurement Results

Area Scan Zoom Scan

psSAR1g [W/kg] 0.438 0.572
psSAR10g [W/kg] 0.126 0.136
psPDab (1.0cm2, sq) [W/m2] 5.72
psPDab (4.0cm2, sq) [W/m2] 3.29
Power Drift [dB] 0.17 0.04
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Test Laboratory: HCT CO., LTD
EUT Type: Tablet
Ambient Temperature: 21.4°C

Test Date: 11/23/2021
Plot No.: 4

Measurement Report for Device, BACK, U-NII-5, IEEE 802.11ax (20MHz, MCSO0, 99pc duty
cycle), Channel 65 (6275.0 MHz)

Device Under Test Properties
Model, Manufacturer
Device,SM-X800

Exposure Conditions

Phantom Position, Test
Section Distance [mm]
5G BACK, 2.00

Hardware Setup

Phantom Medium Probe, Calibration Date
EUmMmMWV4 - SN9528 F1-55GHz, 2021-04-01

mmWave Air -

Scans Setup

Scan Type

Grid Extents [mm]
Grid Steps [lambda]
Sensor Surface [mm]
Measurement Results
Scan Type

Avg. Area [cm?]
psPDn+ [W/m?]
psPDtot+ [W/mZ]
psPDmod+ [W/m?]
Emax [V/m]

Power Drift [dB]

Dimensions [mm] DUT Type
285.0 x 185.0x 6.0 Tablet
Frequency [MHZ], Conversion
Band  Group, UID Channel Number Factor
U-Nil- WLAN, 6275.0, 65 1.0

5 10683-AAC

DAE, Calibration Date
DAE4 Sn1687, 2021-06-21

5G Scan
90.0 x 90.0
0.05 x 0.05
2.0

5G Scan
4.00
1.12
1.39
2.41
43.9
-0.01
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Test Laboratory: HCT CO., LTD
EUT Type: Tablet
Ambient Temperature: 21.2°C

Test Date: 11/24/2021
Plot No.: 5

Measurement Report for Device, EDGE RIGHT, U-NII-5, IEEE 802.11ax (20MHz, MCSO0,
99pc duty cycle), Channel 25 (6075.0 MHz)

Device Under Test Properties

Model, Manufacturer Dimensions [mm] IMEI DUT Type

Device, SM-X800 285.0x 185.0x 6.0 Tablet

Exposure Conditions

Phantom Position, Test Frequency [MHZz], Conversion

Section Distance [mm] Band Group, UID Channel Number Factor
U-NII- WLAN,

5G EDGE RIGHT, 2.00 5 10683-AAC 6075.0, 25 1.0

Hardware Setup

Phantom Medium Probe, Calibration Date DAE, Calibration Date

mmWave Air - EUmMmMWV4 - SN9528 F1-55GHz, 2021-04-01 DAE4 Sn1687, 2021-06-21

Scans Setup

Scan Type 5G Scan

Grid Extents [mm] 90.0 x 90.0

Grid Steps [lambda] 0.05 x 0.05

Sensor Surface [mm] 2.0

Measurement Results

Scan Type 5G Scan

Avg. Area [cm?] 4.00

psPDn+ [W/m?] 0.535

psPDtot+ [W/m?] 0.620

psPDmod+ [W/m?] 0.901

Emax [V/m] 24.7

Power Drift [dB] -0.17
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Appendix C. — Dipole Verification Plots
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M Verification Data (6 500 Mz )

Test Laboratory: HCT CO., LTD
Input Power 10 mW

Liquid Temp: 21.1°C

Test Date: 11/19/2021

Measurement Report for (6500.0 MHz)

Exposure Conditions
Frequency [MHz], Channel Number  Conversion Factor TSL Conductivity [S/m] TSL Permittivity

6500.0, 0 5.7 6.27 33.3
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup
Area Scan Zoom Scan

Grid Extents [mm] 51.0x 85.0 22.0x22.0x22.0
Grid Steps [mm] 8.5x8.5 34x34x14
Grading Ratio 1.5 1.4
Measurement Results

Area Scan Zoom Scan
psSAR1g [W/Kg] 2.24 2.90
psSAR10g [W/Kg] 0.496 0.531
Power Drift [dB] 0.08 0.10
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M Verification Data (6 500 Miz)

Test Laboratory: HCT CO., LTD
Input Power 10 mW

Liquid Temp: 21.2 °C

Test Date: 11/22/2021

Measurement Report for Device (6500.0 MHz)

Exposure Conditions
Frequency [MHz], Channel Number Conversion Factor TSL Conductivity [S/m] TSL Permittivity

6500.0, 0 5.7 6.25 33.6
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup

Area Scan Zoom Scan
Grid Extents [mm] 51.0x 85.0 22.0x22.0x22.0
Grid Steps [mm] 8.5x8.5 34x34x14
Grading Ratio 1.5 1.4
Measurement Results

Area Scan Zoom Scan

psSAR1g [W/Kg] 2.25 2.90
psSAR10g [W/Kg] 0.496 0.532
Power Drift [dB] 0.04 -0.03
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M Verification Data (6 500 Miz)

Test Laboratory: HCT CO., LTD
Input Power 10 mW

Liquid Temp: 20.7°C

Test Date: 11/23/2021

Measurement Report for (6500.0 MHz)

Devic
Exposure Conditions

Frequency [MHz], Channel Number Conversion Factor TSL Conductivity [S/m] TSL Permittivity

6500.0, 0 5.7 6.23 33.1
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
ELI V4.0 EX3DV4 - SN3968, 2021-09-29 DAE4 Sn868, 2021-09-27
Scans Setup
Area Scan Zoom Scan

Grid Extents [mm] 51.0x 85.0 22.0x22.0x 22.0
Grid Steps [mm] 8.5x8.5 34x34x14
Grading Ratio 15 1.4
Measurement Results

Area Scan Zoom Scan
psSAR1g [W/Kg] 2.24 2.89
psSAR10g [W/Kg] 0.493 0.529
Power Drift [dB] 0.06 0.02
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W Verification Data (10 000 MHz)

Test Laboratory: HCT CO., LTD
Ambient Temperature:  21.4°C
Test Date: 11/23/2021

Measurement Report for (10000.0 MHz)

Exposure Conditions

Position, Test Distance [mm] Frequency [MHz], Channel Number Conversion Factor

FRONT, 10.00 10000.0, 10000

Hardware Setup
Phantom Medium Probe, Calibration Date

1.0

DAE, Calibration Date

mmWave Air - EUmMmMWV4 - SN9528_F1-55GHz, 2021-04-01 DAE4 Sn1687, 2021-06-21

Scans Setup

Scan Type

Grid Extents [mm]
Grid Steps [lambda]
Sensor Surface [mm]
Measurement Results
Scan Type

Avg. Area [cm?]
psPDn+ [W/m?]
psPDtot+ [W/mZ]
psPDmod+ [W/m?]
Emax [V/m]

Power Drift [dB]

5G Scan
120.0 x 120.0
0.25x 0.25
10.0

5G Scan
4.00
4.77
4.88
4.89
46.7
0.01
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W Verification Data (10 000 MHz)

Test Laboratory: HCT CO., LTD
Ambient Temperature:  21.2°C
Test Date: 11/24/2021

Measurement Report for (10000.0 MHz)

Exposure Conditions

Position, Test Distance [mm] Frequency [MHz], Channel Number Conversion Factor
FRONT, 10.00 10000.0, 10000 1.0

Hardware Setup

Phantom Medium Probe, Calibration Date DAE, Calibration Date
mmWave Air - EUmMmMWV4 - SN9528 F1-55GHz, 2021-04-01 DAE4 Sn1687, 2021-06-21
Scans Setup

Scan Type 5G Scan

Grid Extents [mm] 120.0 x 120.0

Grid Steps [lambda] 0.25x 0.25

Sensor Surface [mm] 10.0

Measurement Results

Scan Type 5G Scan

Avg. Area [cm?] 4.00

psPDn+ [W/mZ2] 4.72

psPDtot+ [W/mZ] 4.75

psPDmod+ [W/m?] 4.80

Emax [V/m] 47.0

Power Drift [dB] 0.17
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Appendix D. — Probe Calibration Data
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Calibration Laboratory of

Schwekzarischar Kallbierdi

Schmid & Partner g Service suisse 'étalonnage
Engineering AG g Servizio svizzoro d tacatura

Zeughausstrasse 43, 8004 Zurich, Switzarland Swiss Calibration Service

Accrediled Dy the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories to the EA

Muitilateral Agreamant for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

NORMx,y.z sensitivity in free space

ConvF sensitivity in TSL / NORMx.y,z

pce diode compression paint

CF crast factor (1/duty_cycle) of the RF signal

ABCD modulation dependent linearization parameters

Polarization ¢ o rofation around probe axis

Polarization § § rotation sround an axis that is in the plane normal 1o probe axis (at measurement canter),

i.@,, 8 =0 is normal to probe axis
Connector Angle Information used in DASY system to align proba sensor X 1o the robot coordinate system

Calibration is Performed According to the Following Standards:
a) |EC/AEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposure To Radio Frequency Flelds From Hand-Held And Body-Wom Wirsless Communication Devices -
Part 1528: Human Models, Instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", October
2020.
b) KDB 865664, *“SAR Measuremant Requirements for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

* NORMx.y,z: Assessed for E-field polarization § = 0 (f < 900 MRz in TEM-call; f > 1800 MHZ R22 waveguide).
NORMx,y,z are only intermediate values, Le., the uncertainties of NORMx.y.z does not affect the E*-fieid
uncertainty Inside TSL (see below CanvF),

* NORM(fix.y,z = NORMx,y.z * frequency_response {see Frequency Response Chart), This linearization is
implementad in DASY4 software versions later than 4.2, The uncartainty of the frequency responss is included
in the stated uncertainty of ConvF.

* DCPx,y,z: DCP are numetical linearization parameters assessed based on the data of power sweep with CW
signal (no uncertainty required), DCP does not depend on frequancy nor media.

= PAR:PAR is the Peak to Average Ratio that is not calibrated but determined based on the signal
characteristics

*  Axyz Bryz Cxy.z Dyyz VRxy.z A B, C, Dare numerical linearization parameters assessed based on
the data of power sweep for specific modulation signal. The parameters do not dapend an frequency nor
media. VR is the maximum calibration range expressed in RMS voltage across the diode.

= ConvF and Boundary Effect Parameters: Assessed in flat phantom using E-field (or Temperature Transfer
Standard for f < 800 MHz) and inside waveguide using analylical field distributions based on power
measuraments for { = 800 MHz. The same setups are used for assessment of the parameters applied for
boundary compensation (alpha, depth) aof which typical uncerainty values are givan These parameters are
used in DASY4 software to improve probe accuracy close to the boundary. The sensitivity in TSL corresponds
to NORMz,y,z * ConvF whereby the uncertainty corresponds to that given for ConvF. A frequency dependent
Canv is used in DASY version 4.4 and higher which allows extending the validity from + 50 MHz to + 100
MHz

« Spherical (sotropy (30 deviation fram isotropy): in a field of low gradients realized using a flat phantom
axposed by a patch antenna

= Sensor Offset: The sensor offset corresponds to the offset of virtual measurement center from the probe tip
{on probe axis), No tolerance required.

« Connsctor Angle: The angle is assessed using the information gained by determining the NORMx (no
uncartainty raquired),
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX30V4 — SN:3068 Septamber 29, 2021
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968
Basic Calibration Parameters
Sensor X Sonsor Y Sensor 2 Unc (k=2)
Nomm (uVVImy' T 0.56 0.56 0.56 +101 %
DCP {mV)" 98.0 96.0 994
Calibration Results for Modulation Response
uin Communication System Name A e [ b VR Max Max
a8 dBpv B mv dev, UncF
(k=2)
0 oW X | 0.0 000 | 100 | 000 | 1490 | £25% | 247 %
Y | 0O 000 | 1.00 1295
Z | 00 0.00 | 1.00 315
10352- | Pulse Wavetoan (200Hz, 10%) X | 218 | 6488 | 943 | 1000 | 600 | =41% | =96%
AAA Y | 2000 | 9172 | 2060 60.0
“Z | 339 | 6967 | 11.94 60.0
10353- | Pulse Waveform (200Hz, 20%) X | 143 | 6392 | 823 | 609 | 800 | t28% | z96%
AAA Y | 20.00 | 9509 | 21.56 80.0
Z | 371 | 7237 | 12.10 80.0
10354- | Puise Wavelorm (200HZ, 40%) X | 121 | 6587 | 848 | 308 | 950 | =16% | 296%
AAA Y | _20.00 | 100.03 | 22.10 5.0
pd 20.00 B7.62 15.67 95.0
10255- | Pulse Wavaforn (200Hz, 60%) X | 20,00 | 6763 | 1458 | 222 | 1200 | =10% | 296%
ARA Y | 2000 | 107.18 | 24.16 1200
Z | 2000 | 9161 | 16.63 1200
10387- | OPSK Wavedorm, 1 MHz X | 175 | 67.08 | 1551 | 100 | 1500 | =18% | £9.6%
AAA Y | 167 | 6586 | 1465 1500 |
z 71_| 6646 | 1510 150.0
10388- | OPSK Wavedorm, 10 Mz "X | 231 | 68538 | 1616 | 000 | 1500 | 11% | £96%
AAA Y 220 87 41 15.37 150.0
Z | 226 | 6810 | 1580 150.0
10396~ 84.QAM Wavelorm, 100 kHz X 272 70.23 16.91 am 150.0 +08% | £06%
AAA Y 2.63 68.76 18.10 150.0
Z | 271 | 6968 | 1862 150.0
10399- | 64-QAM Wavesorm, 40 MHz X | 359 | 6750 | 1604 | 000 | 1500 | 21.0% | 296 %
AAA v 38 | 6626 | 1501 150.0
Z 342 66.61 1554 150.0
10474- | WLAN CCOF, 64-QAM, S0MHz X | 475 | 6534 | 1542 | 0.00 | 1500 | 21 % | 206%
AAA Y | 475 | 6512 | 1523 150,
Zz 4,75 65.27 1535 150.

Note: For details on UID parameters see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%,

;‘rhemoummuduumx,vzwmmne'ﬁemmmmraqmpmswe)
Numerical inssrization parametar: uncenainty not regquired
:‘dmmhouamimdulm' the max. daviation from finear response applying
value

o andg s exp ¢ fot the sguare of the
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX30V4- SN:3968 September 29, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Sensor Model Parameters

c1 c2 a T1 T2 T3 T4 T5 T6
fF iF v ms.V™* ms.V™' ms vz v
X 41.7 30917 35.16 9.54 0.00 496 1.27 0.11 1.01
Y 44.3 330.91 35.48 9.38 0.00 5.08 0.70 0.24 1.01
Z I 427 318,16 36.31 10.51 0.00 499 0.96 0.19 1.01
Other Probe Parameters
Sensor Arrangement Triangutar |
Coennector Angle () -08 ]
Mechanical Surface Detection Mode enabled |
"Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length @ mm
Tip Diameter 25mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensor Y Calibration Point 1mm
Probe Tip to Sensor Z Calibration Point 1mm
Recommended Measuremant Distance from Surface 1.4 mm

Note: Measurement distance from surface can be Increased to 3-4 mm for an Area Scan job
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX3DVA- SN.3968 September 29, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Calibration Parameter Determined in Head Tissue Simulating Media

. Relative ’ Conducti‘vmy l R Depth ® Unc
f(MHz)C | Permittivity (Sim) ConvF X | ConvFY | ConvFZ | Alpha® | (mm) (k=2)
750 418 0.89 9.97 9.97 8.87 0.58 0.80 £12.0%
835 415 0.90 9.63 9.63 9.63 0.51 0.80 £120%
$00 415 0.97 9.44 9.44 9.44 0.52 0.80 +120%
1750 40.1 1.37 863 883 863 0.40 0.86 +120%
1800 40.0 1.40 8.38 8.38 8.38 0. 0.86 +120%
2300 39.5 1.67 [ .77 777 7.77 0.35 0.90 +120%
2450 382 1.80 7.62 7.62 7.62 0.38 0.90 +120%
2600 300 1.96 7.51 7.51 7.51 0.41 0.90 +120%
3300 38.2 [ 27 71 711 711 0.30 1.35 +131%
3500 379 291 7.05 7.05 7.05 0.30 1.36 +131%
3roo 377 3.12 6.92 6.92 6.92 0.30 1.35 +13.1%
3900 378 3.32 5.60 6.80 6.60 0.35 1.50 £131%
4100 312 353 6.68 6.58 6.58 0.35 1.50 £131%
4400 36.9 3.84 6.2¢ 6.29 6.29 0.35 1.60 2131 %
4500 36.7 4.04 6.25 625 6.25 0.35 1.60 £13.1%
4800 364 4.25 B.15 6.15 6.15 0.40 1.80 *13.1%
4850 36.3 4.40 5.90 5.90 5.00 0.40 1.80 £131%
5250 35.9 4.71 5.55 5.55 5.56 0.40 1.80 £131%
5600 35.5 5.07 485 4.85 4.85 0.40 1.80 +131%
5750 354 522 5.02 502 5.02 0.40 1.80 £131%

© Froquency valaity above 300 MHz of £ 100 MHz ony apgkes for DASY vi.4 8nd frgher [ses Page 2), siss £ is restricted 10 = 50 MMz The
uncertainty is the RSS of the Comv unceriainty at calibration fraquancy and e Lncantanty for the Indcated requency band. Frequency validity
below 300 MHz & = 10, 25, 40, 50 and 70 MMz for Com® sssessments at 30, 84. 128, 150 and 220 MHz respoectivaly. Valaity of Com assessed al
@ MHz s 4-9 MHz, and ConvF assessed at 13 MHZ is 5-10 MHL Above 5 GHz frequency validity can be exiended to + 110 MHz.
T Al frequancies befow 3 GHz, the validity of fssue parameters (¢ and o) can be relaxed to + 10% If liquid compensation formula & apphed 10
messured SAR values. Al frequencies abave 3 GHz, the vatidity of issue parameters (« 30d o} 15 Tesrictad 1o £ 5% Tha unceetainty is the RSS of
mwmuwwmm

are determned during caitealion. SPEAG warrants that the remaining deveation due 10 the boundary offect afer compansation (8

abtwarys less than ¢ 1% for frequencies balow 3 GHz and balow * 29 for fraquancies hetween 3-6 GHz &t any distance ke than half the proba tip
diamester from the boundary
Certificate No: EX3-3968_Sep21 Page 50123
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX30DVE- SN:3968 September 28, 2021

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3968

Calibration Parameter Determined in Head Tissue Simulating Media

Relative Conductivity [ | Depth® “Unc
f(MHz)" | Permittivity” {Sim) ConvF X | ConvFY | ConvFZ | Alpha® | (mm) (x=2)
8500 345 6.07 5.70 5.70 570 I 0.20 2.50 £1868% |
“ Fraquency validity above 6GHz s 2 T00 MHz. The uncertainty |5 the RSS of tha Com# uncatanty at calibnstion g y and the | inty foe
the indicated frequency band.
' At frequencies 810 GHz, the validty of issue parametars (e and o) can be relaxed 50 + 10% ¥ bguid compensation fommul s Sppiied X messured
SAR values. The uncertainty is the RSS of the Comd™ uncertainty for target fssue

“ Alpha/Depth are datermined during caliinyion. SPEAG warrants that the remaming deviation due ta the boundary effect afer compensation &
wlways i85S than £ 1% for requencies below 3 GH2, balow & 2% Tor freguencies between 3-8 Gz, and below £ 4% for frequencies batwean 6-10
GMz at any datance larger than half the probe 9p diameter from the boundary
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HHCT

FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

EX3DV4~ SN-3068

Certificate No: EX3-3968_Sep21

F-TP22-03 (Rev.00)

Frequency response (normalized)

September 29, 2021

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)

(13 L S T U T U S S W - S - Il 1 1 1§
) 1500 2000
f [MHz]

3000

Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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aCT FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

EX3DV4- SN:3968 Saplember 29, 2021

Receiving Pattern (¢), 9 = 0°

=600 MHz, TEM f=1800 MHz,R22
. . ° » .

f

’ ‘
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Uncertainty of Axial Isotropy Assessment: £ 0.5% (k=2)
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX3DV4- SN:3968 Seplomber 29, 2021

Dynamic Range f(SARc.q)
(TEM cell , fyuu= 1900 MH2)
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EX3DV4- SN.3968 September 29, 2021

Conversion Factor Assessment

f=835 MHZWGLS RO (H_comF) f= 1900 MHz WGLS R22 (H_tom¥)

. © .

Deviation from Isotropy in Liquid
Error (¢, 8), f =900 MHz

08 0.6 H4 02 0o 02 34 0.8 08 1.0

Uncertainty of Spherical Isotropy Assessment: £ 2.6% (k=2)
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HHCT

FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

F-TP22-03 (Rev.00)

EX3DVd- SN;3968 September 29, 2021
Appendix: Modulation Calibration Parameters
uiD Rev | Communication System Name Group PAR | Unc”
(6B) | (k=2) |
0 cw cw 0.00 247 %

10010 | CAA | SAR Valigation (Square, 100ms, 10ms) Test 1000 | +96%
10011 | CAB | UMTS-FDD (WCOMA) WCDMA 201 [296%
10012 | CAE | IEEE 802.11b WiFi 2.4 GHz (DSSS, 1 Mbps) WLAN 187 196 %
10013 | CAB | IEEE 802.11g Wi 2.4 GHz (DSSS-OFDM, 6 Mops) WLAN 946 | 296%
10021 | DAC | GSM-FDO (TOMA, GMSK) GSM 939 [+96%
10023 | DAC | GPRS-FOD (TOMA, GMSK, TN 0) GSM 8957 | 2956%
10024 | DAC | GPRS-FDD (TOMA, GMSK, TN 0-1) GSM 656 |+96%
10025 | DAC | EDGE-FOD (TOMA, 8PSK, TN 0) GSM 1262 | 296%
10026 | DAC | EDGE-FDD (TOMA, 8PSK, TN 0-1) GSM 955 |296%
10027 | DAC | GPRS-FDD (TOMA, GMEK, TN 0-1-2 GSM 480 | =96%
10028 | DAC | GPRS-FDD (TOMA. GMSK, TN 0-1-2-3) GSM 355 |=96%
10028 | DAC | EDGE-FDD (TDMA, BPSK, TN 0-1-2) GSM 778 | =96%
10030 | CAA | IEEE 802 15.1 Biualooth (GFSK, DH1) Bluetoath 530 [=£96%
10031 | CAA | IEEE 802.15.1 Blusloolh (GFSX, DH3) Blugiooth 187 |=96%
10032 | CAA | IEEE 802 15.1 Blualooth (GFSK, DHE) Bluetooth 1.16 +96%
10033 | CAA | IEEE 502.15.1 Biustooth (PIA-DAPSK, DH1) Bluetooth T4 | 298%
10034 | CAA | IEEE B0Z 15.1 Bluatooth (PV4-DOPSK. DH3) Bluglooth 453 |296%
10035 | CAA | IEEE 802.15.1 Blustooth (PV4-DQPSK, DHS) Bluelooth 383  |298%
10036 | CAA | IEEE 502161 Blustootn (B-DPSK. DH1) Bluetooth 801 |298%
10037 | CAA | IEEE 80215.1 Blusiooth (B-DPSK, DH3) Bluetooth 477 | 2986%
10038 | CAA | IEEE 802.15.1 Blustooth (B-DPSK, DHS) Blustooth 410 =286%
10039 | CA3 | COMAZ000 (1xRTT, RC1) CDMA2000 457 | =96%
10042 | CAB | 15-54 /15-136 FOO (TDMAFDM, PU4-DOPSK, Haitrate) AMPS 778 | :06%
10044 | CAA | ISOVEIATTIA-S53 FOO (FOMA, FM) AMPS 000 |+06%
10048 | CAA | DECT (DD, TOMAFDM, GFSK, Ful Sk, 24) DECT 1380 | +06%
10049 | CAA | DECT (TDD, TOMA/FDM, GF5K, Double Slot, 12) DECT 1079 [£06%
10056 | CAA | UMTS-TDO (TD-SCOMA, 1.28 Mops) TD-SCOMA 1101 [+88%
10058 | DAC | EDGE-FDO (TDMA, 8PSK. TN (-1-2-3) GSM 652 | £96%
10058 | CAB | IEEE 802.11b WiFi 2.4 GHz (0SS5, 2 Mbps) WLAN 212 | +986%
10060 | CAB | IEEE 802.11b WiFi 2.4 Gz (DSSS, 5.5 Mbps) WLAN 2.83 +96%
10061 | CAB | IEEE 502.11b WiFs 2.4 GHz (DSSS, 11 Mops) WLAN 360 | +9.6%
10062 | CAD | IEEE 802.11a/h WiFi 5 GHz (OFDM, 6 Mbps) WLAN B68 | +96%
10063 | CAD | IEEE 802 11a/h WIFI § GHz (OFDM, 8 hbps) WLAN 863 |[296%
10064 | CAD | IEEE 802 11ah WiFi 5 GHz (OFDM, 12 Mbps) WLAN 9.09 296 %
10065 | CAD | IEEE 802 11a/h WIFI 6 GHz (OFDM, 18 Mbps) WLAN 9.00 £96%
10066 | CAD | IEEE 802.1 1am WIFi 5 GHz (OFDM, 24 Mbps) WLAN 9,38 £96%
10067 | CAD | IEEE 802 11am WIFi 5 GHz (OFDM, 3 Mbgs) WLAN 1012 | 296%
10068 | CAD | IEEE BOZ 1 1ah WiFi 5 GHz (OFDM, 48 Mbps) WLAN 1024 |298%
10069 | CAD | IEEE 802.11ah WiFi 5 GHz (OFDM, 54 Mbps) WLAN 1056 |+96%
10071 | CAB | \EEE 802 11g WIFi 2.4 GHz (DSSSIOFDM, § Mops) WLAN 983 +96%
10072 | CAB | IEEE 802 11g WIFi 2.4 GHz (DSSSIOFDM, 12 Mbps) WLAN 962 | +06%
10073 | CAB | IEEE B02.11g WIFi 2.4 GHz {DSSSIOFDM, 18 Mbps) WLAN 954 +096%
10074 | CAB | |EEE 802.11g WiFi 2.4 GHz (DSSS)OFDM, 24 Mbps) WLAN 1030 | +06%
10075 | CAB_| |EEE 802.11g WiFi 2.4 GHz (DSSSIOFDM. 36 Wbps) WLAN 10.77 | £96%
10076 | CAB | [EEE B02.11g WiFi 2.4 GHz (DSSSIOFOM. 48 Mbps) WLAN 1094 [ +86%
10077 | CAB | IEEE 802.11g Wi 2.4 GHz (DSSS/OFDAM, 52 Mbps) WLAN 1100 | +96%
10081 | CAB | CDMA2000 (1¥R7T, RC3) COMA2000 397 | +96%
10082 | CAB | IS-54/15-136 FOD (TOMA/FDM, PI4-DOPSK, Fullrate) AMPS 477 | 196%
10090 | DAC | GPRS-FDD (TDMA, GMSK. TN 0-4) GSM 656 | +96%
10097 | CAB | UMTS-FDD (RSDPA) WCDMA 308 [:36%
10096 | CAB | UMTS-FDD (HSUPA, Sublest 2 WCDMA 308 [=96%
10099 | DAC | EDGE-FDD (TDMA, BPSK, TN 0-4) GSM 955 [:96%
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EX30V4- SN.3968 September 20, 2021
1010G | CAE | LTE-FOD (SC-FOMA. 100% RSB, 20 MHz. QPSK) FDD 567 +96%
10101 | CAE | LTE-FOO (SC-FOMA, 100% RS, 20 MHz, 18-QAM) LYE-FDD 642 +96%
10102 | CAE | LTE-FOD (SC-FOMA. 100% RSB, 20 MHz, 64-QAM) LTE-FDD 6.80 £9.6%
10103 | CAG | LTE-TDD (SC-FOMA, 100% RB, 20 MHz, QPSK) LTE-TCD 929 +9.6 %
1010d | CAG | LTE-TDO (SC-FOMA, 100% RS, 20 MHz, 16-QAM) LTE-TDD 9.97 +96%
10105 | CAG | LTE-TDD (SC-FDMA, 100% 18, 20 MHz, B4-QAM) LTE-TDD 1001 | £96%
10108 | CAG | LTE-FDD (SC-FDMA, 100% RB, 10 MHz, QPSK) FDD 5.80 +9.6%
10109 | CAG | LTE-FDD (SC-FDMA, 100% RSB, 10 MHz, 16-QAM) LTE-FDO 643 £9.6%
10110 | CAG | LTE-FDD (SC-FDMA, 100% RB, 5 MHz. QPSK) LTE-FDO 575 + 0.6 %
10111 | CAG | LTE-FDD (SC-FDMA, 100% RB, § MHz, 16-0AM) FDO 6.44 + 96 %
10112 | CAG | LTE-FDD (SC-FOMA, 100% R8, 10 MHz, 84-QAM) FDD 659 +8.6%
10113 | CAG | LTE-FDO (SC-FDMA, 100% RS, 5 MHz, 84-0AM) LYE-FDO 6.62 +86%
10114 | CAD | IEEE B02.11n (HT Greenfiskd, 13.5 Mbps, BPSK) WLAN 8.10 +8.6%
10115 | CAD | IEEE B0Z.11n (HT Greanfield. 81 Mbps, 16-0AM) WLAN 8.46 +86%
10116 | CAD | IEEE B02.11n (HT Greanfisld, 135 Mbps, 64-0AM) WLAN 8.15 +0.6%
10117 | CAD | IEEE 802.11n (HT Mixed, 13.5 Mbps, BPSK) WLAN 807 +86%
10118 | CAD | |EEE BOZ 11n (HT Mixed, 81 Mbpe. 16-QAN) WLAN 8.59 +86%
101189 | CAD | |EEE BO2.11n (HT Mixed, 135 Mbps, 64-QAM) WLAN 813 +96%
10140 | CAE | LTE-FDO (SC-FDMA, 100% RSB, 15 MHz. 16-0AM) LTE-FDD 6.49 £96%
10141 | CAE | LTE-FDO (SC-FDMA, 100% RS, 15 MHz. 65.QAM) LTE-FDD 6.53 £96%
10142 | CAE | LTE-FDO (SC-FDMA, 100% RS, 3 Mz, QPSK) FOO 573 +96%
10143 | CAE | LTE-FDO (SC-FOMA, 100% RS, 3 MHz, 160QAM) LTE-FOD 635 +9.6%
10144 | CAE | LTE-FOD (SC-FDMA, 100% RS, 3 Mz, 64-QAM) LTE-FDD 6.65 +08.6%
10145 | CAF | LTE-FDO (SC-FOMA, 100% RS, 1.4 MHz. QPSK) LTE-FOO 5.76 +96%
10146 | CAF | LTE-FDD (SC-FOMA, 100% RS, 1.4 MHZ 16-QAM) LTE-FDD 6.41 +96%
10147 | CAF | LTEFDD (SC-FODMA, 100% RB, 1.4 MHz. 54-QAM) LYE-FDO 672 +9.6%
10149 | CAE | LTE-FDD (SC-FDMA, 50% RS, 20 MHz. 16-0AM) LTE-FOD 6.42 +£96%
10150 | CAE | LTEFDOD (SC-FOMA, 50% RS, 20 MHz. 64-QAM) LTE-FDD 6.60 +90.6 %
10151 | CAG | LTE-TDD (SC-FDMA, 50% RS, 20 MHz. QPSK) LTE-TDC 9.28 + 9.6 %
10152 | CAG | LTE-TDD (SC-FDMA, 50% RS, 20 MMz, 16.QAM) LTE-TDD 992 +86%
10153 | CAG | LTE-TDD (SC-FDMA, 50% RB, 20 MMz, 64-0AM) TDD 10.05 +96%
10154 | CAG | LTE-FDD (SC-FDMA, 50% RS, 10 MiHz, OPSK) FDD 5.76 +96 %
10158 | CAG | LTE-FDD (SC-FOMA, 509% RS, 10 Mz, 16-0AM) LTE-FDD 643 2986%
10166 | CAG | LTE-FDD (SC-FDMA, 5% R3, 5 MHz, QPSK) LTE-FDD 5.79 +96%
10157 | CAG | LTE-FDD (SC-FDMA, 50% RS, § MHz, 16-QAM) LTE-FDD 5.48 296%
10158 | CAG | LTE-FDD {SC-FDMA, 50% RS, 10 MHz. 64-QAM) LTE-FDD 6.62 +£96%
10158 | CAG | LTE-FDD {SC-FDMA, 50% RS, 5 MHz, 54.QAM) LTE-FDD 6.56 296%
10160 | CAE | LTE-FDD {SC-FOMA_ 50% RB, 15 MHz, QPSX) LTE-FDD 5.62 =96%
10161 | CAE | LTE-FDD (SCFOMA_ 50% RB. 15 MHz, 16-QAM) LTE-FDD 643 = 9.6 %
10162 | CAE | LTE-FDD {SCFOMA 50% RB. 15 MHz, 64.QAM) LTE-FDD 6.58 +96%
10166 | CAF | LTE-FDD (SC-FOMA, 50% RB. 1 4 MHz, QPSK) LTE-FDD 546 £96%
10167 | CAF | LTE-FDD (SC-FDMA, 50% RB. 1.4 MHz, 16-QAM) LYE-FDO 621 +96%
10168 | CAF | LTE-FDO (SC-FOMA, 50% RE, 1.4 MHz, E4-QAM) LYE-FDO 8.79 +96%
10169 | CAE | LTE-FDO (SC-FDMA, 1 RB, 20 MHz, QPSK) LTE-FDD 573 +96%
10170 | CAE | LTE-FDO (SC-FDMA, 1 RB, 20 MMz, 16-QAM) LTE-FDO 6.52 +96%
10171 | AAE | LTE-FOOD (SC-FDMA. 1 RB, 20 MMz, 84-QAM) LTE-FDD 6.49 +£96%
10172 | CAG | LTE-TOO (SC-FDMA, 1 RB. 20 MHz, QPSK) LTE-TDD 821 +96%
10173 | CAG | LTE-TDOD (SC-FOMA, 1 RB, 20 MHz, 16-QAM) LTE-TDD 9.48 +96%
10174 | CAG | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 64-QAM) LTE-TDD 10.25 96 %
10175 | CAG | LTE-FDD (SC-FDMA, 1 RB, 10 MRz, QPSX) LTE-FDD 572 +£96%
10176 | CAG | LTE-FDD (SC-FDMA, 1 RB, 10 MHz, 16-QAM) LTE-FDD 6,52 +96%
1077 | CAl LYE-FDD (SC-FDMA, 1 RB, § MHz, QPSK) LTE-FDD 573 296 %
10176 | CAG | LTE-FDD [SC-FDMA. 1 RB, 5 MHz, 16.QAM) LTE-FDD 8,52 296 %
10179 | CAG | LTE.FDD (SC-FOMA, 1 RS, 10 MHz, 84-QAM) LTE-FDD B6.50 +296%
10180 | CAG | LTE-FDD (SC-FOMA, 1 RS, 5 MHz, 84-QAM} LTE-FDD 6.50 296%
10181 | CAE | LTE-FDD (SC-FOMA, 1 RS, 15 MHz QPSK) LTE-FDD 5.73 £06%

Cenificate No: EX3-3968_Sep21 Page 12 of 23

Page 57 of 112



HHCT

FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

EX3DVe- SN:3968 Seplamber 29, 2027
10182 | CAE | LTE-FDD (SC-FOMA. 1 RB, 15 MHz, 16-QAM) LTE-FDO 852 |+068%
10183 | AAD | LTE-FDO {SC-FOMA, 1 RB. 15 MHz, B4-QAM) LTE-FDO 650 |296%
10184 | CAE | LTE-FDO (SC-FOMA. 1 RE, 3 Mrz. OPSK) LTE-FDO 573 |*96%
10185 | CAE | LTE-FDO (SC-FOMA, 1 RB. 3 MHz. 16-0AM) LTE-FOO 651 +06%
10186 | AAE | LTE-FDO (SC-FOMA, 1 RB, 3 MHz, 64-QAM) LTE-FDO 650 |+96%
10187 | CAF | LTE-FDO {SC-FOMA, 1 RB, 1.4 MHz, QPSK) LTE-FCO 573 |+96%
10188 | CAF | LTE-FDD (SC-FOMA, 1 RE. 1.4 MHz, 15-QAM) LTE-FDO 652 |+96%
10189 | AAF | LTEFDO (SC-FDMA, 1 RB, 1.4 MHz, 64-QAM) LTE-FDO 650 |+96%
10193 | CAD | IEEE E02.11n (HT Greanfield. 6.5 Mbos, BPSK) WLAN 809 | +96%
10194 | CAD | IEEE B02.11n (HT Greanfaki, 39 Mbps, 16-0AM]) WLAN 812 |[:06%
10195 | CAD | IEEE B02.11n (HT Greanfield. 65 Mtps, 64-QAM) WLAN 821 +96%
10196 | CAD | IEEE 802.11n (HT Mixed, 6.5 Mops, BESK) WLAN 810 | +96%
10967 | CAD | IEEE 802 11n (HT Mixed, 39 Mbps, 16-QAM) WLAN 8.13 +9.6%
10198 | CAD | IEEE 802.11n (HT Mixed, 65 Mbps, 64-QAM) WLAN 827 | +96%
10219 | CAD | IEEE BOZ 11n (HT Mixed, 7.2 Mops, BPSK) WLAN 803 +96%
10220 | CAD | IZEE 802 11n (HT Mixed, 433 Mbps, 16-CAM) WLAN 813 | +96%
10221 | CAD | IEEE B02.11n (HT Mixed, 72.2 Mbps, §4-QAM) WLAN 827 £96%
10222 | CAD | IEEE BOZ 110 (HT Mixed, 15 Mbps, BPSK) WLAN BOB | =06%
10223 | GAD | IEEE 692,110 (HT Mixed, 90 Mbpe. 16-GAM) WLAN BAB | 296%
10224 | CAD | IEEE BOZ 11n (HT Mixed, 150 Mbps, 64-QAM) WLAN BOE [206%
10225 | CAB | UMYS-FOD {(HSPA+) WCDMA 507 |[=z06%
10226 | CAB | LTE.TDO (SC-FDMA. 1 RS, 1.4 MHz 16-QAM) LTE-TOD 943 [296%
10227 | CAS | LTE-TDO (SCFDMA, 1 RB, 1.4 MHz, 64-QAM) LTE-TDD 1026 | 296%
10228 | CAS | LTE-TDD (SC-FDMA. 1 BB, 1.4 MHz. OP5K) LTE-TOD 922 | £96%
10229 | CAD | LTE-TDD (SC-FDMA, 1 RS, 3 MHz, 16-QAM) LTE-TDD 948 [296%
10230 | CAD | LTE-TDO (SCFDMA, 1R5, 3 MHz, 84-0AM) LTE-TDD 1025 |£96%
10231 | CAD | LTE-TDD (SC-FDMA. 1 BB, 3 MHz, GPSK) LTE-TDD 919 |296%
10232 | CAG | LTE-TDD (SCFOMA. 1 RB, 5 MHz, 16-0AM) LTE-TDD 048 | 296%
10233 | CAG | LTE-TDD (SC-FOMA. 1 BB, 5 MHx, 84-QAM) LTE-TDD 1025 +£96%
10234 | CAG | LTE-TDD(SCFOMA. 1 RS, 5 MHz, QPSK) LTE-TDD 021 =96%
10235 | CAG | LTE-TDD (SCFDMA, 1 RB, 10 MHz. 16-GAM) LTE-TDD 948 [ 296%
10238 | CAG | LTE-TDD (SCFDMA_ 1 RB, 10 MHz, B4-QAM) LTE-TOD 1026 [296%
10237 | CAG | LTE-TDD (SCFDMA. 1 RB, 10 MHz, QPSK) LTE.-TDD 921 £96%
10238 | CAF | LTE-TDD (SC-FDMA_ 1 RB, 15 MHz, 16-QAM) LTE-TDD 948 | 296%
10239 | CAF | LTE-TDO (SC-FDMA. 1 RB, 15 MHz, B4-QAM) LTE-TDD 10.25 £96%
10240 | CAF | LTE-TDO (SCFOMA, 1 RB, 15 MHz, QPSK) LTE-TDD 921 =06 %
10241 | CAB | LTE-TDD {SCFDMA. 50% RB. 1.4 MHz, 16-QAM) LTE-TDD 982 |+986%
10242 | CAS | LTE-TDD (SC-FDMA, 50% RB. 1.4 MHz. 64-QAM) LTE-TDD 986 | =06%
10243 | CAB | LTE-TDO (SC-EDMA. 50% RB. 1.4 MHz2, QPSK) LTE-TOO 946 | +96%
10244 | CAD | LTE-TDO (SC-FOMA, 80% RE. 3 Mrz. 16-QAM) LTE-TDO 1006 | =06%
10245 | CAD | LTE-TDD (SC-FDMA, 50% RB, 3 MHz, 54-QAM) LTE-TOO 1006 | +96%
10246 | CAD | LTE-TOO (SC-FOMA, 50% RB, 3 MHz, OPSK) LTE-TDOD 930 | +96%
10247 | CAG | LTE-TDO {SC-FDMA, 50% RB, 5 MHz, 16-QAM) LTE-TDD 991 +9.6%
10248 | CAG | LTE-TOD (SC-FDMA, 50% RB, 5 MHz, 64-GAM) LTE-TDD 1009 | +96%
10249 | CAG | LTE-TDD (SC-FDMA, 50% RB, 5 MHz. OPSK) LYE-TDD 929 | +96%
10250 | CAG | LTE-TOD (SC-FDMA, 50% RS, 10 MHz. 16-GAM) LTE-TDD 981 +06%
10251 | CAG | LTE-TDD (SC-FDMA, 50% RE, 10 MHz. 64-QAM) LTE-TDD 1017 +856%
10252 | CAG | LTE-TDD (SC-FDMA, 50% R8, 10 MHz. QPSK) LTE-TDD 9.24 +96%
10253 | CAF | LTE-TDD (SC-FDMA, 50% RS, 15 MHz. 16-QAM) LTE-TDD 990 |+96%
10254 | CAF | LTE-TOD (SC-FDMA, 50% RB, 15 MHz, 64-0AM) LTE-TDD 1014 | +96%
10255 | CAF | LTE-TDD (SC-FDMA, 50% RB, 15 MHz, QPSK) LTE-TDD 920 |+96%
10256 | CAB | LTE-TDD (SC-FDMA, 100% RB. 1.4 MHz, 16-CAM) LTE-TDD 996 | +96%
10257 | CAB | LTE.TDD (SC-FDMA, 100% RB. 1.4 MHz, 654-QAM) LTE-TDD 1008 | +96%
10258 | CAB | LTE-TDD (SC-FDMA, 100% RB. 1.4 MHz, QPSK) LTE-TDD 934 |296%
10250 | CAD | LTE-TDD (SC-FDMA, 100% RB. 2 MHz, 16-QAM) LTE-TDD 008 |296%
10260 | CAD | LTE-TDD (SC-FDMA, 100% RB, 3 MHz, 64-QAM) LTE-TDD 007 |296%
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10261 | CAD | LTE-TDD {SC-FOMA, 100% RB, 3 MHz, QPSK) LTE-TDD 024 +96%
10262 | CAG | LTE-TDD (SCFDMA, 100% RB. 5 MHz, 18-QAM) LTE-TDD .83 +96%
10263 | CAG | LTE-TDD {SC-FOMA, 100% RB, 5 MHz, 84.QAM) LTE-TDD 1016 [ +96%
10264 | CAG | LTE-TDD (SCFDMA. 100% RB, 5 MHz, QPSK) LTE-TDD 9.23 296 %
10265 | CAG | LTE-TDD (SC-FDMA, 100% RB, 10 MMz, 18-QAM) LTE-TDD 9.9z 296%
10266 | CAG | LTE-TDO (SCFOMA 100% RB, 10 MHz, B4-QAM) LTE-TDD 1007 [+£96%
10267 | CAG | LTE-TDD {SC-FDMA, 100% RB, 10 MHz, QPSK) LTE-TDD 9.30 £960%
10268 | CAF | LTE.-TDD (SC-FOMA, 100% RB, 15 MHz. 18-0AM) LTE-TDD 1008 |[=296%
10269 | CAF | LTE-TDD {SC-FOMA, 100% RS, 15 Mz B4-0AM) LTE-TDD 10.13 +£96%
10270 | CAF | LTE.TDD (SC-FDMA, 100% RS, 15 MHz QPSK) LTE-TDD 858 296%
10274 | CAB | UMTS-FDD {HSUPA, Subtest 5, 3GPP Rei8.10) WCDMA 487 296%
10275 | CAB | UMTS-FDD (HSUPA, Subtest §, IGPP Reif 4) WCDMA 3.96 £96%
10277 | CAA | PHS (GPSK) PHS 11.81 =296%
10278 | CAA | PHS (OPSK, BW 884MHz, Rollof 0.5) PHS 11.81 296%
10272 | CAA | PHS (CPSK, BW 884Miz, Rollcff 0.28) PHS 1218 | 296%
10280 | AAB | COMA200D, RC1, SOS5, Full Rate CDMAZ000 3.91 £96%
10291 | AAB | CDMAZ000, RC3, SOS5, Full Rate CDMA2000 346 [496%
10282 | AAB | COMA2000, RC3, SO32, Full Rate COMAZ000 3.9 296%
10263 | AAB | COMA2000, RC3, 503, Full Rate CDOMA2000 3.50 296%
10205 | AAB | COMA2000, RC1, 503, 1/80 Rate 25 Ir, CDMA2000 1249 296%
10297 | AAD | LTE-FDD {SC-FOMA, 50% RB, 20 MHz, OPSK) LTE-FDD 581 296 %
10288 | AAD | LTE-FDOD (SC-FDMA, 0% RB, 3 MHz, GPSK) LTE-FDD 572 296 %
10289 | AAD | LTE-FDD {SCFDMA, 50% RB. 3 MHz, 16-QAM) LTE-FDD 6.39 +96%
10300 | AAD | LTE-FDD {SC-FOMA, 50% RB, 3 MHz, 64-QAM) LTE-FDD 660 296%
10301 | AAA | IEEE BO2.168e WIMAX (20:18, Sms, 10MMz, OPSK, PUSC) WIMAX 12.03 +£06%
10302 | AAA | IEEE B0Z 18e WIMAX (29:15, 5ms, 10MHz, QPSK, PUSC, 3CTRL) | WiMAX 1257 | 296%
10303 | AAA | IEEE B0Z 168 WIMAX {31:15, Sme, 10MHz, BAQAM, PUSC) WiMax 1252 | 298%
10304 | AAA | IEEE B02 168 WIMAX (22.15, 5ms. 10MHz, BA0AM, PUSC) WiMAX 11.86 £96%
10305 | AAA | IEEE 802 168 WIMAX {31:15, 10ms, 106MHz, 84QAM, PUSC) WIMAX 1524 296 %
10306 | AAA | [EEE BO2 1680 WIMAX (2918, 10ms, 10MHz, 84QAN, PUSC) WiMAx 1467 | 296%
10307 | AAA | IEEE B02.16e WIMAX (20:18, 10ms, 10MHz, QPSK, PUSC) WiMAX 1449 | +96%
10308 | AAA | IEEE B0Z 168 WIMAX (29:18, 10ms, 10MHz, 16QAM, PUSC) WiMAX 1446 | 296%
10308 | AAA | IEEE BO2.16e WIMAX {26:18, 10ms, 100MMz, 16QAMAMC 2x3) WiNax 14.58 +06%
10310 | AAA | IEEE B0Z 168 WIMAX (20:18, 10ms, 10MMHz, QPSK, AMC 2x3 WiMAaX 14.57 +96%
10311 | AAD | LTE-FDO (SC-FOMA, 100% RS, 15 MHz, OPSK) LTE-FDO 8.06 +0.6%
10313 | AAA | IDEN 1:3 IDEN 10.51 +96%
10314 | AAA | IDEN 1:6 IDEN 13.48 +96%
10315 | AAB | IEEE 802.116 WiFi 2.4 GHz (DSSS, 1 Mbps, S6pc de) WLAN 171 4 96%
10316 | AAB | IEEE 802.11g WiFi 2.4 GHz {(ERP-OFDM, 6 Mups, 96pc: 6c) WLAN 838 +96%
10317 | AAD | IEEE B02.11a WiFi 5 GHx {OFDM, & Mbps, S6pc do) WLAN 836 + 96 %
10352 | AAA | Pulse Waveform (200Hz, 109%) Generic 10.00 +86%
10353 | AAA | Puise Wavaform (200Hz, 20%) Generic 6.99 +06%
10354 | AA | Putse Waveform {200Hz, 40%) Generic 3.98 +96%
10355 | AAA | Puise Waveform (200Hz. 60%) Generic 222 +96%
10356 | AAA | Putse Waveform (200Hz. 80%) Genenc 097 4 9.6 %
10387 | AAA | OPSK Waveform, 1 MMz Generic 510 +96%
10388 | AAA | QPSK Wirveform, 10 MMz Genanc 5.22 296%
10386 | AAA | 84-QAM Waveform, 100 kiHiz Genenc 6.27 +96%
10328 | AAA | 64-0AM Wavedorm, 40 MHz Genanc 6.27 +96%
10400 | AAE | IEEE B02.11ac WiF (20MHz, 64-0AM, 8Gp0 dc) WLAN 8.37 296%
10409 | AAE | KEEE 802 1130 WIF] (40MHZ, 64-0AM, S9pc dc) WLAN 8.60 96%
10402 | AAE | IEEE B0Z 11ac WiF| (B0MHZ. 64-QAM, 880c de) WLAN 8.53 £96%
10403 | AAB | COMA2000 (1xEV-D0, Rav. 0) CDMA2000 376 +9.6%
10404 | AAB | COMA2000 (1xEV-DO, Rov. A) COMA2000 an +9.6%
10406 | AAB | COMAZ0D0, RC3, S032, S5CHO, Full Rate COMA2000 522 +96%
10410 | AAG | LTE-TDO (SC-FDMA, 1 RB, 10 MMz, QPSK, UL Sub=2.3.4,7.8.8) LYE-TDO 782 +96 %
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10414 | AAA | WLAN CCDF, 84-QAM, 40MHz G 8.54 +56%
10415 | AAA | IEEE 802 11b WiF] 2.4 GHz (DSSS, 1 Mbps, 9%oc oc) WLAN 1.54 +96%
10416 | AAA | IEEE 502.11p ViFi 2.4 GHz (ERP-OFOM, 6 Mbos, 985¢ d6) WLAN 823 |296%
10417 | AAC | IEEE WZHMWIFIBG"Q(OFDM.GM.W&) WLAN B.23 296%
10418 | AAA | IEEE 80211 WiFi 2.4 GHz (DSSS-OFDM. 6 Mbgs, 89p6, Long) | WLAN 814 |296%
10419 | AAA | IEEE B0Z 11g WiFI 2.4 GHz (DSSS-OFDM, 6 Mbps. 09pc, Shor) | WLAN 819 | £96%
10422 | AAC | IEEE BO2 11n (HT Geaenlisid, 7.2 Mbps, BPSK) WLAN B8.32 +96%
10423 | AAC | IEEE 802 11n (HT Groanfisld, 43.3 Mbps, 16-0AM) WLAN BAT 296%
10424 | AAC | IEEE B02.11n (HT Geaanfield. 72.2 Mbps, 64-0AM) WLAN B0 |=06%
10425 | AAC | IEEE 802 11n (HT Groanfisid, 15 Mbes, BPSK) WLAN 841 | £96%
10426 | AAC | IEEE 802 11n (HT Greanfiskd, 50 Mbps, 16-QAM) WLAN 8.45 +06%
10427 | AAC | IEEE 802 11n (HT Greanfiald, 150 Mbps, B4-0AM) WLAN 841 +9.6%
10430 | AAD | LTE-FOO (OFDMA, 8 M8z, E-TMQ LTE-FDO 828 +06%
10831 | AAD | LTE-FDD (OFOMA. 10 MHz, E-TA 3.1) LTEFOO 838 |:96%
10432 | AAC | LTE-FDD (OFOMA, 15 MRz, E-TM3.1) LTEFDO 834 | £96%
10433 | AAC | LTE-FDOD (CFDMA. 20 MHz, E-TM 3.1) LTE-FDO 834 +96%
10434 | AAA | W-COMA (BS Test Modet 1, 64 DPCH) WCDMA 8.80 +£9.6%
10435 | AAF | LTE-TOD (SC-FDMA, 1 RB, 20 MHz, QPSK, UL Sub) LTE-TDO 7.82 +9.6%
10447 | AAD | LTEFDO (OFDMA. S M2, E-TM 3.1, Cilpping 44%) LYE-FDD 756 +96%
10448 | AAD | LTE-FOD (OFDMA. 10 Mz, E-TM 3.1, Clopin 44%) LTE-FOD 753 1£86%
10448 | AAC | LTEFDD (OFDMA. 15 Mz, E-TM 3.1, Cliping 44%) LTE-FOD 751 | +96%
10450 | AAC | LTE-FOD (OFDMA. 20 MHz. E-TM 3.1, Cipping 4%) LTE-FDD 748 | £86%
10451 | AAA | W-CDMA (BS Test Model 1, 64 DPCH. Clipping $4%) WCDMA 7.59 + 06 %
10453 | AAD | Vislidation (Square, 10ms, 1ms) Test 10.00 +96 %
10456 | AAC | IEEE 802 11ac WiFi {160MHz. 64-QAM, 3% dt) WLAN 8.63 $96%
10457 | AAA | UMTS-FOD (DC-HSDOA] WCDMA 662 | £96%
10458 | AAA | COMAZ000 (1xEV-DO, Rev, B, 2 carers) COMA2000 655 | £96%
10450 | ARA | COMA00D {1xEV-00, Rev. B, 3 carmars) COMAZ000 825 |+96%
10460 | ARA_| UMTS-FDD (WCOMA. AMR) WCOMA 239 | 296%
10461 | AAB | LTE-TDD (SC-FOMA. 1 RB, 1.4 Mz, OPSK, UL Sid) LTE-TOD 782 | *96%
10462 | AAB | LTE-TDD{SC-FOMA, 1 RS, 1.4 MHz, 16-QAM, UL Sub) LTE-TDD B.30 296%
10463 | AAB | LTE-TDD (SC-FOMA, 1 RS, 1.4 MHz. 64-QAM, UL Sub) LTE-TDD B8.56 296%
10464 | AAC | LTE-TDD {SC-FDMA, 1 RB, 3 MHz, QPSK, UL Sub) LTE-TDD 782 +96%
10465 | AAC | LTE-TDD (SCFOMA, 1 R, 3 Mz 16-0AM, UL Sub) LTE-TDD 832 | £96%
10466 | AAC | LTE-TDO (SC-FDMA, 1 RB, 3 Wiz, 64.GAM, UL Sub) LTE-T0D 857 | £96%
10467 | AAF | LTE-TOO (SC-FDMA, 1 RB, 5 MMz QPSK. UL Sub) LTE-TDD 7.82 +06%
10468 | AAF_| LTE-TDD (SC-FOMA, 1 RB, 5 Wiz, 16-0AM, UL Sub) LTE-TDD 832 | £96%
10468 | AAF | LTE-TDD (SC-FDMA, 1 RB, 5 MHz. 64-QAM, UL Sub) LTE-TDOD 8.56 +896%
10470 | AAF | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, QPSK, UL Sub) LTE-TDD 7.82 +96%
10471 | AAF LTE-TDD (SC-FDMA, 1 RB, 10 MHz, 16-GAM. UL Sub) LTE-TDD B8.32 +96%
10472 | AAF | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, B4-QAM, UL Sub) LTE-TDD B.57 +86%
10473 | AAE | LTE-TDD (SC-FDMA, 1 RB, 15 MHz, GPSK, UL Sub) LTE-TDD 7.82 +96%
10474 | AAE | LTE-TDD (SC-FOMA, 1 RB, 15 Mz, 16-GAM, UL Sub) LTE-TDD B3z | £06%
10475 | AAE | LYE.TDD (SC-FDMA, 1 RB, 15 Mhz, 63-QAM, UL Sub) LTE-TDD B.57 +96%
10477 | AAF_| LTE-TDD (SC-FOMA. 1 RS, 20 Mz, 16-GAN, UL Sub) LTE-TOD 832 | £96%
10478 | AAF | LTE-TDD (SC-FOMA. 1 RS, 20 Mz, B2-QA, UL Sub) LTE-TOD 857 [£96%
10479 | AAB | LTE-TDD (SC-FOMA 50% RB. 1.4 MHz, QPSK, UL Sub) LTE-TDD 774 | £96%
10480 | AAB | LTE-TDO (SC-FOMA 50% RB. 1.4 MHz, 16-OAM, UL 5ub) LTE-TDD 818 | £96%
10481 | AAB_| LTE-TDO (SC-FOMA, 50% RB. 14 MHz, 54-OAM, UL Sub) LTE-TDD 845 | +98%
10482 | AAC_| LTE-TDD (SC-FDMA, 50% RB, 3 MHz, QPSK, UL Sub) LTE-TDD 771 | £06%
10483 | AAC | LTE-TDD (SC-FDMA, 50% RB, 3 MHz, 15-OAM, Sub) LTE-TDO 839 |96%
10484 | AAC | LTE-TDD (SC-FDMA, 50% RB. 3 MHz, 64-0AM, UL Sub) LTE-TDD BA47 +96%
10485 | AAF | LTE-TOD (SC-FOMA, 505 RS, 5 MHz, GPSK, UL Sub) LTE-TDD 759 | £9.6%
10486 | AAF | LTE-TDD (SC-FOMA, 0% RS. 5 MHz, 16-0AM, UL Sub) LTE-TOD B38 | £96%
10487 | AAF | LTE-TDD {SC-FDMA, 50% RB, 5 MHz, 54-QAM, UL Sub) LTE-TDD B.60 296%

{10488 | AAF | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, QPSK, UL Sub) LTE-TDD 770 | 296%
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10489 | AAF | LTE-TDD (SC-FOMA. 50% RB, 10 MHz, 16-QAM, UL Sub) LTE-TDD 831 +96%
10480 | AAF | LTE-TDD {(SC-FDMA, 50% RB, 10 MHz, 64-QAM, UL Sub) LTE-TDD 8.54 $96%
10481 | AAE | LTE-TOD {SC-FOMA. 50% RB, 15 MHz, QPSK, UL Sub) LTE-TDD 774 +96%
10492 | AAE | LTE.TDD (SC-FOMA, 50% RB, 15 MHz, 16-QAM, UL Sub) LTE-TDD B.41 296%
10463 | AAE | LTE-TDD (SC-FOMA, 50% RB, 15 MHz, 64-QAM, UL Suty) LTE-TDD 855 +£96%
10484 | AAF | LTE-TDD {SC-FOMA, 50% RB. 20 MHz, QPSX, UL Sub) LTE-TOD 7.74 296%
10485 | AAF | LTE-TDD {SC-FDMA. 50% RB, 20 MHz, 16-0AM, UL Sud) LTE-TDD 837 296%
1043€ | AAF | LTE-TDD (SC-FOMA. 50% RE, 20 MHz, 64-QAM, UL Sub) LTE-TOD B.54 +96%
104597 | AAB | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHz, QPSK, UL Sub) LTE-TDD 767 +96%
10498 | AAB | LTE-TDD (SC-FDMA, 100% RB, 1.4 MKz, 18-QAM, UL Sub) LTE-TDD 840 £96%
10488 | AAB | LTE-TDD (SC-FDMA. 100% RB, 1.4 MMz, 64-QaM, UL Sub) LTE-TDD 868 £9.06%
10500 | AAC | LTE-TOO (SC-FDMA. 100% RSB, 3 MHz, QPSX, UL Sub) LTE-TDD 767 £98%
10501 | AAC | LTE-TDO {SC-FDMA, 100% RS, 3 MHz, 16-GAM, UL Sub) LTE-TOD 844 £96%
10502 | AAC | LTE-TDD (SC-FDMA. 100% RB, 3 MHz, 84-QAM, UL Sub) LTE-TOD 8.52 £98%
10503 | AAF | LTE-TDD {SC-FDMA, 100% RB, 5 MHz, QPSK, UL Sub) LTE-TDD 71.72 +96%
10504 | AAF | LTE-TDO (SC-FDMA. 100% RB, 5 MHz, 16-QAM, UL Sub) LTE-TDD 831 £96%
10505 | AAF | LTE-TDD {SC-FOMA, 100% RB, § MHz, 84-QAM, UL Sub) LTE-TDD 854 £96%
10506 | AAF LTE-TDO(SC-FJQE& 1005% RB, 10 MHz, QPSK. UL Sub) LTE-TDD 7.74 £96%
10507 | AAF | LTE-TDD {SC-FDMA, 100% RB, 10 MHz. 18-QAM, UL Sub) LTE-TDD 8.36 +96%
10508 | AAF | LTE-TDD {SC-FDMA. 100% RB, 10 MHz. 54-QAM, UL Sub) LTE-TDD B.55 +96%
10509 | AAE | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, OPSK. UL Sub) LTE-TDD 7.9 =96%
10510 | AAE | LTE-TDD (SCFDMA, 100% RB, 15 Mz, 16-QAM, UL Sub) LTE-TDD BAD 296%
10511 | AAE | LTE-TDD (SC-FOMA, 100% RE, 15 Mz, 84£QAM, UL Sub) LTE-TDD 8.51 =96%
10812 | AAF | LTE-TDD (SCFDMA. 100% RS, 20 MMz, QPSK, UL Sub) LTE-TDD 774 £96%
10513 | AAF | LTE-TDD {SC-FOMA. 100% RB, 20 Mz, 16-QAM, UL Sub) LTE-TDD 842 296%
10614 | AAF | LTE-TDD (SCFDMA, 100% RB, 20 MHz. 64-0AM, UL Sub) LTE-TDD 845 +9.6%
10515 | AAA | IEEE B02.11b WIFI 2.4 GHz (DSSS, 2 Mbps, 98pc do) WLAN 1.58 +968%
10516 | AAA | FEEE B02 11h WIFi 2.4 GHz (DSSS, 5.5 Maps, B8pc de) WLAN 1.57 =96 %
10517 | AAA | IEEE B0Z.11b WIF 2.4 GHz (DSSS, 11 Mbps, B9pc de) WLAN 1.58 +96%
10518 | AAC | IEEE BOZ.11ah WIF 5 GHz (OFDM, 8 Mops, Spc dc) WLAN 823 296%
10512 | AAC | IEEE B2 11ah WiFi § GHz {OFDM. 12 Mbps, 99pc oc) WLAN 839 +06%
10520 | AAC | IEEE 802 11ah WIF 5 GHz {OFDM. 18 Mbps, 98pc o) WLAN 812 +96%
10621 | AAC | IEEE B0Z.11amh WiFi 5 GHz {OFDM, 24 Mbps, 98pc de) WLAN 797 £96%
10522 | AAC | IEEE 802 11ah WIFi 5 GHz {OFDM, 38 Mbps, 88pc o) WLAN 845 +06%
10523 | AAC | IEEE 802.11ah WiFi 5 GHz (OFDM, 45 Mbps, 98pc oc) WLAN 8.08 + 0.6 %
10524 | AAC | IEEE BO2.11ah WiFi 5§ GHz {OFDM, 54 Mbps, 99pc oc) WLAN 827 + 9.6 %
10525 | AAC | IEEE B02.11ac WiF) (20MHz, MCS0, 9%pc do) WLAN 8.38 +0.6%
10526 | AAC | IEEE 802.11ac WIFi {20MHz, MCS1, 9%pc de) WLAN 8.42 +96%
10527 | AAC | IEEE 802.11ac Wi (20MHz, MCS2, 9%pc da) WLAN 8.21 +96%
10528 | AAC | IEEE 802.1Yac Wi {20MHz, MCS3, 98pc dc) WLAN 8.36 +96%
10529 | AAC | IEEE 802.11ac WIFi (20MHz, MCS4, 99pc &¢) WLAN 8.36 +96%
10531 | AAC | IEEE 802.11ac WIFi (20MHz, MCSE, B9pc de) WLAN 8.43 £96%
10532 | AAC | IEEE 802.11ac WiFi (20Miz, MC57, 98pc dc) WLAN 8.29 196 %
10633 | AAC | IEEE 802.11ac WiFi (20Miz, MCS8, 98pc dc) WLAN 8,38 £96%
10534 | AAC | IEEE 802.11ac WiFi (40MHz, MCS0, 99pa dc) WLAN 8.45 +96%
10535 | AAC | [EEE 802.1182 WiFi (40Miez, MCS1, 99pc de) WLAN 8.45 +96%
10636 | AAC | IEEE 802.118¢ WiFi (40MHz, MCS2, 99ipc de) WLAN 8,32 +96%
10537 | AAC | IEEE 802.11ac WIFi (40MHz, MCS3, 99pc do) WLAN B.44 +96%
10538 | AAC | IEEE 802.11ac WiF| (40MHz, MCS4, 83pc do) WLAN 8,51 +96%
10540 | AAC | IEEE B02.1 1ac WiFi (40MHz, MCSE, §8pc dc) WLAN 839 £96%
10541 | AAC | IEEE 802 11ac WiFI (40MHz, MCS7. 89pc dc) WLAN 846 £96%
10542 | AAC | [EEE 802.118c WIFI (40MHz, MCSE. $8pc de) WLAN B.65 +06%
10543 | AAC | IEEE 802.115c WIF| (40MH2. MCSS, 88pc dc) WLAN 865 +96%
10544 | AAC | IEEE 802 11ac WIF| (BOMHz, MCS0, 89pc de) WLAN 847 +0.6%
10545 | AAC | IEEE 802 11ac WiF| (BOMHz. MCS1, 89pc de) WLAN 855 + 9.6 %
10546 | AAC | IEEE 802.11ac WIF| (80MHz, MCS2, 88pc de) WLAN 835 + 0.6 %
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10547 | AAC | IEEE 802.11ac WiF (80MMz, MCS3, 99pc dc) WLAN 8.49 +96 %
10548 | AAC | IEEE B02.11ac WiFi (80MHz, MCS4, 99pc dc) WLAN 8.37 296 %
10850 | AAC | [EEE 802.11ac WiFi (B0MHz, MCSE, 99pc dc) WLAN 8.39 +96%
10551 | AAC | IEEE B02.11ac WiFi (80MHz, MCS7, 89pc dc) WLAN 8.50 196 %
10552 | AAC | IEEE 802.11ac WiFi (80MHz, MCS8, 99pc de) WLAN 8.42 296 %
10553 | AAC | IEEE 802.11ac WiFi (80MHz, MCS9, 99pt dej WLAN 845 296%
10554 | AAD | IEEE 802,11ac WiF {160MHz. MCS0, 89pc dc) WLAN 8.48 196 %
10555 | AAD | IEEE 802,11ac WiFi (16aMHz, MCS1, $9pc do) WLAN 8.47 +9.6%
10556 | AAD | IEEE 802.11ac WiF (160MHz. MCS2, 99pc do) WLAN 8.50 9.6 %
10557 | AAD | IEEE 802.11ac WIFi {160MHz, MCS3, 89pc dc) WLAN 8.52 +9.6%
10558 | AAD | IEEE 802.11ac WIF (180MHz. MCS4, 99pc do) WLAN 8.61 +9.6%
10560 | AAD | IEEE 802.11ac WiF: {160MHz, MCS8, 89pc do) WLAN 8.73 +06%
10561 | AAD | IEEE B02.15ac WiFi {180MMz. MCST, $9pc do) WLAN 8.56 +06%
10562 | AAD | IEEE 802.11ac WiFi {160Msz, MCSB, 88pc do) WLAN 8.69 +9.6%
10563 | AAD | IEEE 802.11ac WIFi { 180MMz, MCSS, 89pc do) WLAN 8.77 +0.6%
10564 | AAA | |EEE 802.11g WiFi 2.4 Gz {DSSS-OFDM, 9 Mbps, 95pc da) WLAN 825 +06%
10565 | AAA | IEEE 802.11g WIFi 2.4 GHz {DSSS-OFDM, 12 Mbips, 8pc de) WLAN 8.45 +0.6%
10566 | AAA | IEEE 80Z.11g WIF 2.4 GHz (DSSS-OFDM, 1B Mbps. 88pc de) WLAN 813 +96%
10867 | AAA | IEEE BO2.11g WIF 2.4 GHz {DSSS-OFDM, 24 Mbps, 23pc de) WLAN 8.00 +9.6%
10568 | AAA | IEEE BOZ 119 WiFI 2.4 GHz {DSSS-OFDM, 36 Mops, BSpc de) WLAN 837 +06%
10569 | AAA | IEEE BOZ 11g WIFI 2.4 GHz {DSSS-OFOM, 45 Mops, 88pc dc) WLAN 810 £ 9.6 %
10570 | AAA | IEEE 802.11g WIFI 2.4 GHz (DS55-OFOM, 54 Mops, Bipc do) WLAN 830 +9.6%
10571 | AAA | IEEE 802.11b WIFI 2.4 GHz (DSSS, 1 Maps. 90pc do) WLAN 159 + 9.6 %
10572 | AAA | IEEE 802 110 WIFi 2.4 GHz (D5SS, 2 Mbps, B0pe do) WLAN 159 +96%
10573 | AAA | [EEE 802.11b WIFi 2.4 GHz (DSSS, 5.5 Mbps. 80pe dc) WLAN 1.88 +06%
10574 | AAA | IEEE 802.11b WIFi 2.4 GHz (DSSS, 11 Mbos, S0pc de) WLAN 1.88 +96%
10575 | AAA | IEEE 832119 WIFi 2.4 GHz (DSSS-OFDM. & Mbps, S0pe dc) WLAN 859 =0.6%
10576 | AAA | IEEE 802.11g WIFI 2.4 GHz (DSSS-OFDM, 8 Mbos., 80pc dc) WLAN 8.60 $96%
10577 | AAA | IEEE 802.11g WIFI 2.4 GHz {DSSS-OFDM, 12 Mups, 90pc dc) WLAN 8.70 +96%
10578 | AAA | IEEE 802 11g WIFI 2.4 GHz (DSSS-OFDM, 18 Mops, 90pc oc) WLAN 840 +96%
10576 | AAA | IEEE 802.11g WIFI 2.4 GHz (DSSS-OFDM, 24 Mbps, 90pc oc) WLAN 8.6 +096%
10580 | AAA | [EEE 802 11g WIFi 2.4 GHz (DSSS-OFDAL, 36 Mops, 90pe oc) WLAN 876 £96%
10581 | AAA | IEEE BOZ.11g WIFI 2.4 GHz (DSSS-OFDM, 48 Mops, 90pc de) WLAN 8.35 +9.6%
10582 | AAA | IEEE BO2 11g WIFI 2.4 GHz (OSSS-OFDM, 54 Mbps, 9lpc de) WLAN 867 £96%
10583 | AAC | IEEE 802 11ah WIF 5 GHz (OFDM, 6 Mbps, 80pc dc) WLAN 84.59 +9.6%
10584 | AAC | IEEE 802 11ah WIF 5 GHz {OFDM. 9 Mbps, 80pc dc) WLAN 880 +0.6%
10585 | AAC | IEEE BO2.11ah Wi § GHz (OFDM, 12 Mbps, 90pc ¢c) WLAN 8.70 +9.6%
10586 | AAC | IEEE 802.11ah WIFi § GiHz {OFDM. 18 Mups, 90ps oc) WLAN 840 +9.6%
10587 | AAC | IEEE B02.11ah WiF § Gz (OFDM, 24 Mbps, 90pc dc) WLAN 8.36 +9.6 %
10588 | AAC | IEEE B02.11ah WiFi 5§ GHz (OFDM, 38 Mbps, Hps do) WLAN 8.78 +96%
10589 | AAC | IEEE 802:11ah WiFi 5 GHz {OFDAM, 48 Mops, 80pc do) WLAN 8.35 +96%
10590 | AAC | IEEE 802.11aM WiFi 5 GHz {OFDM, 54 Mops, S0ps do) WLAN 867 406%
10541 | AAC | IEEE BD2.11n (KT Mixed, 20MHz, MCS0, 83pc de) WLAN 8.63 +86%
10592 | AAC | IEEE 802,110 (HT Muad. 20MHz, MCS1, 80pc de} WLAN 8.79 + 86 %
10863 | AAC | IEEE 802,11n (KT Mxad. 20MHz, MCS2, Bipc do} WLAN 8.64 106 %
10594 | AAC | IEEE 802.11n (HT Mixec. 20MHz, MCS3, 80pc dc) WLAN 8.74 +06%
10595 | AAC | IEEE 802.11n (HT Mued, 20MMz, MCS4, Bipc do) WLAN 874 +56%
10596 | AAC | IEEE 802.11n (HT Mixad, 20MiHz, MCSS, 90pc dc) WLAN 8.71 290 %
10597 | AAC | IEEE B0Z.11n (HT Mix2d. 20MHz, MCSE, 80pc de) WLAN 872 196%
10598 | AAC | IEEE 802.11n (HT Mxad. 20MHz, MCST, Bipe dc) WLAN 8.50 296 %
10599 | AAC | IEEE 802.11n (HT Mixad. 40Mz. MCS0. 80pe dc) WLAN 8.79 296 %
10600 | AAC | |IEEE BD2.11n (HT Mixed, 40MHz. MCS1, 80pc dc) WLAN 8.88 296 %
10601 | AAC | [EEE 802.11n (HT Mixod, 40MHz. MCS2. 80pc dc) WLAN 8.82 +96%
10802 | AAC | IEEE 802.11n (HT Mixed, 40MHz, MCS3, 80pc dc) WLAN 8.04 296 %
10603 | AAC | IEEE 802.71n (HT Mizad. 40MHz, MCS4, 80pc do) WLAN 8.03 +06%
10604 | AAC | IEEE 802,11n (HT Mixed, 40MH2, MCS5, 80sc dc) WLAN 8.70 +96%
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10605 | AAC | IEEE BOZ t1n (HT Mixed, 40MHz, MCSE, 90pc ey WLAN 897 £98%
10606 | AAC | IEEE BO2 11n (HT Mixed, 400MHz, MCS7, 90pc do) WLAN 8.82 +86%
10607 | AAC | IEEE BO02 11ac WiFi [20MHz, MCSD, §0pc do) WLAN 564 +9.6%
10608 | AAC | IEEE BO2 11ac WiFi (20MMz. MCS1, 20pc dc) WLAN B77 +06%
10609 | AAC | IEEE B02.11ac WiFl (20MHz, MCS2, 80pc de) WLAN 857 +9.6%
10610 | AAC | IEEE BO2 11ac WiFi (20MHz. MCS3. 80pc dc) WLAN 8.78 +906%
10611 | AAC | IEEE BOZ 11ac WIFI (20MHz, MCS4, 80pc de) WLAN 8.70 +9.6%
10612 | AAC | IEEE BOZ.11ac WIFi (20MHz, MCSS5, B0pc dc) WLAN 8.77 +96%
10613 | AAC | IEEE B02.11ac WIFI (20MHz. MCSS, 80pc dc) WLAN 894 £96%
10614 | AAC | 'EEE 802.11ac WIFi (20MHz, MCST, 80pc dc) WLAN 8.50 296 %
10615 | AAC | FEEE 802 118c WIFI (20MHz, MCSB, B0pe de) WLAN 882 +96%
10616 | AAC | IEEE BO2.11ac WIF| (40MHz, MCS0, 80pc dc) WLAN 6.62 296 %
10617 | AAC | 1EEE 802.%15c WAF) (40MHZ, MCS1, 90ps dc) WLAN 8.81 296 %
10618 | AAC | IEEE B02.11ac WIFI (40MHz, MCS2. 80pc dc) WLAN 6858 296 %
10619 | AAC | IEEE 802.91ac WiFI (40MHz, MCS3, 80pc dc) WLAN .86 296%
10620 | AAC | IEEE 802.11ac WiFl (40MHz, MCS4, 80pc dc) WLAN 8.87 +96%
10621 | AAC | IEEE 802.11ac WiFI (40MHz, MCSS, 80pt dc) WLAN B77 96 %
10622 | AAC | IEEE B02.11ac WiFi (40MHz, MCS6, 90pc dc) WLAN 8.68 +06%
10623 | AAC | IEEE 802.1tac WiFi (40MHz, MCS7, 80pc de) WLAN 8.82 296%
10624 | AAC | IEEE 802.11ac WiFi (40MHz, MCS8, 80pc ac) WLAN 896 496 %
10625 | AAC | IEEE 802.11ac WiFi {40MHz, MCS9, 90pc de) WLAN 8.96 496 %
10626 | AAC | IEEE 802.11ac WiF (80MHz, MCS0, 90pc dc) WLAN 883 4 8.6 %
10627 | AAC | IEEE 802.1%ac WIF (30MHz, MCS1, 90pc da) WLAN 888 +96 %
10628 | AAC | IEEE 802.11ac WIFI (80MHz, MCS2, 90pc dc) WLAN a.71 +8.6%
10629 | AAC | IEEE 802.11ac WIF {80MHz, MCS3, 90pc de) WLAN 885 + 0.6 %
10630 | AAC | IEEE 802.1%ac WIFI {80MHz, MCS4, 90pc do) WLAN 8.72 +96%
10631 | AAC | IEEE B02.11ac WIFi (80MHz, MCS5, 90pc de) WLAN 881 +96%
10832 | AAC | IEEE 802 1%tac WIF! (80MHz, MCSH, 80pc de) WLAN 8.74 +9.6%
10833 | AAC | IEEE B02.11ac WiF (BOMMz, MCS7, 80pc dc) WLAN 883 +9.6%
10634 | AAC | IEEE 802.11ac WiF| (80MHz, MCSS, 80sc de) WLAN 880 +96%
10835 | AAC | IEEE 802 11ac WIF| (B0MHz, MCSB, 80pc dc) WLAN 881 +96%
10638 | AAD | IEEE 802 11ac WIFI [160MHz, MCS0. D0pc de) WLAN 883 +96%
10637 | AAD | IEEE @802.11ac WIFI (160MHz, MCS1, S0pc dc) WLAN 879 +£06%
10638 | AAD | IEEE BOZ 11ac WIFI (160MHz, MCS2, S0pc do) WLAN 385 +96%
10639 | AAD | /EEE BJZ 11ac WiFi (160MHz, MCS3, 90pc de) WLAN 885 +96%
10640 | AAD | IEEE BOZ 115C WIFI [ 160MHZ, MCS4, Blpc de} WLAN 8.98 +96%
10641 | AAD | IEEE B0Z 11ac WIFI (160MHZ, MCSS5, 9pc o) WLAN $.06 +96%
10642 | AAD | IEEE BOZ 115c WIFI (160MHz, MCS8, 90pc oc) WLAN 9.06 +96%
10643 | AAD | IEEE 802.11ac WIFI (160MHz, MCS7, 90pc 0o} WLAN 889 +96%
10644 | AAD | IEEE 802 11ac WIFI (160MHz, MCS8, 90pc de) WLAN 905 +96%
10645 | AAD | IEEE 802.11ac WiFi (160Mbz, MCSS, H0pc ¢a) WLAN 911 +9.6%
10646 | AAG | LTE-TDO (SC-FDMA_ 1 BB, 5 MHz, 0PSK, UL S1b=2.7) LTE-TCD 1196 |+96%
10647 | AAF | LTE-TDD (SC-FDMA. 1 RB, 20 MHz, QPSX, UL Sub=2,7} LTE-TDO 1186 |+86%
10648 | AAA | CDMAZO00D (1x Advanced) COMA2000 345 +0.6%
10652 | AAE | LTE-TDO (OFDMA. 5 MHz. E-TM 3.1. Clpping 4%} LTE-TDD 691 +96%
10653 | AAE | LTE-TDO (OFDMA, 10 MHz, E-TM 3.1, Clipping 4435) LTE-TDO 142 +96%
10654 | AAD | LTE-TDD {OFDMA, 15 MHz. E-TM 3.1, Clipping 44%) LTE-TOD 698 +9.6%
10655 | AAE | LTE-TDD (OFDMA, 20 MMz, E-TM 3.1, Clipping 44%) LTE-TDD 721 +96%
10658 | AAA | Pulse Waveform (200Hz, 10%) Test 1000 | £96%
10659 | AAA | Pulse Wavetorm (200Hz, 20%) Test 6.89 +0.6%
10660 | AAA | Pulse Wavetorm (200Hz, 40%) Test 368 £086%
10661 | AAA | Pulse Wavedorm (200Hz, 60%) Test 222 +96%
10662 | AAA | Pulse Wavedorm (200Hz, 80%) Test a7 £9.6%
10670 | AAA | Buetooth Low Energy Bluetooth 219 +96%
10671 | AAC | IEEE BO02 1 1ax (20MHz, MCS0, 90pc da) WLAN 909 +96%
10672 | AAC | IEEE BO2 t1ax (20MMz, MCS1, 80pc dao) WLAN 857 £9.6%
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10673 | AAC | IEEE 802 %1ax {20MHz. MCS2, 80pc dc) WLAN B.78 296 %
10674 | AAC | IEEE 802 11ax {20MHz. MCS3, 80gc dc) WLAN B.74 296%
10675 | AAC | IEEE 802 11ax (20MHz, MCS4, §0pc dc) WLAN B.90 296%
10676 | AAC | 1EEE 802 11ax (20MHz, MCSS5, S0pc dc) WLAN B.77 =96%
10677 | AAC | IEEE 802.11ax (20MHz, MCS4, 80pc dc) WLAN B.73 +96%
10678 | AAC | IEEE 802 11ax (20MHz, MCS7, 80pc dc) WLAN B.78 =96%
10679 | AAC | IEEE 802.11ax (20MHz, MCS8, 90pc de) WILAN 8.89 =96%
10680 | AAC | IEEE B0Z.11ax (20MHz, MCS9, 90pc dg) WLAN 8.80 £96%
10681 | AAC | IEEE B02.11ax (20MHz, MCS10, S0pc dc) WLAN 8.62 £068%
10682 | AAC | IEEE 802 11ax (20MHz, MCS11, 80pc de) WLAN. 8.83 £9.6%
10683 | AAC | IEEE 802 11ax (20MHz, MCS0, 98¢ de) WLAN 842 £06%
10684 | AAC | IEEE 802 11ax (20MHz, MCS1, 98pc de) WLAN B8.26 £96%
10685 | AAC | IEEE 802.11ax (20MHz, MCS2, 99pc oc) WLAN 833 £96%
10666 | AAC | IEEE 802 11ax (20MHz, MCS3, 29pc de) WLAN 828 £36%
10687 | AAC | IEEE B0Z 11ax (20MHz, MCS4, 99pc 00) WLAN B45 £96%
10658 | AAC | IEEE 802 11ax (20MHz, MCSS, 99pc de) WLAN 829 £06%
10689 | AAC | IEEE BOZ 11ax (20MHz, MCS6, 96ps oo) WLAN 8.55 £96%
10620 | AAC | IEEE B0Z 11ax (20MHz, MCS7, 98pa da) WLAN 8.29 +96%
10681 | AAC | IEEE 807 11ax (20MHz, MCS8, 98pc ¢c) WLAN 825 £06%
10682 | AAC | IEEE 802 11ax (20MHz, MCSS, 9%pc ) WLAN 829 +96%
10653 | AAC | IEEE 8021 1ax (20MHz, MCS10. Bape de) WLAN 8.2% +96%
10684 | AAC | IEEE 802.11ax (20MHz, MCS11, 89pc dej WLAN 8.57 +98%
10685 | AAC | IEEE BO2.11ax (40MHz, MCSO, 90pc de) WLAN 878 +9.8%
10696 | AAC | IEEE 802.11ax (40MHz, MCS1, 90pc o) WLAN 891 +06%
10697 | AAC | IEEE BO2.11ax (40MHz, MCS2, 90pc do) WLAN 8.61 +9.6%
10694 | AAC | IEEE 802 11ax (40MHz, MCS3, 90pc da) WLAN 8.89 + 0.6 %
10689 | AAC | IEEE BOZ.11ax (40MHx, MCS4, 90pc dc) WLAN 8.82 +9.6%
10700 | AAC | IEEE 802.11ax (40MHz, MCS5, 80pa da) WLAN 8.73 +96%
10701 | AAC | IEEE B0Z.11ax (40MHZ, MCS6, 80pe de) WLAN 8.86 +9.6%
10702 | AAC | IEEE 802.11ax (40MHz, MC57, 90pe 4¢) WLAN 870 | +96%
10703 | AAC | IEEE 802 11ax (40MHz, MCSS, 80pc de} WLAN 882 +96%
10704 | AAC | IEEE 802.11ax (40MHz, MCS2. 90pc 4¢) WLAN 856 +96 %
10705 | AAC | IEEE B02.1%ax [40MMz, MCS10, 80pe dc) WLAN B8.69 £9.6 %
10706 | AAC | IEEE 802.11ax (40MHz, ICS11, 80pc dc) WLAN 8.66 +96%
10707 | AAC | IEEE 802 11ax (40MHz, MCSD, S9pc dc) WLAN 8.32 +98%
10708 | AAC | IEEE 802.11ax (40MHZ. IACS1, Sapc dc) WLAN B.55 296 %
10700 | AAC | IEEE 802.11ax (40MHz, MCSZ, 99pc de) WLAN 8.33 +96%
10710 | AAC | IEEE 802.11ax (40MHz. MCS3, 98pc dc) WLAN B.29 496%
10711 | AAC | IEEE 802.11ax {40MHz. MCS4, 98pc dc) WLAN B.39 +968%
10712 | AAC | IEEE 802.11ax {40MHz, MCSH, 99pc de) WLAN BB 296%
10713 | AAC | IEEE 802.11ax (40MMz, MCS, $9pc do) WLAN 8,33 £36%
10714 | AAC | 1EEE 802.71ax {40MHz, MCS7, 88pc de) WLAN B.26 +96%
10715 { AAC | IEEE 802.11ax (40MHz, MCSA, $8pc do) WLAN B.45 296%
10716 | AAC | IEEE 8021132 (40MHz, MCS8, 96pc dc) WLAN £.30 =96%
10717 | AAC | IEEE 802 113x (40MHz, MCS10. 88pc do) WLAN BA8 296%
10718 | AAC | FEEE 802 11ax (40MHz, MCS19, B9pe do) WLAN 824 = 06%
10719 | AAC | [EEE BO2.11ax (80MHz, MCS0, 90pc de) WLAN 8.81 +9.6%
10720 | AAC | FEEE 802 11ax (80MMz, MCS1, 90pc de) WLAN 8.87 +9.6%
10721 | AAC | IEEE BOZ11ax (B0MHz, MCS2, 90ps o) WLAN 876 +96%
10722 | AAC | IEEE 802 11ax (BOMHz, MCS3, 90pc dc) WLAN 8.55 +096%
10723 | AAC | IEEE 802.11ax (BOMHz, MCS4, 80pc dc) WLAN 8.70 +9.6%
10724 | AAC | |EEE 802.1%ax (80MHz, MCSS, 80pe de) WLAN 8.90 206%
10725 | AAC | [EEE 802.1%ax (B0MHz, MCS6, 80pc de) WLAN 874 +86%
10726 | AAC | IEEE 802.1%ax (80MHz, MCS7, 0pc dej WLAN 72 296%
10727 | AAC | [EEE 802.11ax (80MHz. MCSS, 20pe de) WLAN 8,66 296%
10728 | AAC | IEEE 802.11ax (B0MMz, MCS9, Spc dc) WLAN 8.65 296%
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| 10720 | AAC | IEEE 802.71ax {80MHz, MCS10, 90ps o) WLAN B64 +96%
| 10730 | AAC | IEEE 802.11ax (80MMz, MCS11, 9pc de) WLAN B.67 296%
10731 | AAC | IEEE B02.71ax (80MHz, MCSU, $8pc do) WLAN B.42 +96%
10732 | AAC | IEEE 302.112x (80MHz, MCS1, $9pc do) WLAN B.46 296%
10733 | AAC | JEEE 802.118x (80MHz, MCS2, 99pc dc) WLAN B.AD =36%
10734 | AAC | FEEE 802.11ax (80MHz, MCS3, 99pc d) WLAN B.25 96%
10735 | AAC | JEEE 802.11ax (80MHz, MCS4, 98pc de) WLAN B.33 =96%
10736 | AAC | IEEE 502.11ax (80MHz, MCSS, 96pc o) WLAN B.27 296%
10737 | AAC | IEEE 802.11ax (B0MHz, MCS8, 98pc de) WLAN B.36 +96%
10738 | AAC | IEEE 802.11ax (80MHz, MCS7, 96pc de) WLAN B42 296%
10738 | AAC | IEEE 802.115x (B0MHz, MCS8, 98pc de) WLAN 820 +96%
10740 | AAC | IEEE 802 11ax (80MHz, MCS9, 98pc de) WLAN B.48 296%
10741 | AAC | IEEE 80Z 11ax (80MHz, MCS10, B3pc de} WLAN B.40 296%
10742 | AAC | IEEE 802 11ax {80MHz, MCS11. 88pc de) WLAN 843 £36%
10743 | AAC | IEEE 802.11ax {160MHz. MCS0. B0pe do} WLAN B.94 +96%
10744 | AAC | IEEE B02 11ax (1600MHz, MCS1, 90pc dc) WLAN 9.16 296%
10745 | AAC | IEEE 802.11ax (180MHz. MCSZ, 80pc dc} WLAN B.93 +96%
10746 | AAC | IEEE B02 11ax (160MHz, MCS3, S0pc do) WLAN 8.1 £96%
10747 | AAC | FEEE 802.11ax (160MH2 MCS4, B0pc dc) WLAN 9.04 =96%
10748 | AAC | IEEE B0Z 11ax {160MHz, MCSS, B80pc de) WLAN 8.93 296%
10749 | AAC | IEEE 802 t1ax (160MH2. MCSB6, S0pc dc) WLAN 8.90 +£906%
10750 | AAC | IEEE B0Z.11ax (160MHz MCS7, B0pe dc) WLAN 8.78 296%
10751 | AAC | IEEE 802 1 1ax (160MHz. MCS8. S0pc de) WLAN 882 +96%
10752 | AAC | IEEE BO2.11ax (160MHz MCS8, BOpe do) WLAN 8.81 £96%
10753 | AAC | IEEE BOZ.11ax (160MHz, MCS10, 20po o) WLAN 9.00 £96%
10754 | AAC | IEEE B0Z.11ax (160MHz. MCS11, 90pe do) WLAN 894 +9,6%
10755 | AAC | IEEE 802.11ax (160MHz, MCS0, $8pc dc) WLAN 8.64 +06%
10756 | AAC | IEEE B0Z.11ax (180MHz, MCS1, 88po dc) WLAN 8.7 +96%
10757 | AAC | IEEE 802.11ax (160MH2, MCS2, 88po do) WLAN 8.77 +06%
107588 | AAC | IEEE 802.11ax {180MHz. MCS3, 8Gpc de) WLAN 869 +86%
10759 | AAC | IEEE 802.11ax (160MHz, MCS4, 88oc dc) WLAN 858 56 %
10760 | AAC | IEEE 802.1%ax (#60MHz, MCSS, 9goc dc) WLAN 849 +66%
10761 | AAC | IEEE 802.11ax (160MHz. MCSS, 99pc dc) WLAN 858 +96%
10762 | AAC | IEEE 802.17ax (16(MHz2, MCS?, 9%pc di) WLAN 8.49 +9.6 %
10763 | AAC | IEEE 802 11ax (180MHz, MCSE, 98pc de) WLAN 8.53 +96%
10764 | AAC | IEEE 802 11ax (160MHz, MCSE, 98pc dc) WLAN 8.54 +96 %
10765 | AAC | IEEE 802 11ax (160MHEz, MCS10, 88pc de) WLAN 8.54 +96%
10768 | AAC | IEEE 802.11ax { 160MHz, MCS11, 89p¢ de) WLAN 8.51 +96%
10767 | AAE | 5G NR (CP.OFDM, 1 RB, 5 MHz, OPSK, 15 kiHz) SGNRFR1TDD | 7.99 +9.6%
10768 | AAD | 5G NR (CP-OFDM, 1 RB, 10 MHz, QPSX, 185 kHz) SGNRFR1TDD | 8.01 £96%
10769 | AAD | 5G NR (CP-OFDM, 1 RB, 15 MHz, QPSX, 15 kHz) SGNRFRITDD | 8.01 £96%
10770 | AAD | SGNR (CP-OFDM, 1 RB, 20 MHz, QPSK, 15 kHz) 5GNRFR1TOD | 8,02 £00%
10771 | AAD | 5G NR (CP-OFDM, 1 RB, 26 MMz, QPSK, 15 kHz) SGNRFR1TDO | 802 298%
10772 | AAD | 5G NR (CP-OFOM, 1 RB, 30 MMz, CPSK, 19 kHz) SGNRFR1TOD | 823 296 %
10773 | AAD | BG NR (CP-OFDM, 1 RB. 40 Mz, GPSK, 15 kiz) 5GNRFR1 TOD | 803 +9.8%
10774 | AAD | S5GNR (CP-OFDM, 1 RB, 50 MHz, CPSK, 15 kHz) SGNRFR1TDD | 802 + 0.6 %
10775 | AAD | 5G NR [CP-OFDM, 50% 88, 5 MHz, QPSK, 15 kiiz) SGNRFR1TDD | 831 +96%
10776 | AAD | SG NR (CP-OFDM, S0% R8, 10 MHz. OPSK, 15 kHz) SGNRFR1TDD | 8.30 +96%
10777 | AAC | 5G NR (CP-OFDM, 50% RB, 15 MHz, QPSK, 15 kRz) SGNRFR1TDD | 8.30 96 %
10778 | AAD | 5G NR (CP-OFDM, 50% RS, 20 MHz, QPSX, 15 kkz) SGNRFR1TDD | 832 +96%
10779 | AAC | 5G NR [CP-OFDM, 50% RB. 25 MHz, QPSX, 15 kHz) S5GNRFR1TOD | 842 +96%
10780 | AAD | 5G NR (CP-OFDM. 50% REB. 30 MHz, QPSK, 15 kHz) SGNRFR1TDD | 838 +£96%
10781 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, QPSK, 15 kMz) SGNRFR1TDD | 838 +98%
10782 | AAD | 5G NR (CP-OFDM, 50% RB, 50 MHz, QPSK, 15 kifz) S5GNRFRITOD | 843 +96%
10783 | AAE | 5G NR (CP-OFDM, 100% RS, 5 MHz, OPSK, 15 kiHz) SGNRFRITDO | 831 +98%
10784 | AAD | 5G NR (CP-OFDM, 100% RS, 10 MHz. QPSK, 15 kHz) SGNRFRtTDD | 829 =96%
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10785 | AAD | 5G NR (CP-OFDM, 100% RB. 15 MHz, QPSK, 15 kHz) 5GNR FR1 TDD | 8.40 +06%
10786 | AAD | 5G NR (CP-OFDM, 100% RB. 20 MHz, QPSK, 15 kHz) S5GNRFR1TDD | 8.35 +06%
10787 | AAD | 5G NR (CP-OFDM, 100% RB. 25 MHz, QPSK. 15 kHz) SGNRFRITOD | 844 +96%
10788 | AAD | 5G NR (CP-OFDM, 100% RB, 30 MHz, GPSK, 15 kHz) S5GNRFR1TDD | 8239 +96%
10789 | AAD | 5G NR (CP-OFDM, 100% RB. 40 Mz, OPSK, 15 kHz) SGNRFR1TDD | 837 £96%
10790 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, CPSK, 15 kHz) S5GNRFR1TDD | 839 +9.6%
10791 | AAE | 5G NR (CP-OFDM, 1 RB, 5 MMz, QPSX, 30 kHz) SGNRFR1TDD | 783 +96%
10792 | AAD | 5G NR (CP-OFDM, 1 RE, 10 MMz, QPSK, 20 kHz) SGNRFR1TDD | 742 +9.6%
10793 | AAD | 5G NR (CP-OFDM, 1 RB, 15 Mz, GPSK, 30 kHz) SGNRFR1TDD | 7.95 +96%
10794 | AAD | 5G NR (CP-OFDM, 1 R8, 20 Mhz, QPSK, 20 kHz) 5GNRFR1TDD | 7.82 +96%
10795 | AAD | 5G NR (CP-OFDM, 1 RB, 25 Mz, QPSK, 30 kMz) SGNRFR1TDD | 784 +9.6%
10796 | AAD | 5G NR (CP-OFDM, 1 RB, 30 Mz, QPSK, 30 kHz) SGNRFR1TDD | 7.82 +96%
10797 | AAD | 5G NR (CP-OFDM, 1 RB, 40 MHz, GPSK, 30 kHz) SGNRFR1TDD | 801 +96%
10798 | AAD | 5G NR (CP-OFDM, 1 RB. 50 Mz, QPSK, 30 kHz) SGNRFR1TDD | 7.89 £96%
10789 | AAD | 5G NR (CP-GFDM, 1 RB, 60 MHz, GPSK, 30 kHz) SGNRFR1TOD | 783 +96%
10801 | AAD | 5G NR (CP-OFDOM, 1 RB. 80 MHz, QPSK, 30 kHz) SGNRFRITDD | 789 206%
10802 | AAD | 5G NR (CP-CFDM, 1 RB, B0 MHz, GPSK, 30 kHz) S5GNRFRt TDD | 787 £96%
10802 | AAD | SGNR (CP-OFDM, 1 RB, 100 MHz. QPSK, 30 kHz) SGNRFR1TDD | 7.93 £96%
10805 | AAD | 5G NR (CP-CFDM, 50% RB, 10 MHz, OPSK, 30 kHz) SGNRFRITDD | 834 £96%

__10BD8 | AAD | SGNR (CP-OFDM, 50% RB, 18 MHz, OPSK, 30 kHz) SGNRFR1TDD | 837 £06%
10809 | AAD | 5G NR (CP-OFOM, 50% RB, 30 MKz, GPSK, 30 kHz) S5GNRFRITDD | 834 296%
10610 | AAD | SGNR (CP-OFDM, 50% RB. 40 MHz, GPSK, 30 kHz) SGNRFR1TDD | 834 +96%
10812 | AAD | 5G NR (CP-OFDNM, 50% RB, 80 MHz, QPSK, 30 kiMz) SGNRFR!TDD | 8.35 +9.6%
10817 | AAE | 5G NR (CP-OFOM, 100% RB, 5 MHz, QPSK, 30 kHz) S5GNRFR1 7DD | 8.35 =96%
10818 | AAD | 5G NR (CP-OFDM, 100% RB, 10 MHz, QPSK, 30 kHz) SGNRFR: TOO | 8.34 +96%
10819 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK. 30 kH2) SGNRFRITDD | 833 296%
10820 | AAD | SGNR (CP-OFDM, 100% RB, 20 MHz, QPSK,. 30 kHz) SGNRFRtTDD | 830 £98%
106821 | AAD | 5G NR (CP-OFDM, 100% 88, 28 MMz, QPSX, 30 kHz) SGNRFRITDD | 841 £96%
10822 | AAD | 5G NR (CP-OFDM, 100% RB, 30 MHz, QPSK, 30 kHz) SGNRFR1TDD | 841 £98%
10823 | AAD | 5GNR (CP-OFDM, 100% RB, 40 MHz, QPSK, 30 kMz) SGNRFRITDD | 836 £96%
10824 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz. QPSK. 30 kiHz) SGNRFRt TDO | 8.39 £96%
10825 | AAD | 5G NR (CF-OFDM, 100% RB, 60 MHz, QPSK, 30 kHz) 5GNRFR1TOD | 841 +96%
10827 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz, QPSK. 30 kHz) 5GNRFRt TDD | 842 +96%
106828 | AAD | SGNR (CP-OFDM, 100% RB, 80 MHz, QPSK, 30 kHz) SGNRFRITDD | 843 296%
10829 | AAD | 5G NR (CP-OFDM, 100% RE, 100 MHz, QPSK. 30 kHz) 5G NR FRt TDD | 8B40 296%
10830 | AAD | 5G NR (CP-OFDM, 1 RB, 10 MMz, QPSXK, 60 kHz) SGNRFR1TDD | 763 +96%
10831 | AAD | 5G NR {CP-OFDM, 1 RB. 15 MHz, OPSK, 60 kz) S5GNRFR1TDD | 7.73 £96%
10832 | AAD | 5G NR (CP-OFDM, 1 RB, 20 MHz, QPEK, B0 kHz} SGNRFR1TDD | 7.74 +96%
10833 | AAD | 5G NR (CP-OFDM, 1 RB. 25 MHz, QPSK, 60 kMz) SGNRFRtITDD | 7.70 £98%
10834 | AAD | 5G AR (CP-DFDM, 1 RB. 30 MHz, QPSK, 80 kHz) S5GNRFR1TDD | 7.75 +£96%
10835 | AAD | 5G NR (CP-OFDM, 1 RB. 40 MHz, QPSK, B0 kiiz) SGNRFR1TDD | 7.70 +06%
10836 | AAD | 5GNR (CP-OFDM, 1 RB, 50 MHz, QPSK, 60 kHz) SGNRFRITDD | 766 296%
10637 | AAD | SGNR (CP-OFDM, 1 RB, &0 MHz, QPSK, 60 kHz) SGNRFR1TDD | 768 +96%
10839 | AAD | 5G NR (CP-OFDM, 1 RB. B0 MMz, QPSK, &) kHz) SGNRFRITDD | 7.70 296%
10840 | AAD | 5C NR (CP-OFDM, 1 RB. 80 MHz, QPSK, &) kiHz) SGNRFRt TDD | 767 £96%
10841 | AAD | 56 NR (CF-OFDM, 1 RB. 100 MHz, QPSK, 80 kMz) SGNRFR1TDD | 7.71 £96%
10843 | AAD | 5G NR (CP-OFDM, 50% RS, 15 MHz, QPSK. 80 kHz) S5GNRFR1TDD | 848 +£9.6%
10844 | AAD | 5G NR (CP-CFDM, 50% RS, 20 MHz OPSK. €0 kHz) SGNRFR1TDD |834 +9.6%
10848 | AAD | 5G NR (CP-OFDM, 5% RS, 30 MHz. QPSK. 60 kHz) 5G NR FR1TDD | 8.41 +06%
10854 | AAD | 5G NR (CP-OFDM, 100% RB, 10 MHz, QPSK, 80 kHz) SGNRFR1TDD | 834 +0.6%
10855 | AAD | 5G NR (CP-OFDM, 100% RB. 15 MHz, OPSK, 53 kHz) SGNR FR1TDD | 836 +96%
10856 | AAD | SG NR (CP-OFDM, 100% RB, 20 Mz, OPSK, 60 kHz) 5GNRFR1TDD | 837 +06%
10857 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MMz, CPSK, &) kHz) SGNRFR1TOD | 835 +06%
10858 | AAD | 5G NR (CP-OFDM, 100% RB, 30 MHz, OPSK, 60 kHz) SGNRFR1TOD | 836 +06%
10859 | AAD | 5G NR (CP-OFDM, 100% RS, 40 MHz, QPSK, 80 kHz) 5GNR FR1TDD | 8.34 +06%
10860 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, OPSK, 60 kHz) 5GNRFR1TOD | 8.41 +96%
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10861 | AAD | 5G NR (CP-OFDM, 100% RS, 80 MHz, QPSK. 50 kH2) SGNRFR1TDD | 840 +96%
10863 | AAD | 8G NR (CP-OFDM, 100% RB, 80 Mz, QPSK. 60 kHz) 5GNRFR1TDD | 841 +96%
10864 | AAD | 5G NR(CP-OFDM. 100% RB, 90 MHz, OPSK, 60 kHz2) S5GNRFR1TOD | 837 + 96 %
10865 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz, QPSX, 60 kHz) SGNRFR1TDD | 841 +96%
10866 | AAD | 5C NR {OFT-5-0FDIM, 1 RB, 100 MHz, QPSK, 30 kHz) SGNRFR1TDD | 588 1+ 96%
10868 | AAD | 5G NR (DFT-5-OFDM, 100% RB. 100 MHz, QPSK, 30 kHz) SGNRFR1TDD | 589 +96%
10869 | AAD | 5G NR (OFT-5-OFDM, 1 R8, 100 MHz, QPSX, 120 kHz) SGNRFR2TDD |[575 + 0.6 %
10870 | AAD | 5G NR (OFT-5-OFDM, 100% RB, 100 MHz, QPSK, 120 kMx) SGNR FR2 TDD | 5.86 +86%
10871 [ AAD | 5G NR (DFT-s-OFDM, 1 RB, 100 MHz, 16QAM, 120 kMz) S5GNRFR2TDD | 575 +06%
10872 | AAD | 5G NR (DFT-s-OFDM, 100% RB, 100 MHz, 160AM, 120 ki) SGNRFR2 TOD | 6.52 + 8.6 %
10873 | AAD | G NR (DFT-5-0FDM, 1 RB, 100 MMz, 84QAM, 120 kHz) S5GNRFR2 TDD | 6.81 + 0.6 %
10874 | AAD | 5G NR (DFT-8-OFDM, 100% RB, 100 MH2, §4QAM, 120 kHz) SGNRFR2TOD | 665 +86%
10875 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, QPSK, 120 kHz) SGNRFR2TOD | 7.78 +986%
10876 | AAD | 5G NR (CP-OFDM, 100°% RB, 100 MHz, QPSK, 120 kHz) S5GNRFR2TDD | 838 +96%
10877 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, 16QAM, 120 kiHz) SGNRFR2TOD | 795 +9.6%
10878 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz. 16QAM, 120 kiHz} 5GNRFR2TDD | 841 £96%
10879 | AAD | 5G NR (CP-OFDM, 1 RB, 100 MHz, 84GAM, 120 kHz) SGNRFR2TDD | 8.12 £96%
10880 | AAD | 5G NR (CP-OFDM, 100% RB, 100 MHz, 640AM. 120 kHz) S5GNRFR2TDD | 838 £96%
10881 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 5 MHz, QPSK, 120 kHz) S5GNRFR2TDD | 575 +96%
10882 | AAD | 5G NR (DFT=-OFDM, 100% RB, 50 MHz, QPSK, 120 kHz) S5GNRFR2TDD | 596 £96%
10883 | AAD | 5G NR (DFTs-OFDM, 1 BB, &) MHz, 18QAM, 120 kHz2) SGNRFR2TDD | 657 £96%
10884 | AAD | 5G NR (DFT-=-OFOM, 100% RS, 50 MHz. 16QAM, 120 kHz) SGNRFRZTDD | 653 296%
10885 | AAD | SG NR (DFT-=-OFDM, 1 RB, 50 MHz, 84QAM, 120 kHz) SGNRFR2TDD | 661 296%
10886 | AAD | 56 NR (DFT-s-OFDAL 100% RS, 50 MHz, 84QAM, 120 kMz) S5GNRFR2TDD | 6.65 =96%
10887 | AAD | 5G NR (CP-CFOM, 1 RB. 50 MHz, QPSK, 120 kHz) SGNRFR2TDO | 7.78 +96%
10888 | AAD | 5G NR (CP-OFOM, 100% RB, 50 MHz, QPSK, 120 kHz) S5GNRFR2TDO | B.35 £96%
10889 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, 16QAM, 120 kHz) SGNRFR2TDD | 802 £96%
10890 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, 16QAM, 120 kHz) SGNRFR2TDD | B40 2£96%
10891 | AAD | 5G NR (CP-OFOM, 1 RB, 50 Midz, B4QAM, 120 kHz) SGNRFR2TDD | 813 +98%
10892 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MMz, 64QAM, 120 kHz) S5GNRFR2TDD | B4t +96%
10887 | AAC | 5G NR (DFT-s-OFDM, 1 RB, § Mz, GPSK, 30 kHz) SGNRFR1TDD | 566 =96%
10888 | AAB | 5G NR (DFT-s-OFDM. 1 BB, 10 MHz, QPSK, 30 kHz} 5GNRFR1TOD | 567 296%
10899 | AAB | 4G NR (DFT-s-OFDM, 1 RB, 15 MHz, QPSK, 30 kitz) SGNRFRt TDD | 567 *296%
10900 | AAB | 5G NR (DFT-s-OFDM, 1 RB, 20 MHz, QPSK, 30 kHz} SGNRFRITDD | 568 296%
10001 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 25 MHz, QPSK,; 30 kHz} 5GNRFR1TDD | 568 96%
10902 | AAB | 5G NR (DFT-=-OFDM, 1 RB, 3 MHz, QPSK, 30 kHz} S5GNRFR1TDD | 568 =9.6%
10903 | AAB | 5G NR (DFT-s-OFDM, 1 RB, 40 MMz, QPSK, 30 kHz) 5GNRFR1 TDR | 568 296%
10904 | AAB | 5C NR (DFT-s-OFDM. 1 RE, 50 MHz, QPSK, 30 kHz) SGNRFR1TDD | 568 £90%
10905 | AAB | 56 NR (DFT-s-OFDM, 1 R, 60 MHz, QPSK, 50 kHz) S5GNRFR1 TDD | 568 £96%
10806 | AAB | 5G NR (DFT-s-OFDM, 1 RB, B0 MHz, QPSK, 30 kiiz) SGNRFRI TDD | 588 =06%
10007 | AAC | 5G NR (DFT-5-OFDM, 50% RB. 5 MHz, QPSK. 30 kRz) SGNRFRtTDD | 578 £96%
10908 | AAB | 5G NR (DFT-5-OFDM, 50% RB. 10 Mz, OPSK, 30 kHz) 5GNRFR1 TDD | 503 =906%
10909 | AAB | 5G NR (DFT.=-OFDM, 50% RB. 186 MKz, CPSK, 30 kHz) SGNRFR1TDD | 596 +26%
10910 | AAB | 5G NR (DFT-s-OFDM, 507% RB, 20 MHz, OPSK, ) kHz) SGNRFRITDD | 583 +96%
10911 | AAB | 5G NR (DFT-=.OFDM, 50% RB. 26 MHz, OPSK, 30 kHz) SGNRFR1TDD | 5483 +96%
10012 | AAE | 5G NR (DFT-5-OFDM, 50% RB, 30 MHz, QPSK, 30 kMz) SGNRFR1TDD | 584 + 96 %
10913 | AAB | 5G NR (DFT-s-OFDM, 50% RB. 40 MHz, QPSK, 20 kHz) SGNRFR1TDD | 584 +96%
10814 | AAB | 5G NR (DFT-5-OFOM, 50% RE, 50 MHz. OPSIC 30 kiHz) SGNRFR1ITDD | 585 +98%
10015 | AAB | 5G NR (DFT-s-OFDM, 50% RB, 60 MHz. QPSK. 30 kHz2) SGNRFR1TDD | 583 +86%
10816 | AAB | 5G NR (DFT-s-OFDM, 50% R8, B0 Mz, QPSK. 30 kHz) SGNRFR1T1DD | 587 +0.6%
10817 | AAB | 5G NR (DFT-5-OFDIM, 50% RS, 100 MHz, QPSK, 30 kHz} S5GNRFR1TOD | 594 + 086 %
10918 | AAC | SG NR (DFT-s-OFDM, 100% RE, 5 MMz, OPSK. 30 kHz) SGNRFR1TOD | 586 +96%
10919 | AAB | 5G NR (OFT-5-OFOM, 100% RB. 10 MHz, QPSK, 30 kHz) SGNRFR1TDD | 5386 + 96 %
10920 | AAB | 5G NR (OFT-5-OFDM, 100% RB, 15 MHz, GPSK, 30 kMz) SGNRFR1TOD | 587 £96%
10921 | AAB | %G NR (DFT-s-0OFDM, 100% RB, 20 MHz, QPSK, 30 kHz) S5GNRFR17DD | 584 +96%
10922 | AAB | 5G NR {DFT-5-0FDM, 100% R8, 25 MHz, GPSK, 30 kHz) SGNRFR1TDD | 582 +98%
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10923 | AAS | 4G NR {DFT-5-0FDM, 100% RB, 30 MHz, QPSK, 30 kHz) SGNRFR1TOD | 584 +96%
10824 | AAS | 5G NR (DFT-5-0FDM, 100% RB. 40 MHz, QPSK, 30 kHz) SGNRFR1TOD | 5384 +9.6%
10925 | AAB | 5G NR (DFT-5-0FDM, 100% RB. 50 MHz, GPSK, 30 kHz) SGNRFR1TOD | 595 +96%
10926 | AAB | 5G NR (DFT-5-0FDM, 100% RB. 60 MKz, QPSK, 30 kHz} SGNRFR1TDD | 584 +9.6%
10927 | AAB | 5G NR (DFT-5-0FDM, 100% RB, 80 MHz, QPSK, 30 kHz) SGNRFR1TDD | 594 +96%
10928 | AAC | 5G NR (DFT-5-OFDM, 1 RB, § MHz, QPSX, 15 kHz) S5GNRFR1FDD | 552 +86%
10929 | AAC | 5G NR {DFT-s-OFDM, 1 RB, 10 Miiz. QPSK, 15 kHz) SGNRFR1FDD | 552 +98%
10930 | AAC | 5G NR {DFT-8-OFDM, 1 RB, 16 MHz. QPSK, 15 kHz) 5G NR FR1FDD | 552 +96%
10831 | AAC | 5G NR (DFT--OFDM, 1 RB, 20 MiHz. QPSK, 15 kH2) 5G NR FR1FDD | 551 +9.6 %
10932 | AAC | 5G NR {DFT-5-OFDM, 1 RB, 25 MHz. QPSK. 15 kHz) 5G NRFR1FDD | 551 +96%
10833 | AAC | SGNR (onw;gm. 1R8, 30 Mz, OPSK. 15 kHz) SG NR FR1FDD | 551 +96%
10034 | AAC | 5G NR (DFT-5-0FDM, 1 RB, 40 MHz. QPSK. 15 kHz2) 5GNRFR1FDD | 551 +96%

AAD
AAC

10936 %G NR (DFT-5-0OFDM, 50% RS, 5 MHz. GPSK, 15 Iz} 5GNR FR1FDD | 590 +96%
108937 | AAC | 5G NR (DFT-s-OFDM, 50% R8, 10 MHz. OPSK. 15 kHz) SGNRFR1FDD | 577 £96%
10938 | AAC | 5G NR (DFT-s-0FOM, 50% R8, 15 MHz. QPSK. 15 kHz) 5GNRFR1FDD | 550 £96 %
10839 | AAC | 5G NR (DFT-s-0FDM, 50% RB, 20 MHz OPSK. 15 kHz) SGNRFR1FDD | 582 +96%
10940 | AAC | 5G NR (DFT-5-OFDM, 50% RB, 25 MHz. OPSK. 15 kHz) SGNRFR1FDD | 589 +96%
10041 | AAC | 5G NR (DFT-5-OFDM, S0% RB, 30 MHz, OPSK. 15 kHz) 5GNR FR1 FDD | 563 £96%
10542 | AAC | 5G NR (DFT-s-OFDM, 50% RB, 40 MMz, QPSK. 15 kHz) SGNRFR1FDD | 585 £ 9.6 %
10843 | AAD | 5G NR (DFT-s-OFDM, 50% RB, 50 MMz, OPSK. 16 kHz) 5GNRFR1 FDD | 595 £98%
10844 | AAC | 5G NR (DFT-2-OFDM, 100% RB, 5 MHz, QPSK, 15 kMHz) SGNRFR1FDD | 581 £06%
10845 | AAC | 5G NR (DFT-s-OFDM, 100% RB, 10 MHz, QPSK, 15 khx) SGNRFR1FDD | 585 +9.8%
10846 | AAC | 5G NR (DFT-2-OFDM, 100% RB, 15 MHz, QPSX, 16 kMz) S5GNR FR1FDD | 583 £06%
10947 | AAC | 5G NR (DFT-s-OFDM, 100% RS, 20 MHz, QPSK, 15 kHz) 5G NRFR1 FDD | 5.87 £06%
10948 | AAC | 5G NR (DFT-5-OFDM, 100% RB, 25 MHz, QPSK, 15 kHz) 5GNRFR1FDD | 564 £96%
10848 | AAC | SGANR (DFT-=-OFDM, 100% RB, 30 MHz, QPSK, 15 kHz) SGNRFRt FDO | 587 £98%
10850 | AAC | 5G NR (DFT-5-OFDM, 100% RS, 40 MHz. QPSK, 18 kHz) 5GNRFR1 FDD | 594 £98%
10951 | AAD | 5G NR (DFT-s-OFDM, 100% RB, 50 MMz, QPSK, 156 kHz) SGNRFR! FDO | 592 +0.6%
10052 | AAA | SGNR DL (CP-OFDM, TM 3.1, 5 MHz, 84-QAM, 15 kHz) SGNRFR1FDD | 825 £98%
10953 | AAA | 5G AR OL (CP-OFDM, TM 3.1, 10 MHz, 64-QAM, 15 kHz) SGNRFR1FDD | B15 =96%
10954 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 64-0AM, 15 kHz) SGNRFR1FDD | 823 298%
10855 | AAA | 5G AR OL [CP-OFDM, TM 3.1, 20 Mz, 64-QAM, 15 kihz) SGNRFR1 FDD | 842 =96 %
10956 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 5 MHz, 64-QAM, 30 kHz) SGNRFR1FDD | 8.14 =98%
10957 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 64-QAM, 30 kHz) SGNRFR1FDD | 8.31 £96%
10958 | AAA | 5G NR DL (CP-OFDM, TM 2.1, 15 MHz. 64-QAM, 30 kHz) 5GNRFR1 FDO | 861 £96%
10959 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 84-QAM, 30 kHz) SGNRFR1FDD | 833 £96%
10960 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 5 MHz, 84-QAM, 15 kiz) SGNRFR1TDD | 932 £9.6%
10961 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 84-QAM, 15 kkz) SGNRFR1TDD | 938 £96%
10862 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz 64-QAM, 15 kHz) 5GNRFR1TDD | 940 =96%
10963 | AAB | 5GNR DL (CP-OFDM, TM 3.1, 20 MHz, B4-QAM, 15 kHz) SGNRFR1TDD | 955 £96%
10964 | AAC | SGNR OL (CPOFDM, TM 3.1, 5 MMz, 4-QAM, 3G kHz) S5GNRFR1 TOD | 929 £96%
10965 | AAB | SG AR DL (CP-OFDM, TM 3.1, 10 MHz. 64-QAM, 30 kHz) SGNRFR1TDD | 937 £9.6%
10966 | AAB | SGNR DL (CP.OFDM, TM 3.1, 15 MHz. 64-QAM, 30 kHz) SGNRFR1TOD | 955 £96%
10967 | AAB | 5G NR DL (CP-OFDM, TM 3 1, 20 Mz, 84-QAM, 30 kHz) SGNRFR1TDD | 942 £98%
10968 | AAB | 5G NR DL (CP-OFDM, TM 5.1, 100 MHz, 84-QAM, 30 kHx) SGNRFR1TDD | 849 £98%
10872 | AAB | S5G AR (CP-OFDM, 1 RB, 20 MKz, QPSK, 15 kHz) SGNRFRITDD | 1159 |+£96%
10873 | AAE | 5GNR (DFT-5.OFDM. 1 BB, 100 MHz. QPSK. 30 kHz) SGNRFR1TDD | 9.06 +986%
10874 | AAB | 5G NR (CP-OFDM, 100% RB. 100 Mz, 256-QAM, 30 kHz) 5G NR FR1 TDO 1028 | +86%
10978 | AAA | ULLA BDR ULLA 223 £06%
10979 | AAA | ULLA HOR4 ULLA 7.02 £96%
10880 | AAA | ULLA HORS ULLA a £986%
10981 | AAA | ULLA HORpa ULLA 1.50 +96%
10882 | AAA | ULLA HDRp8 ULLA 1.44 +86%

Wummmmm Oenstion fram Insar respanse applying rectangular dgisTibusion nd is axpreesed for the sgquse of (he
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Calibration Laboratory of W, Schwelzartscher Kallbriordionst
Schmid & Partner " \\-y/," g Service suisse d'dtalonnage
Engineering AG e g Servislo svizzer di tarahurs
Zeughausstrosse 43, B004 Zurich, Switzerland % /'ﬁ\::\,f Swiss Callbration Service
Accredied by the Swiss Accreditaton Senvice (SAS) Accraditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories to the EA
Mubtilatecst Agreemant for the recognition of calitieation cartificates

Client

Calibration procedure(s)

Calbaton date:

This cafioration cerfficate documents Iha liaceakity 1o national stancarss. which reaize the phy urils of meas, 1),
The and the ) with corfick probabilly are given on (he Tollowing pages and s pan of the codificate.

Al calibrations have been conducied in the clased lsbarstory facilly. snvikonment lamparsture (22 + 3)°C and humidty < 70%.

Caltbeation Equipment used (MATE critizal for caibeation)

Erimary Standards D Gal Dato (Cartificate No.) Scheduled Calibration

Power mater NRP SN 104778 03-Apr-20 {No, 217.03100/03101) Apr-21

Power seasar NRP-281 SN 103244 01-Apr-20 (No. 217-03100) Apr-21

Power sensor NRP-Z2§1 SN; 103245 01-Apr-20 {No. 217-03101) Apr-21

Redarance 20 08 Anenusior SN: CC2552 (20%) 31-Mae-20 (No. 217-03108) Apr-21

Retarance Probe ERIOVE SN: 7428 05-0¢1-20 (No. ER3-2328_0ct20) Oct-21

DAES SN: 743 23-Dac-20 (No. DAEA-789_Dec20) Dec-21

Secondary Standards D Check Dale (in housa) Schwduled Check

Poaer meler E44188 SN: GB41263874 Ofi-Apr-16 (in bouse check Jur-20} In house check: Jun-22

Powet sensor 44124 SN: MY4 1498087 06-Apr-16 {in house check Jun-20) In house check: Jun-22

Power sensor £44124 SN: 000110210 06-Apr-16 (in house check Jun-20) In housa check: Jun22

RF ges HP 86480 SN: US38a2001 700 04-Aug-8€ {In house check Jun-20) in house check: Jun-22
Anaiyzer ERISEA SN: US41080477 31-Mar-14 (in house check Oct-20) n house check: Oct-21

Nama Function
Caitrated by |
Appraved by.

ssland: Apeil 6, 2021

This calibration cectificate shafl not be roprocuced excopt 1 1ull without wrtlen approval of (e taberslory,

Certificate No: EUMMWV4-9528 Apr2! Page 1018 g_ 7’4 % ,% AF
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aCT FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

F-TP22-03 (Rev.00)

Calibration Laboratory of A, Scivwelosiichar Kelibrisrdianet

Schmid & Partner — Service suisse Tétakonnage
Engineering AG g - Sarvizio svizzero di taratura

Zoughaussirasse 43, 8004 Zurich, Switzertsnd % / ‘,"’,‘.,.\’? Swiss Calibration Service

Accradiied by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accradiation Service Is one of the signatories to the EA

Multilateral Agreemant for the recognition of callbration cenificates

Glossary:

NORMx.y,z sansitivity in free space

pee diode compression point

CF crest factor (1/duty_cycle) of the RF signal

AB.CD modulation dependent linearization parameaters

Polarization ¢ o rotation around probe axis

Polarization % 8 rotation around an axis that is in the plane normal to probe axis (at measurement canter),

L@, 8 =0is normal to probe axis

Connector Angle information used in DASY system to align probe sensor X 1o the robot coordinate system

Sensor Angles sensor deviation from the probe axis, used to calculate the field orientation and polarization

k is the wave propagation direction

Calibration is Performed According to the Following Standards:
a) |EEE Std 13008-2005, "IEEE Standard for cafibration of electromagnetic field sensors and probes, excluding

antennas, from 8 kHz to 40 GHz", December 2005

Methods Applied and Interpretation of Parameters:

NORMx,y,2: Assassed for E-field polarization 8 = 0 for XY sensors and & = 90 for Z sensoe (1 <900 MHz in
TEM-cell; f > 1800 MHz: R22 waveguide). For frequencies > 8 GHz, the far field In front of waveguide hom
antennas is measured for & set of frequencies in various waveguide bands up to 110 GHz,

DCPx,y,z: DCP are numetical linearization paramelers assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP does not depend on frequency nor media

PAR: PAR is the Peak to Average Ratlo that is not calibrated but determined based on the signal
characteristics

The frequency sensor model parameters are determined peior 1o calibration based on 2 frequency sweep
(sensor model involving resistors R, R, inductance L and capacitors C, C,)

Ax.y.z Bxyz; Cxy,2; Dx,y,z VRx,y,z. A B, C, D are numerical linearization parameters assessed based on
the: data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is the maximum calibration range expressed in RMS voltage across the diode.

Sensor Offset: The sensor offset corresponds to the mechanical from the probe tip (on probe axis). No
lolerance required

Cannactor Angle: The angle is assessed using the information gained by determining the NORMx (no
uncertainty required)

Equivaient Sensor Angfe: The two probe sensors are mounted In the same plane at different angles. The
angles are assessed using the Information gained by determining the NORMx (no uncertainty required).

Spherical sotropy (3D deviation from isofropy): in a locally homogeneous field realized using an open
waveguide / homn setup.

Certificate No: EUmmW\V4-9528 Apr21 Page 2 of 19
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EUmmwv4 - SN: 8528 Apri 1, 2024

DASY - Parameters of Probe: EUmmWV4 - SN:9528

Basic Calibration Parameters
Sensor X Sansor Y Unc (k=2)

Norm (uVAVImY') 0.01815 0.02052 +10.1%
DCP (mV)" 104.0 105.0
Equivalent Sansor Angle 611 35.1

Calibration results for Frequency Response (750 MHz — 110 GHz)

IFrequency | Target E-Fiold Deviation Sensor X Deviation Sensor ¥ Unc (k=2)

! GHz Vim a8 a8 a8

10,75 77.2 0.27 -0.10 +0.43 dB
1.8 140.4 0.07 0,06 + 0,43 dB
2 133.0 0.02 0.05 +0.43 dB

22 1248 0.08 0.00 +0.43dB
25 123.0 0.01 -0.01 +0.43dB
3.5 256.2 0.29 0.08 +043dB
3.7 2438 0.25 0.01 + 043 dB
6.6 418 0.28 0.49 +0.98 dB
B 484 0.1 -0.18 +0.98 6B
10 54.4 -0.11 -0.09 +0.98 g8
15 71.5 -0.04 -0.70 + (.98 g8
18 85.3 -0.80 027 +0.98 d8
266 96.9 -0.69 -0.38 +0.98 d8
30 92.6 -0.02 £0.13 +0.98 d8
35 93.7 -0.40 017 +0.98 d8
40 615 -0.39 0.31 +0.08d8
50 19.6 0.53 0.36 +0.98 dB
55 224 0.22 027 +0.98 dB
&0 23.0 -0.12 011 + 098 dB
65 27.4 -0.23 0.24 +0.98 dB
70 23.9 -0.27 0.25 +0.98 dB
75 20.0 0.04 £0.08 +0.98 d8
75 148 0.12 0.00 +0.98 dB
80 226 0.14 0.19 +0.98 dB
85 228 -0.15 0,14 +0.98 dB
90 238 -0.04 0.00 +0.98 dB
a2 239 -0.05 0,22 +0.98 dB
a5 205 -0.22 0.24 +0.98 dB
97 244 -0.13 017 +0.98 dB
100 226 0.06 0.06 +0.98 dB
105 227 0.02 0.07 +0.98 dB
110 19.7 0.09 017 +0.98 dB

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

L] < B L Loy

Numerical y net
‘umnynsouamlmus‘mmmmmmmmammmmmnwmmwmdm
fiedd valkoe.
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EUmmWV4 - SN- 9528 April 1, 2021

DASY - Parameters of Probe: EUmmWV4 - SN:9528

Calibration Results for Modulation Response

uip Communication Systom Name A -] [ D VR Max Max
dB8 d8pv dB8 mvV dev, Unet
(k=2)
0 cwW X' 000 0.00 100 | 000 | 1317 | =33% | 247 %
Y | 000 | 000 1.00 712
10352 Putse Waveform (200Hz, 10%) | X | 289 | 6000 | 1418 | 1000 | 60 | £14% | £96%
AA | Y | 273 | 6000 | 1502 60 !
10353 | Pulse Waveform (200Hz, 20%) X 99 | 8000 | 1301 | 699 120 | £11% | t96%
AAA Y | 184 | 60.00 | 13,08 12.0 il
10354- | Pulse Waveform (200Hz, 40°%) X | 117 | 6000 | 11.77 | 398 230 | £1.7% | £0.6%
AAA Y | 110 | 6000 | 1291 230
10355- | Puise Waveform (200Hz, 60%) X | 069 | 6000 | 1114 | 222 270 | £13% | 206%
AAA Y | 075 | 6000 | 11.94 270
10387- | QPSK Waveform, 1 MHz X | 118 | 6000 | 1218 | 1.00 220 | £14% | £90%
AAA Y | 128 | 6000 | 12.00 22.0
10388 | QPSK Waveaform, 10 MHz X | 127 | 6000 | 1200 | 000 220 | +08% | 06 %
AAA Y | 145 | 60,00 | 1181 220
10306- | B4-QAM Waveform, 100 Kz X | 260 | 6252 | 1464 | 301 70 | £07% | £96%
AAA Y | 444 | 6852 | 17.16 170
10399 | B4-QAM Wavelorm, 40 Mz X | 208 | 6000 | 1245 | 000 | 190 | +00% | +096% |
AAA Y | 2217 | 6000 | 1240 19.0
10474- | WLAN CCODF, B4-QAM, 40MHz X | 321 | 6000 | 1287 | 000 120 | £10% | £96%
AAA ¥ | 330 | 6000 | 1284 120
Note: For detaits on all calibrated UID parameters see Appendix
Calibration Results for Linearity Response
Frequency | Target E-Field Daviation Sensor X 9B Deviation Sensor Y dB Unc (k=2)
GHz Vim a8
0.9 §0.0 0,14 0.14 +0.2d8
0.9 100.0 -0.07 0.1 +02dB
0.9 500.0 0.02 -0.02 +0.2dB
0.8 1000.0 0.05 0.02 +0.2dB
0.9 1600.0 0.04 0.01 +0.2dB
0.9 2000.0 0.04 0.00 £0.2dB
Sensor Frequency Mode! Parameters (750 MHz — 55 GHz)
Sensor X Sensor Y
' R(Q) 83.21 70.48
Ry (@) 87.34 90.93
L {nH) 0.10198 0.09984
C ipF) 0.3041 0.3157
C, (pF) 0.0009 0.0844
Sensor Frequency Model Parameters (55 GHz - 110 GHz)
Sensor X Sensor ¥
R(Q) 34,68 34.00
R, (Q) 95.00 95.34
L (nH) 0.03210 0.03497
C (pF) 02288 0.2016
Cy (pF) 0.1324 0.1229
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EUmmWV4 - SN: 9528

Apndl 1, 2021
DASY - Parameters of Probe: EUmmWV4 - SN:9528
Sensor Model Parameters N
c1 c2 a T T2 T3 T4 | 75 T6
F fF > ms.V™* ms. V™ ms = v
X 52.3 377.98 33.45 0.92 6.88 496 0.00 1.56 1.0%
[ Y 470 | 337.61 | 3320 0.92 6.73 501 | 0.00 1.84 1.01
Other Probe Parameters
Sensor Arrangement - Rectangular
| Connector Angle () 702
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Ovarall Length 320 mm
Prabe Body Diametar 8 mm
Tip Lor;glh 23' mm
Tip Diameter B.0mm
Probe Tip to Sensor X Calibration Point 1.5 mm
Probe Tip to Sensor Y Calibration Point 1.5mm
Certificats No: EUmmWVA-9528_Apr21 Page 50f 19
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

F-TP22-03 (Rev.00)

EUmmhVV4 - SN; 8528 April 1, 2021

Deviation from Isotropy in Air
f=30, 60 GHz

30 GHz: 30 Isatropy, E-Sald nocmal to probs axis

Emor [dB)

00 GHz: 30 tnotrapy. E-fisld paraliel 1o probw axis

Brror [d8)

S06-00 S000-040 PO 803

Probe isotropy for E.: probe rotated o = 0* to 360", tilted from field propagation direction k
Parallel to the field propagation (y =0° - 80°) at 30 GHz: deviation within + 0.48 d8
Parallel to the field propagation {y =0 - 90") at 60 GHz: deviation within + 0,37 d8

Cenlificate No: EUmMmMWV4-9528_Apr21 Page 6 af 19
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

EUmmWV4 - SN 8528 April 1, 2021
Appendix: Modulation Calibration Parameters
uiD Rev [ Communication System Name Group PAR | Unc"
5 o = YT
10010 | CAA | SAR Valkiation (50uars, 100ms, 10ms) Teat 1000 | +8.6% |
10011 | cap | UMTS-FDD (WCOMA) VWCOMA 291 | +06%
10012 | cag | IEEE B2 11b WiFI 24 GHz (DSSS, 1 Mbps) 187 | :96%
10015 | cap | IEEE BOZ11g WIFI 2.4 GHZ (DSSS-OFDM. 6 Mbpe) WLAN 946 | +96%
0621 | pac (TOMA, GMSK) GSM 939 | $96%
10023 | paC | GPRS-FDO (TDMA. GMSK, TN ) GSM 957 | 96 %
10024 | pac | GPRSFDD (TOMA, GMSK, TN 0-1) GSM 65 | 296%
10025 | pac | EDGE-FDO (TOMA, 8PSK, TN 0) GSM 12062 | £96%
10026 | pac | EDGE-FDO (TDMA, BPSK, TH 0-1) GSM 955 | 296%
10027 | pac | GPRS-FDO (1DMA, GMSK. TN 0-12) GSM 480 | £98%
70028 | pAC | GPRS-FDD (TDMA, GMSK, TN 0-12-3) GSM 355 | =96%
10028 | pac (TDMA, 8PSK, TN 0-1-2) GSM 778 | =96%
10030 | CAA | IEEE 802.15.1 Buetooth (GFSK, OH1) Bluataom 530 | t96%
10031 | GAA | IEEE 802,151 Biustooth (GFSK. OH3) Bluatooth 187 | £96%
10032 | CAA | IEEE 802.15.1 Biustooth (GFSK. DHS) Stooth 116 | +96%
10033 | CAa | IEEE 802.15.1 Bluetooth (PU4-DQPEK, DH1) Biustooth 774 | £96%
10038 | CAA | IEEE 80215, 1 Biustooth (PU4-DQPSK, DHI) Biuetooth 453 | +96%
10035 | Caa | JEEE 802.15.1 Biustooth (PU4-DQPSK, DHY) Blustoath 383 | 206%
10036 | Caa | IEEE B02.15.1 Biustooth (8-DPSK, DAT) Blusicoth 801 | x06% |
10037 | CAA | IEEE 802.15.1 Blugtooth (B-DPSK, DH3) Bhcicoth 477 | £06% |
(10038 | CAA | IEEE 502.15.1 Bluelooth (B-DPSK. DHS) Blusiooin 490 | 196%
| 10038 | caB | COMAZ00D (1XRTT, RGT) COMAZ000 457 | £96%
10042 | caB | 15-64/15-136 FDD (TOMAJFOM, PIA-DGPSK, Faliraie) I3 778 | 296%
10043 | cAA | ISGEIATIA-553 FOD (FDMA, ) AVPS 000 | £96%
10088 | can | DECT (TDD, TOMA/FOM, GFSK, Full Siot, 34) DECT 1380 | +96 %
10048 | can | DECT (TDD, TOMA/FOM, GFSK, Double Siol, 12] DECT 10.78 | 296% |
10056 | CAA | UMTS-TDD (TD-SCOMA, 125 Wigps) TO-SCOMA 11,01 | 29.6% |
10058 | pac FDO (TOMA, B8PSR, TN 0-1-2-3) GSM 652 | =96%
10058 | cAn | IEEE 802.116 WiFi 2.4 GHz (0555, 2 Mbpa) WLAN 212 | 296%
100680 | cam | IEEE 802 170 Wiri 2.4 GHz (D555, 5.5 Mbps] WLAN 283 | 296%
10081 | cAB | IEEE 802,11 WiF: 2.4 GHz (D555, 11 Mbps) LAN 360 | =96%
10062 | cap | IEEE 802, 11aih WiFi 5 Gz (OFOM, & Mbps) WLAN 868 | :96%
10063 | Cap | IEEE 8021 Tah WiF) 5 GHz (OFOM, & Mbps) WLAN 863 | =96%
10084 | can | [EEE 802 11am WiFi 5 GHz (OFOM, 12 Mops) WLAN 909 | £96%
10065 [ cap | IEEE 802.1%ah WiF) 5 GHz (OFOM, 18 Mbps) WLAN 900 | 296 %
10066 | cAD | IEEE 802,17 VAFI 5 GHz (OFDM, 24 Mbps) WLAN 938 | +96%
10087 | caD | EEE 802 11am WiFi 5 GHz (OFOM, 36 Mbps) WLAN 1012 | +96%
10068 | cAD | IEEE 802,118 WiFi 5 GHz (OFDM, 46 Mbps) WOAN 1024 | +968%
10068 | cAD | IEEE 802.11aM WiET 5 GH2 (OFDM, 54 Mbps) WLAN 1056 | +96%
10071 | caB | IEEE 802,110 Wiri 2.4 GHz (DSSS/OFDM, 8 Mbgs) VAN 083 | +66%
10072 | CAB | 'EEE 802.11p Wiri 2.4 GHz (DSSSIOFOM, 12 Mops) WLAN 062 | +96%
10073 | caB | JEEE 802 11 VAVFi 2.4 GHZ (DSSSIOFDM, 18 Mbps) VAN 994 | +96% |
10074 1 CAB | JEEE BOZ2 11g VAF| 2.4 GHZ (DSSSIOFDM, 24 Mbps) WLAN 1030 | 296%
10078 | CAB | JEEE B02 115 VAF| 2.4 GHz (DSSS/OFDM, 36 Mbps) WLAN 1077 | +06%
10078 | caB £ 802 11G WiFi 2,4 GHz (DSSSTOFOM, 46 Mbps) WLAN 1094 | 196 %
10077 | cAB | IEEE 832 110 WIFT 2.4 GHz (DSSS/OEOM, 54 Mbps) WLAN 1100 | 96 %
10081 | cap | COMAZO00 (VRTT, RC3) COMAZ000 307 | 296%
[ T00E2 ™ | cAg | 15541 15-136 FDO (TDMATFDM, PI&-DOPEK, Euiveie] AVPS 477 | 296 %
10080 | pAC | GPRS-FDD (TOMA, GMSK, TN 0-4) GSM 656 | :06%
10007 | CAC | UMTS-FDO [HSDPA) WCOMA 388 | 200%
10098 | pAC | UMTS-FDO (HSUPA, Subtest 2) “WCDMA 398 | 296%
Carfificate Na: EUmmMWY4-8528 Apr24 Page 7 of 19
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Report No: HCT-SR-2111-FC018-R1

F-TP22-03 (Rev.00)

EUmmWv4 - SN 9528

Aprit 1, 2021
10096 | CAC | EDGE-FDD (TOMA, BPSK, TN G4 GSM 8955 [ +06%
1000 | cac | LTE-FDD (SCFDMA. 100% R, 20 MHz, GPSK] LTE-FDD 567 | +86%
10101 | cAB | LTE-FDD (SC-FOMA, 1003 AB, 20 Mz, 16-0AM) LTE-FDD 642 | 496%
10102 | cap | LTE-FOD (SC-FOMA, 1009 RS, 20 MHz. 63-QAM) TE-FDD 660 | +86%
10103 | pac | LTE-TOO (SC-FOMA, 100% RS, 20 MHZ, GPSK) LTE-TDD 920 | 296%
10104 | cag | LTE-TOD (SC-FOMA, 100% RB, 20 MHZ 16-GAM) LTE700 997 | 296 % |
10105 [ cag | LTE-TDD (5C-FOMA, 100% RB, 20 MHz, 63-0AM) LTE-T00 1001 | £96%
10108 [ cag | LTE-FDD (SC-FOMA, 100% R8, 10 MHz, OPSK) LTE-FOD 580 | £96%
10108 | cAG | LTE-FDD (SG-FOMA, 100% RB, 10 MHz, 16-QAM) LTEFOO 643 | £96%
10110 | cAG | LTE-FDD (SC-FOMA, 100% RB, § MHz, GPSK) LTE-FDD 575 | =98 %
10117 | caG | LTE-FDD (SG-FOMA, 100% RB, & Veiz. 16-0AM) LTEFOD 644 | £96%
10112 | CAG | LTE-FDD (SG-FOMA, 100% RB, 10 MHz, 64-OAM) LTE-FDD 650 | =98 %
10113 | caG | LTE-FDD (SC-FOMA, 100% RB, 5 MHz, 64-QAM) LTE-FDO 662 | £96%
10113 | caG | EEE B02.11n (HT Greennied, 13.6 Mbips, BPSK) WLAN 810 | 96 % |
10115 | cAG | /EEE BO2 11n (HT Greenfieid, 81 Mbps. 16-0AM) WLAN B46 | +86%
10118 | cac | 'EEE 802.11n (HT Graenfigld, 135 Mbps, 64-GAM) WLAN B15 | +06%
16117 | cAG BO2 110 (HT Mixed, 13.5 Mbps, BPSK) VILAN 807 | +96%
10118 | cAD | IEEE BOZ 11n (HT Mixed, 81 Mbps, 16-0AM) WAN B59 | +906%
10118 [ CaD | FEEE 802110 (HT Mixod, 135 Mbps, 84-OAM) WLAN 833 | +96%
10140 [ CAD | LTE-FDO (SC-FOMA. 100% RB, 15 Mz, 16-0AM) LTE-FDD 649 | +96%
10147 | cap | LTE-FDO (SCFOMA. 100% RB, 15 MHZ B64-0AM) LTE-FDD 653 | $96% |
10142 | cap | LIEFDD 100% R, 3 MHz, y LTE-FDD 573 | $96%
10143 | gaDp | LTE-FOD (SC-FOMA. 100% RB, 3 MHz, 16-GAM) LTE-FDD 635 | 296%
1144 | caC | LTE-FDO (SC-FDMA, 100% RB, 3 MHz, 64-0AM) LTE-FDD 665 | 296 %
10148 | cac | LTE-FDD (SC-FOMA. 1007 RB, 1,4 Mz, GPSK) LTEFDD 576 | 296%
10146 | CAC | LTE-FDO (SC-FOMA, 100% RB, 1,4 Mz, 16-0AM) LTEF00 641 | 296 % |
10147 | cac | LTETDD (SC-FOMA. 100% B8, 1.4 MHz, 64-OAM) LTEFDO 672 | 296%
10148 | cae | LTE-FDO (SC-FOMA, 50% RB, 20 MHZ, 16-QAM) LTEFDO 642 | z06%
10150 | cae | LTETDO (SC-FOMA, 50% RB, 20 Mz, 84-GAM) LTEFDO 660 | =96%
10151 | cAE | LTE-TDO (SC-FOMA, 50% RB, 20 MAZ, QPSK) LTE-T00 928 | =96 %
10152 | cag | LTE-TOO (SC-FOMA, 50% RB, 20 IHZ, 16-GAM) L7e-T00 992 | 296%
10153 | cag | LTE-TOD (SC-FOMA, 50% RB. 20 Iz, 54-GAM) LTE-TOD 1005 | :96%
10754 | caF | LTEFDO (SC-FOMA, 50% RB, 10 Wiz, GOPSK) [TeFoD 575 | 296 %
10155 | caF | LTE-FOD (5C-FDMA, 50% RB, 10 MHz, 16-GAM) LTEFD0 643 | 206 % |
10136 | CaF | LTE-FDD (5C-FDMA, 50% RS, 5 MHz, OPSK) LTE-FDO 579 | =9.6%
10157 | cag | LTE-FDD (SC-FOMA, 50° RB, 5 MHz, 18-QAM) LTEFDD 649 | 206%
0156 | cag | LTEFDD (SC-FDMA, 50% RB, 10 MHZ, 64-OAM) LTE+0D 662 | 296 %
10158 | caG | LTE-FDO (SC-FDMA, 50% RB. 5 MHz, 640AM) | LTEFOD 656 | £9.6%
10180 | CAG | LTIE-FDD (SC-FDMA, 50% RS, 15 MHz, QPSK) L(TE+¥00 582 | =296%
10167 | caG | LTE-FDD (SG-FOMA, 50% RB, 16 MHz. 16-GAM) (TEFoD 643 | 96
10182 | CAG | LTE-FDD (SC-FDMA, 50% RB, 15 MHz, 64-0AM) LTEFD0 658 | =96%
10186 | CAG | LIE-FDD (SC-FDMA, 50% RB, 1,4 MHz, QPSK) LTEFOD 546 | +96%
10987 | cAG | LTE-FOD (SC-FDMA, 507 RB, 1.4 MHz, 16.QAM) LTEFDD 621 | +96%
10788 | cAG | LTE-FDD (SG-FOMA, 50% RB, 1.4 Mz, G4-GAM) LTE-FOD 679 | +96%
0188 | cag | LTE-FDD (SG-FOMA, 1 RB, 20 Miz, QPSK) LTE-FOD 573 | +96%
10170 | caG | LIE-FDD (SC-FDMA, 1 RB, 20 MHz, 16-GAM) LTE-FDD 652 | +96%
10171 | QAE | LTE-FDD (SC-FDMA, 1 RB. 20 Mz, 64-QAM) LTE-FDD 649 | +96%
10172 | gag | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, GPSK) LTE-TOD 921 | +86%
10173 | cAE | LTE-TDD (SC-FOMA, 1 RB, 20 MHz, 16-QAM) LTETDD 948 | +06%
10174 | CAF | LTE-TDD (SC-FOMA, 1 R, 20 MHz, 64-QAM) LIE-TDD 1025 | 206%
10175 | cAF | LTE-FOD (SG-EOMA, 118, 10 Mhz, QPSK) LTE-FDD 572 | +96 % |
10176 | CAF | LTE-FDD (SC-FOMA, 1 RS, 10 MMz, 16-0AM) LTE-FOD 652 | +98%
10177 | CAE | LTE-FDD (SC-FOMA, 1 K8, 5 MHz, QPSK] LTE-FDD 573 | 96 %
101 CAE | LTE-FDD (SC-FOMA, 1 RB, § MHz, 16-QAM) LTE-FOD 652 | +96%
10178 | AAE | LTE-FDD (SC-FOMA, 1 RB, 10 MHz, 64-GAM) LTEFOD 650 | +96%
10180 | CAG | LTE- TRB, & MHz, 64-QAM) LTE-FOD 650 | +96%
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@- CAG | LIE-FDD (SC-FDWMA, 1 RB. 15 MHz, QPSK) LJEFDD 572 | t96%
10182 | cag | LTE-FDD(SC-FDMA, 1 RB. 15 MHz, 16-QAM) LTE-FOD 652 | :98%
10183 'CAG | LTE-FDD (SC-FOMA, 1 RB. 15 MHz, B4-GAM) LTE+O0 6350 | 96%
10184 | caG | LTE-FDD (SC-FDMA, 1 RB, 3 MHZ, QPSK) LTEFDD 573 | z98%
10185 | cal | LTE-FDD (SC-FOMA, 1 RB, 3 MHz, 16-QAM) LTE-FOD 651 | £96%
(10185 | cag | LTE-FDD (SC-FOMA, 1 RB, 3 MHz, GEQAM) LTE-FDD 650 | £0.6%
10167 | CAG | LTE-FDD [SC-FOMA, 1 RB, 1.4 MHZ, OPSK) LYE-FOD 573 | £96%
10188 | CAG | LTE-FDD (SC-FOMA. 1 RB, 14 MHz, 16.GAM) LTE-FDD 652 | £9.6%
10189 [ Cag | LTE-FDD [SCFOMA_ 1AS, 1,4 MHz 64-0AM) LTEFOD 650 | +86%
(10183 | GAE | 1EEE 802110 (T Greenfinld, B, SK) WLAN B06 | +96%
10198 ["AAp | IEEE B02.11n (HT Greenfinid, 30 Mbps. 16-QAM) VWLAN 812 | +96%
10196 | Gag | IEEE 802 11n (HT Greentieid, 5 Mops, 54-GAM) WLAN 821 | +06% |
10196 | Cag | JEEE BOZ 11n (HT Mixed, 8.5 Mbps, BPSK) WLAN 810 | t96%
1NS7 | AAE | TEEE 802.11n (HT Mixed, 36 Mbps. 16-0AM) WLAN B13 | t96%
10788 | caF | IEEE 802 110 (HT Mixed, 65 Mbps, 64-0AM) 877 | 296%
10218 | caF | IEEE B0Z11n (HT Mixed, 7.2 Mops, BPSK) WLAN 803 | +96%
10220 | AAF | IEEE 802170 (HT Mixed, 43.3 Mbps, 16.0AM) WLAN 813 | +96%
0221 | cac | IEEE BOZ 11n (HT Mixed, 72.2 Mbps, B4-GAM) WUAN 827 | 296 % |
10222 CAC | IEEE BO2.11n (HT Mixed, 15 Mbps, BPSK) WLAN 806 | +36%
0225 | caD | IEEE BOZ 11n (HT Mixed, 90 Mbps. 16-QAM) WLAN 848 | +96%
10224 | cap | IEEE 802110 (HT Mixed, 150 Mbps, 63-CAM) WLAN 808 | 296%
10225 | CAD | UMTS-FDO (HSPA%) WCDMA 597 | t96%
(10226 | cap | LTE-TOD (SC-FOMA, 1 RB, 14 MHz 16-0AM) LTE-TD0 949 | z96%
10227 | Gap | LTE-TOD (SC-FOMA, T RB, 14 MHz, 64-QAM) LTE-TOD 10.26 | £96%
0225 | cap | LTE-TDO (5C-FDMA, 1 RB. 1.4 MHz, GPSK) LTE-ToD 922 | +96%
10226 | pAG | LTE-TOD (S5G-FDMA, 1 RB, 3 Miiz, 16-GAM) LTE-T00 948 | 296% |
10230 | ¢ac | LTE-TDD (SC-FOMA, 1 RB, 3 MHz. B4-QAM) LTE-TOO 1025 | £96%
10231 | cag | LTE-TDD (SC-FDMA, 1 RB, 3 Mz, QPSK) LTE-TOD 919 | 206%
10232 | cap | LTE-TDD (SC-FDMA, 1 RB. 5 MHz. 16-GAM) LTE-T0D 948 | 06%
10233 | cAp | LTE-TDD (SC-FDMA, 1 RB. 5 MHzZ, G4-QAM) LTE-T0D 1025 | 296%
10233 | cap | L1E-TDD (SC-FDWA, 1 RB, § MHz, GPSK] LTE-TOD 921 | +96%
10235 | gap | LTE-TDD (SG-FDMA, 1 RB, 10 MHz, 165-0AM) LTE-TOD 048 | +88%
10236 | cAD | LTE-TDD (SG-FOMA, 1 RB, 10 Mz, §4-GAI) CYETOD 1025 | 296% |
10257 | cAD | LTE-TDD (SC-FDMA, 1 RB, 10 Wiz, GPFEK) LTE-T0D 921 | £06%
10238 | cA | LTE-TDD (SG-FDMA, 1 RB, 15 Wiz, 16-QAM) LTE-TOD 948 | +96%
0238 | cag | LTE-TDD (SG-FOMA, 1 RB, 15 MHz, E4-0AM) CTE-T0D 1025 | £96%
0240 |caB | LTE-TOD (GC-FOMA, 1 RB. 15 MHz, GPSK) LTE-TDD 921 [ +96%
10241 | cAg | LIE-TDD (SG-FOMA, 50% RS, 1.4 MHz, 16-0AM) LfE-T00 982 | £956%
10247 | CAD | LTE-TDD (SC-FDMA, 50% K8, 1.4 WAz, B4-OAM) LTE-T00 086 | +96% |
10241 | CAD | LTE-TDD (SC-FOMA, 50% RB, 1.4 MHz, GPSK) LTE-TOD 046 | +96%
10243 | CAD | LTE-TDD (SC-FDMA, 50% RE, 3 MHz, 16-QAM) LTETDD 10,06 | 296 %
10245 | cAG | LTE-TOD (SC-FDMA, 50% RB, 3 MHz, 64-AM) LTETOD 1006 | +96%
10248 | CAG | LTE-1DD (SG-FDMA, 509 RB, 3 MHz, QPSK) LTET0D 930 | +96%
10247 | cAG | LTE-TDD (SC-FOMA, 50% 8, 5 MHz, 16-QAM) CTE-T0D 951 | 466 % |
10248 | CAG | LTE-TDD (SG-FDMA, 50% RB, 5 MHz, B4-GAM) LTE-TDD 1008 | +86% |
10248 | CAG | LTE-TDD (SC-FOMA, 53% RB, 5 MHZ, GPSK) LTE-70D 929 | +96%
L_B{’“ CAG | LTE-TDD (SC-FDMA, 6% RB, 10 MHz, 16-QAM) LTE-TDD 081 | £96%
10251 | CAF | LTE-TDD (SC-FOMA, 50% RB, 10 MHz, 64-QAM) LTE-TDD 1017 | 296 %
10252 | CAF | LTE-TDD (SC-FOMA, 50% RB, 10 MHz, QPSK] LTE-TDD 924 | 196%
10253 | CAF | LTE-TDD (SC-FOMA, 50% RB, 15 MHz, 16.GAM) LTE-TDD 990 | 496 %
10258 | caB | LTE-TDD (SC-FOMA, 50% 8B, 15 MHz, B4.QAM) LTE-TDD 1014 | +96%
(10255 | cAB | LTE-TDD [SG-FOMA, 50% RB, 15 MHZ, QPSK) LTE-TOD 020 | 296 % |
10258 | CAB | LTE-TDD (SCFOMA, 100% RB. 1.4 MHz, 16-GAM) LTE-TOD 006 | 296%
10257 | CAD | LTE-TDD (SC-FOMA, 100% R, 1.4 MHZ, B4-GAM) LTE-TOD 1008 | 296 %
10288 | CAD | LTE-TDD (SCFOMA, 1007% RB, 1.4 MHzZ, QPSK) LTESTOD G334 | 206%
(10256 | CAD | LTE-TDD (SC-FOMA. 100% RB, 3 MHz, 16-GAM) LTE-TDD 998 | +96%
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10260 | caG [ LTE-TDD (SC-FOMA, 100% a8, 3 Mz, B4-GAM] LTE-TDD 987 | £96%
10261 | cag | LTE-TDD (SC-FDMA, 100% RS, 3 MHz, GPSK) LTETOD 924 | 296%
10282 | caG | LTE-TDD (SC-FDMA, 100% RB, 5 1Nz, 16-GAM] LTE-TO0 983 | £98%
10263 | cag | LTE-TDD (SC-FDMA, 100% RB, 5 MHz, BA-GAM] LTET00 1016 | =96 %

[ 10264 | GG | LTE-TDD (SC-FOMA, 100% RB, 5 MHz, GPSK) LTE-TOD 923 | =96%
10265 | gaG | LTE-TDD (5C-FDMA, 100% RB. 10 MRz, 16-QAM) LYE500 992 | 06 % |
10266 | CAF | LTE-TDD (SG-FOMA, 100% RB, 10 MHz, 64-GAM) LTE-TDD 1007 | 96 %
10267 | caF | LTE-TDD (SC-FOMA, 100% RB. 10 MHz, QPSK) LTE-T0D 930 | +906%
10268 | CAF | LTE-TDD (SC-FOMA, 100% RB. 16 MHz, 16-GAM) ETDD 1006 | +98%
10268 | cap | LTE-TDD (SC-FDMA. 100% RB, 15 Mz, 64-GAM) JETDD 1013 | 206 % |
10270 | cag | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, GPSK) LTE-TOD 058 | +06%
10274 | cap | UMTS-FDD (H5UPA, Sublest 5. 3GPP Rai8.10) WCOMA 487 | £96%
10275 | cap | UMTS-FDD (HSUPA, Sibiest 5. 3GPP Rolg 4) WCDMA 396 | +96%

10277 | cAD (QPSK} PHS 1181 | 96 %

10278 | cAD (QPSK. BW §84MHz Ralloh 0.5) 1181 | 206 %
10278 | caG {QPSK. BW Rollof 0.38) PHE 1218 | +96%

10280 | cAG | CDMAZ00D, RC1, SO55, Full ke COMAZ000 381 | +96%
0281 | caG | COMAZO00, RT3, SO6S, Full Rate COMAZ000 346 | 196 %

10282 | cAG | CDMAZ000, RC3, SO32, Fuil Rate COMAZG0D 339 | +969%

10288 | cAG | GDMAZ000, RCS, S04, Ful Rate COMAZO00 350 | 296 % |

10285 | caG | COMAZO0D, RC1, SO0, 1/6 Rate 25 1r, COMAZO0G 1249 | 96%

10287 | GAF | LTE-FOO (SC-FDMA. 50% RB. 20 MAZ, QPSK) LTE-FDD 581 | 96 %

(10288 | cAF | LTE-FDO (SC-FOMA. 50% RB. 3 IAHZ, GPSK) LTE-FDD 572 | 296%

(70288 | caF | LTE-FOD (SC-FDMA, 50% RB. 3 MHz. 16-GAM) "LTE-FDD 639 | 296%
10300 | gac | LTE-FOO (SC-FOMA. 50% RB, 3 Mblz, B4-QAM) LTEFDO 660 | =96%
10301 | cAC | IEEE BG2. 160 WIMAX (28:16, Sme. 10MHz, OPSK, PUSC) WINAX 1203 | 206%
10302 | cAg | IEEE B02.16e WIMAX (29. 18, 5ma. 10MHE, OPSK, PUSC, SCTRL) | WIMAX 1267 | =96 %
10303 [ cag | IEEE B0Z.16& WiMAX (31:15, 5ms. TOMHE BAOAM, PUSC) WIMAX 1252 | £96%
10304 | can | IEEE 802.16a WIMAX (2618, 5ms. 10MHz GSOAM, PUSC) | WIMAX 1186 | 296 %
10305 | can | IEEE BO2.16@ WINAX (31:15, 10ms, 10MHz, BAOAM, PUSC) | WINAX 1524 | £96%
10306 | CAA | IEEE 802.16@ WIMAX (26:18, 10ms, 10MHE, BIOAM, PUSC) WilAX 1467 | £96%
10307 | AAB | 168 12818, 10ms, 1 S, PUSC) WINAX 1449 | 296% |

(0308 | AAB | IEEE 802,168 WIMAX (2818, 10ms, 10MAz, 16QAM, PUSC) WIREAX 1446 | =96 % |

10308 | aAp | IEEE B02. 160 WINAX (2818, T0ms, T0MHz, 16GAMAMC 23] WA 1458 | 296%
10310 | AAB | IEEE 802,162 WIlAAX (28:18, 10ms, 10MHz, QPSK, AMC 23 WIMAX V457 | =96 %
10317 | AAR | LTEFDD (SG-FOMA, 100% RB, 15 MHz, QPSK) LTEFD0 606 | £96%
10313 | AAD | IDEN 13 DEN 7051 | £96%
10314 | AAD | IDENTE DEN 1348 | 296%
10315 | AAD | IEEE 802,110 WiFi 2.4 GHz (DG5S, 1 Mbps, B6pe dc) WLAN 171 | £96%
10316 | AAD | IEEE B02.11g Wirs 2.4 Gz (ERP-OFDM, 6 Mbps, 96pc 62) WLAN 836 | +96%
10317 | aAn | IEEE 802.11a WiFi 5 Gz (OFDW, 6 Mbps, B8pc do) WLAN 836 | =06%
10352 | AAA | Puise Waveform (200Hz, 107%) Genenc 1000 | £06%
10353 | aaA | Puiso Waveform (200Hz, 20%) Genesic 699 | £98%

10354 | AAA | Pulse Waveform (200Hz, A0%) Genenc 398 | +06% |

10355 | aAA | Puise Wavefarm (200Hz, 60%) Generic 222 | +96%

10356 | aAA | Puise Waveform 2001z, 80%) Genanc 097 | +96%
10387 | aaa | OPSK Wayedorm, 1 MHz Ganexic 510 | £06%
10338 | anA Waveform, 10 M4z Genoric 522 | +086%
10396 | AaA | B4QAM Waveform, 100 kHz Generic 627 | £96%
10398 | AAA | G4-QAM Wavafom, 40 fare Generic 627 | +96% |

10400 | aaD | IEEE 802.1 1ac WIF) (20MHz, 64-GAM, 98pc dc) 837 | +96%
10407 | Aaa | IEEE B02,11ac WIF| (S0MWHz, 64-GAM, 99pe do) WAN B60 | £96 %
10402 | ana | IEEE 802,11ac VWi (B0MHz, 64-GAM, 99pc de) WLAN B53 | +06%
10403 | aaB | COMAZ000 [1xEV-DO, Rev, ) COMAZOO0 376 | 96 %

10404 | AAB | COMAZ000 (1XEV-00, Rev, A) COMAZ000 377 | :96%
10408 | AAD | COMA2000, RC3, S032, SCHO, Full Rete. COMAZOG0 522 | +90% |
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10830 | Ana | LTE-TOD {SCFDMA, 1 RS, 10 Mz, GPSK, UL 516=2.3.4,7.89) | LTETOD 782 [ £06%
10418 | Ann | WLAN GCOF, 64-OAM. 40MHz Generic 854 | +90%
10418 | A | IEEE 802 11b WiFl 2.4 GHz (D558, 1 Mbps, 96pc og) VILAN 154 | +96%
10416 | anp | IEEE BOZ.11g Wiri 2.4 GHz (ERP-OFOM, 6 Mbos, 89p¢ ) WLAN 823 | t96%
10417 | anp | IEEE 802 11ah WiFi 5 GHz (OFDM, 6 Mops, B8pc 6c) WLAN 823 | t96%
10418 | Aap | IEEE BOZ 11g WiFl 2.4 GHz (DSSS-OFDM, 6 Mbps, 98pc, Lang) | WLAN 814 | $06%
10418 | Awn | TEEE B0Z 11g WiFI 24 GHz (DSSS-OFDM. 6 Mbps, B8pc, Short) | WLAN 818 | +96% |
10422 | apn | IEEE BOZ 110 (HT Geroenfieid, 7.2 Mbps, BESK) WLAN 832 | 496%
10423 | AAp | IEEE 802110 (HT Groentiaid, 43.3 Mbps, 16-QAM) WLAN 847 | 2986%
10428 | AAE | IEEE BOZ.11n (HT Groenhiold, 72.2 Mbps, 64-GAM) WLAN 840 | +96% |
10425 | AAE | IEEE BG2 110 (HT Groanfisld, 15 Mbps, BPSK) WLAN 841 | 296%
10426 | AAE | IEEE BOZ 110 (HT Groendiold, 60 Mbps, 16-QAM) WLAN 845 | =96%
10427 | AAB | IEEE 802.17n (HT Greenfmid, 150 Mbps, B4-GAM) WLAN 841 [ 296%
10430 [ AAB | LTE-FDD (OFDMA, 5 Mz, E-Th 3.1) LTEFDO 828 | =06 %
70431 | AAC | LIE-FDD (OFDMA. 10 Mz, E-TM 3.1) LTE-FDO 838 | 296%
10432 | aaB | LTEFDD (OFDMA. 15 Miz, E-TM 3.1) LTEFDO 838 | £96%
10433 | AAC | LTE-FDD (OFDMA. 20 MHz, E-TM 3.1) LTE+DO 834 | £96%
10430 | AAG | W-COMA (BS Tesl Model 1, 64 DPOH) 860 | £906%
70435 | aaA | LTE-TOD (SC-FOMA, 1 RB, 20 MHz, QPSK, UL SaB) LTE-T00 782 | £96%
10447 [ aAa | LTEFOD (OFOMA. 5 Wiz, E-TM 3.1, Cipping 445 LfEF00 756 | +96%
10448 | AAA | LTE-FDD (OFDMA. 10 MH2, E-TM 3.1, Clippin 4450) LTEFDD 753 | 296%
10448 | AaC | LTEFDO (OFOMA. 15 MHz, E-TM 3.1, Gliping 44%) LTEFDO 751 | =96 %
10450 | AAA | LTE-FDD (OFOMA. 20 Mz, E-TM 3.1, Clipping 44%) LTEFDD 748 | z06%
10451 ["aAn | W-COMA (BS Test Model 1, 64 DPGH, Clipping 44%) WCDMA 759 | £96%
10453 | aac | Vakdation {Sguare, 10ms, 1ms) Tes! 1000 | £96%
10456 | AAC | IEEE B02.11ac WiFl {160MHZ, 63-OAM, B9pe 6] WiLAN 863 | 296%
10457 | aac | UMTS-FDO (DC-HSDPA) WCDMA 662 | x96%
10458 | aAC | COMAZ000 (1xEV-DO, Rav, B, 2 camers) COMAZ000 655 | 96%
(0458 | pAC | COMAZD00 (1xEV-DO, Rev, B, 3 caniers) COMAZO00 825 [ 296%
10460 | aAC | UMTSFOO (WCDMA, AMR] WCOMA 239 | 296%
10481 | AAC | LTE-TDD (SG-FOMA, 1 RB. 1.4 MHz, QPSK, UL Sub) LTE-TDD 782 | 296%
10462 | aaC | LTE-TDD (SC-FOMA, 1 RB, 1.4 MHz, 16-QAM, UL Sub) LTE-TOD 830 | +96%
10463 | AAD | LTE-TDD (SC-FDMA, 1 RE, 14 MHz, 6+-QAM, UL Sub) | LTESTOD 856 | =96% |
104864 |AAD | LTE-TDD (SC-FDMA, 1 RB, 3 Mz, GPSK. UL Sub) LTe-To0 782 | 06%
10466 | aac | LTE-TDD (SC-FDMA, 1 RB, 3 MHz. 16-QAM, UL Sub) LTE-TOO 832 | =96%
10486 | aac | LTE-TDO (SC-FOMA, 1 RB, 3 MHz, (4-QAM, UL Sub) LTETDD 857 | $906%
10487 | AAA | LTE-TDD (SC-FOMA, 1 RB, § Mz, GPSK. UL Sub) LTE-TOD 782 | +06%
10488 | AAF | LIE-TDO (SC-FOMA, 1 RB, 5 MHz, 16-QAM, UL Sub) LTE-TDD 832 | £96%
10488 | AAD | LTE-TDO (SG-FOMA, 1 RB. 5 Mz 64-0AM, UL Sub) [Te-T00 856 | =06% |
10470 | AAD | LTE-TOD (5CG-FOMA, 1 RB, 10 MHZ, QPSX, UL Sub) Tfe5o0 782 | :96%
10471 | AAC | LTE-TDD (SC-FOMA. 1 RB. 10 MH2. 16-QAM, UL Su5) (Te-T00 832 | =06%
10472 | AAG | LTE-TOD (SC-FOMA, 1 RB, 10 MHz, 64-QAM, UL Sub) LTE-TOo 857 | £96%
10473 | AAA | LTE-TDD (SC-FOMA, 1 RB, 15 MHz, QPSX, UL Sub) LTET00 782 | 296%
10474 | AAGC | LTE-TDO (SC-FDMA, 1 RB, 15 MHz, 16-QAM, UL Sub) LTE-TDO 832 | 296%
10475 | AAD | LTE-TOD (SC-FDMA, T RB, 15 MHz, 64-QAM, UL Sub) LTE-TDD 857 | +96%
10477 [[AAC | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 16-QAM, UL Su5) LTE-TDD 832 | £96%
10478 | AAC | LTE-TOD (SC-FDMA, 1 RE, 20 MHz, 64-QAM, UL 500) LTE-T00 857 | +96%
90478 | AAC | LTE-TDO (SG-FOMA, 50% RB. 1.4 MHz, OPSK, UL Sub) LTE-T00 774 | 296%
10480 | AAA | LTE-TDD (SC-FOMA, 50° KB, 1.4 MHz, 16-OAM, UL Sub) LTE-T00 818 | +96%
10487 | AAA | LTE-TDD (SC-FDMA, 50% R, 1.4 MHz, 64-QAM, UL Swb) LTE-TDO 845 | +96%
10487 | AAA | LTE-TOD (SC-FDMA, 50% RS, 3 MHz, QPSK, UL Sub) LTE-TOD 771 | 296%
10487 [ aaa | LIE-TDD (SC-FOMA, 50% RB., 3 MHz, 16.0AM, Sub) (7e-100 839 | 296% |
10484 | aAB | LTE-TDD (SC-FDMA, 507 RB, 3 MHz, 64-QAM, UL Sub) LTE-T0D 8A7 | 206%
10485 | AAB | LIE-TDD (SG-FDMA, 50% RB, 5 MHz, QPSK, UL Sub) LTE-T00 759 | =06%
10486 | aag | LTE-TDD (SC-FDMA, 50% RB, 5 MHz, 16-QAM, UL Sub) LTETO0 838 | +06%
0487 | AAC | LTE-TOD (SC-FOMA, 50% 1B, & MHz, 64-OAM, UL SuD) [TE-TOD 860 | +96%
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| 10468 [ Aac [ LTE-TDO (SC-TOMA. 60% RB, 10 MMz, QPSK, UL Sub) LTE-TDD 770 | 296%
10489 | aac | LTE-TDD (SCFDMA_ 50% RB, 10 MRz, 16-QAM, UL Sub) LTE-TDD B3T | 496%
| 10480 | AAF | LTE-TDO (SC-FOMA. 50% RB. 10 MHz, 64-GAM, UL 5ub) LTETDD B854 | 196%
(10451 | AaF | LTE-TOD (SC-FDMA. 50% RB. 75 MHz, GPSK, UL S0b] LTE-TOD 774 | 296% |
10492 | AAF | LTE-TDO (SC-FDMA. 50% RB, 15 MHz, 16-OAM, UL Sub) LTET00 841 | 206% |
10483 | aaF | LTE-TDD (SC-FDMA_ 50% RB. 15 MHz, 64-GAM, UL Sub) LTE-T0D 855 | 206%
10404 | ARF | LTE-TDO (SC-FOMA. 50% RB. 20 MHz, GPSK, UL Sub) LTE-TDO 774 | 196 %
10465 | AAF | LTE-TOD (SC-FDMA. 50% RB. 20 MHz, 16-0AM, UL SuB) | LTED00 837 [ 296%
10496 | AAE | LTE-TDD (SC-FDMA, 50% 1B, 20 MHz, . UL Sun) LTETDD 854 | +96%
(0487 | AAE | LTE-TOD (SC-FOMA, 100% RS, 1.4 Wiz GPSK. UL 50b) LTETO0 767 | t96% |
10498 | AAE | LTE-TDD (SC-FOMA, 100% RB, 1.4 Mz, 16-0AM. UL Sub) LTE-TDO B840 | +96%
10489 | AAC | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHz. B3-OAM, UL Sub) LTETOO0 868 | 296%
10500 | AAF | LTE-TDD (SC-FOMA, 100% 7B, 3 MHz, GPSK, UL Sub) LTE-T00 767 | z96% |
10807 [ aAF | LTE-TDD (SC-FDMA, 100% RS, 3 Mz, 16-0AM, UL Sub) LTE-TDO 844 | =96%
10802 | aap | LTE-TDD (SC-FOMA, 100% A8, 3 MHZ, B4-GAM. UL Sub) LTE-TDO 852 | z96%
10503 | aAB | LTE-TDD (SC-FOMA, 100% &8, 5 MHz, OPSK, UL Su) LTE-T00 772 | 296%
10804 | aam | LTE-TDD (SC-FDMA, 100% AB, 5 MHZ, 16-0AM, UL Sub) LTE-TOD 831 | £96%
10505 | AAC | L1E-TDD (SC-FOMA, 100% &8, 5 tHz, 64-QAM, UL Sub) LTE-T0D 854 | £96%
@ AAC | LIE-TDD (SC-FDMA, 100% AB, 10 MHz, GPSK, UL Sub) LTE-T00 774 | 296%
10507 | aAC | LTE-TDD (SC-FOMA, 100% RB, 10 MHz, 16-AM, UL Sub) LTET00 836 | 96%
| T0508 | aAF | LTE-TDD (SC-FOMA, 100% RB, 10 MHz, 64-GAM, UL Sub) LTEfO0 855 | 206%
10508 | AAF | LTE-TDD (SC-FOMA, 100% RS, 15 MHz, QPSK, UL Sub) LTE-TOD 799 | £96%
10510 | AAF | LTE-TDD (SG-FOMA, 100% RB, 15 MHz, 16-GAM, UL Sub) LTE-TOD 849 | 296%
(T0511 | AAF | LTE-TDO (SC-FOMA, 100% RB, 15 MHz, 63-QAM, UL Sub) LTE-TOD 851 | 296%
10612 | AAF | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, QPSK, UL Sub) LTE-TOD 774 | £96%
10613 | AAF | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 16-QAM, UL Sub) LTE-T00 842 | £90%
10614 | AAE | LTE-TDO (SC-FDMA, 100% RB, 20 MHz, 84-QAM, UL 5ub) LTE-TOO 845 | +96%
10515 | aaE | IEEE 602,116 WiFi 2.4 GHz (D558, 2 Mbps. 605 40 WiAN 158 | 296%
10518 | AAE | IEEE 802.19b WiFi 2.4 GHz |DSS5, 5.5 Mbps, 89pc dc) WLAN 157 | 296%
0517 | AAF 802,110 Wiri 2.4 GHz (DSSS, 11 Mbps, 98pc 62 WLAN 158 | 206%
10518 | pAF | IEEE 802.11am Wiri 5 GHz (OFDM, 9 Mbps. 89p¢ dc) WLAN 823 | z96%
0518 | aar | IEEE 8021 1ah Vi 5 GHz (OFDM, 12 Miops, Spc oc) WLAN B39 | £96%
10520 | AAB | IEEE B02.17aih Wiri 5 GHz [OFDM, 18 Mbps, 90pc 96) WLAN 412 | 296%
10521 | aAB | IEEE 802.17aih Wil 5 GHz [OFDM, 24 Mbps, 93pc oo} WLAN 797 | £96%
10522 | AAg | IEEE 802.1%aih WiFl 5 GHz (OF DM, 36 Mbps, 89pc da) WLAN 845 | =96%
10623 | AAC | IEEE B0Z.11am WiFi § GHz (OFDM, 48 Mbps, 99pc 60} WLAN 808 | £96%
10524 | AAC | IEEE 802.13am WiFi § GHz {OFDM, 54 Mops, 99pc 6o WLAN 827 | £96%
10625 | AAC | IEEE B02.13ac Wik {20MHz, MCS0, 98pc dc) WLAN 836 | +9.6%
70526 | aAF | EEE 802.11ac WiFi [20MHz, MCST, 999c 95) WLAN 842 | +98% |
0527 | par | 1EEE 602 19ac WiF [20MHz, MCS2, 88pc d5) WLAN 821 | £08% |
10528 | AAF | IEEE 802.13ac WIFi (20MHz, MCS3, 99pc 05) WLAN 836 | £96%
(0578 | Aar | IEEE 6G2.11a0 WiFi (20MHz, MCSA, 90pc o) WLAN 836 | £0.6%
10531 | aAF | IEEE 802 115c WiF {20MHz, MCS6, 98pc dg) “WLAN 843 | z96%
(90532 | aAr | IEEE B02.17a0 WIF (20MHz, MCS7, 98p¢ 02) WLAN 820 | t96%
108335 | AAE | JEEE 802 17ac WIFi {200Hz. MCS8, 98¢ 6 WLAN 538 | £96%
(70534 | pAE | TEEE B02.11ac WiFi (40MHz, MCSD, 980¢ dc) WIAN 845 | +06%
10535 AAE |EEE 802.11ac WIiF {40MMz, MCS1, 9%pc de) WLAN B8.45 +96%
90536 | aar | IEEE B02.138¢ WiFs [A0MFE, MCS32, 98pc do) WLAN 832 | £86%
10537 | AAF | IEEE 802.118c WIF (40MHZ, MCS3, 98pc dc) WLAN 644 | £06% |
30538 | AAF | IEEE 802, 17ac WIF (40MHz, MCS4, 90p¢ ) WLAR 854 | £06%
10540 | aaa | IEEE B0Z.17ac WIF) (40MHz, MGSS, 96pc ot) WLAN 833 | £96%
0841 | aaA | IEEE B02.11ac Wi (30MHz, MCS?, 98pc o WLAR 846 | £96% |
10642 | AAA | IEEE B02.17ac Wik [40MHz, MCS3, 99pc 0¢ WLAN 865 | +967% |
10843 | AAC | IEEE 80211ac WiF (40MHz, MCSS, 99p¢ o¢. WLAN 865 | £9.6%
10524 AAC | |EEE 802.11ac WIF (800MMHz, MCSD, 9%c oo WLAN B.A7 E 3 9.626_
10545 AAC EEE 802,11ac WiRl {B0MH2, MCS1, 98pc de) WLAN 855 £96%

Centificate No: EUmmWYV4-9528_Apr21 Page 12 0f 18

F-TP22-03 (Rev.00) Page 80 of 112



HHCT

FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

F-TP22-03 (Rev.00)

EUrnmWV4 - SN: 9528

Apri 1, 2021
10548 | AAC | IEEE 502 118¢ Wi (BOMHz, MGS2, 99pC 63 WLAN 835 | :96%
10547 | AaC | IEEE 802.118c WiFi (B0MHz, MCS3, 98pc 00) WLAN B49 | £98%
10548 | AAC | IEEE 802.118c Wiri (BOMMZ, MGS4, 99pc 00) WLAN 837 | £96%
10580 | AAC | IEEE 802.11ac WiFi (80MHz, MGS8, 98pe ) WLAN 838 | 296 %
10551 | AAC | IEEE 802.11ac Wiri (a0MHz, MGS7, 99pc 63) WLAN 850 | :96%
10552 | AAC | IEEE B02.11aC WiFs (80MHZ, MCS8, 9pc o) WLAN 842 | :96%
10553 | aaC | IEEE 802.118c Wiri (80MHz, MGS9, 99pc d2) WLAN 845 | £96%
10554 | aac | IEEE 802.11ac WiFi (160MHZ IACS0, 89pc do) WLAN 848 | 296%
10555 | AAC | IEEE 802.118c WiFi (160MHz 1ACST, 89pc dc) WLAN BA7 | £96%
10556 | AaC | IEEE 802,11ac WIF (160MHZ 1ACS2. Sapc dc) WLAN 850 | £96% |
10557 | AAC | IEEE 802.118c WiFi (160MHZ. TACS3. 89pc do) WLAN 852 | £9.6%
Y0558 | aac | IEEE 802.11ac WiFi (160MHZ MCSA, Bapc do) WLAN 861 | 296% |
10560 | aAC | IEEE 802.11ac WIFi (160MHz. ACS6, B9pe dc) “WLAN 873 | z96%
10561 | aac | EEE 802.11ac WIF {160MHz. 1ACST, Bape dc) WLAN 856 | 296%
i AAC | IEEE 802.1%ac WIFI (160MHz, MGSE, 83pc de) WLAN 869 | 296%
0583 | aac | IEEE B0Z.11ac WiFi (160MHz, MCSS. 99p0 46) WLAN B77 | x96%
10564 | AaC | IEEE 802.11g WiFi 2.4 GHz (DS55-OFOM, 3 Mbos, 895¢ dc) WLAN 825 | +96%
10685 | AaC | EEE BOZ11g WiFi 2.4 GHz (DSSS-OFDM, 12 Mbpa, B8pc 6c) WLAN 845 | 296%
10566 | AAC | IEEE BOZ.11g Wik 2.4 GHz (DSSS-OFDM, 18 Mops, B8pc 0¢) WLAN 813 | 296%
10667 | AAC | IEEE B02.11g WiFi 2.4 GHz (DSSS-OFDM, 24 Mbps, Bipe 00 WLAN 800 | z96%
10588 | AAC | IEEE B02.11g Wi 2.4 GHz [DSSS-OFDM, 36 Mbps, 99pc 6a) CWLAN 837 | 296%
70668 | AAC | IEEE 802.11g WIFI 2.4 GHz (DSSS-OF DM, 48 Mbps, 99pc 6oy WLAN B30 | 296 %
10870 | AAC | IEEE BOZ 11g WiFi 2.4 GHz (DSSS-OFDM, 54 Mbps, 99pc 6o WLAN B3 | z96%
10571 | AAC | IEEE B0Z 11D WiFI 2.4 GHz (DSSS, 1 Mbps, 90pe o) WLAN 199 | 296%
10572 | AAC | IEEE BOZ 11k WIFI 2 4 GHz (DSSS, 2 Mbps, 90pc 62) WLAN 189 | 496%
10573 | AAC | JEEE B02.11b WIF| 2.4 GHz (D555, 5.5 Mops, B0ps dc) WLAN 188 | 196%
10574 | AAC | IEEE BOZ.11b WiFI 2.4 GHz (DSSS, 11 Mbps, Bpc 4c) WLAN 108 | 296%
10575 | AAC | EEE 802.11g WiFI 2.4 GHz (DSSS-OFDM, 6 Mops, 90pc do) WLAN BSG8 | +06 %
10576 | AAC | IEEE B02.11g Wikl 2.4 GHz (DSSS-OFDM, 9 Mops, 90pc 06} WLAN B60 | +96%
10577 | AAC | IEEE 802115 WiFi 2.4 GHz (DSSS-OFDM, 12 Mbps. 80pc dc) WLAN B70 | £9.6%
105 AAD | |EEE B0Z.110 Wiri 2.4 GHz (DSSS-OFDM, 18 Mbgs, 90pc dc) WLAN B49 | +90%
10579 | aaD | IEEE 802.11g Wiri 2.4 GHz (DSSS-OFDM, 24 Mbgs, 80pc dc) WLAN 836 | £9.6%
10580 | aaD | IEEE 802.11g Wil 2.4 GHz (DSS9-OFDM, 36 Mbps, 80pc dc) WLAN B76 | +96%
10581 | aap | IEEE 802,110 Wil 2.4 GHz (DSSS-OFOM, 46 Mbpa. 80pc do) WLAN B35 | +96%
10582 | pAD | IEEE 802.11g WIFI 2.4 GiHz (DSS5-OFOM, 54 Mbps, B0pc do) WLAN 867 | 06%
90583 | aap | JEEE B0Z.17am WiFi § GHz (OFDM, & Mbps, 90pc dc) WLAN 859 | +96%
10584 | aap | TEEE 02174 WiFi 5 GHz (OFDW, § Mbps. 80 dc) WLAN B60 | 296%
10585 | AaD | JEEE BOZ.17am WiF: 5 Gz (OFDM, 12 Mops, B0pc 5} WLAN 870 | £96%
10586 | AAD | IEEE B02.17am Wiri 5 Gz (OFDM, 18 Mbps, 90pc 62) WLAN 849 | 296%
10887 | Aam | IEEE BOZ.11am WiFi 5 GHz (OF DM, 24 Mbps, 90pc 66) WLAN 836 | =96 %
10588 | AAA | IEEE B02.11ah Wiri & Gz {OF DM, 36 Mbps, 90pc da) WLAN B76 | 296 %
10588 | AAA | IEEE 802 113 WiFi 5 GHz (OFDM, 48 Mbps, 90pc 0%) WLAN 835 | 296%
10590 | AAA | IEEE 802 11am WIFI 5 GiHz (OFDM, 54 Mbps, 80p¢ 0o} WLAN 867 | z96%
10581 | AnA | JEEE B0Z 11n (HT Mixed, 20MHz, MCS0, 90pc ac) WLAN B63 | 296%
10582 | AAA | JEEE 802.11n (HT Mixod, 20MHz, MGS1, 90pC oc) WLAN B79 | +96%
10583 | AAA | JEEE BOZ.11n (HT Mixed, 20MHz, MCS2, 90pc de) WLAN BB | £96%
10504 | Aaa | JEEE BO2 11n (HT Mixed, 20MHz, MCS3J, 90pc do) WLAN B74 | 496%
10585 | Aap | JEEE 802110 (HT Mixed, 20MHZ, MCS4, 80pc dc) WLAN B74 | +86%
10505 | AAA | JEEE 802.11n (HT Mixed, 20MHz MCS5, 80pc dc) WLAN 871 | +96%
10587 | AAA | JEEE 802110 (HT Mixed, S0MHz, MCSE. 90pe do) VILAN B72 | +96%
10588 | AAA | IEEE B0Z.11n (HT Mixed, 20MHz. MCS7, 90pC de) WLAN 850 | £96%
10583 | AAA | JEEE 802.11n (HT Mixed, J0MHzZ, CSO0, G0pc do) WLAN 879 | 06
10800 | AAA | IEEE 802.11n (HT Mixnd, 40MHz, MCS1, S0pc de) WLAN B38 | +9.6%
70801 | AAA | JEEE 802,11n [HT Mixed, 40MHz, MCS2. B0pc do) WLAN 882 | £06%
VD802 | AAA | IEEE 802110 (HT Wixed. AGMHZ, MCS3, S0pc dc) WLAN 894 | +96%
10603 AAA | IEEE BO2,11n [HT Mixed. 40MHZ MCSA, BOpe dc) WLAN 903 | £06%
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10804 ['Aan | IEEE 802,170 (HT Moo, 40MHz, MGSS, 90pe 6o WLAN 870 | 296%
10605 | aAa | IEEE 802.11n (HT Mo, 40MHZ, MCSB, 80pe do) WLAN 897 | 296%
10606 ["AAC | IEEE 802,11n (HT Moeo, 40MHz, MGST, 90pe 6o WLAN 882 | :96%
10607 | aaC | IEEE 802.1%ac WiF: (20MHz, MGS0, 30pc de) WLAN 664 | 296%
10608 |"AAC | IEEE 802.11ac WIF (20MHz, MCS1, 90pc o5) WLAN 877 | 296%
10608 | 'aac | IEEE 802.13ac Wik (20MHz, MCS2, 80pC 02) WLAN 857 | 296%
10610 | AAC | IEEE 802.17ac WIFI (20MHz, MCS3, 90p¢ 05) 878 | 296%
10617 | AAC | IEEE 802.11a¢ Wik (20MHz, MGS4, 900 06) WLAN 870 | 296 % |

10612 | AAC | IEEE 802 17ac WiFi (20MHz. MGSS, 900c dg) WLAN 877 | 296 %

10613 | pac | IEEE 802.17ac Wi (20MHzZ, MCS, 90pc d5) WLAN 894 | :906%
10614 | AAC | IEEE B02.11ac WiF1 [20MHz. MCST, 90pc dc) WLAN 850 | :96%
10615 | aAC | IESF 802.11ac Wir: [20MHZ. MCSB, 80gc dt) WLAN BE2 | 296%

10616 | pac | IEEE 804.17ac Wi (ADMHZ MCS0, 80pc dt) WLAN 882 | 296%
10617 | AAC | IEEE B02. 11ac WiFi (AOMHE MCS1, 80pc dt) WLAN 881 | 296 %

10616 | AAG | IEEE B02.11ac WiFi (40MHz MCS2, 80pc dc) WLAN 858 | 296%

10618 | AaC | EEE 802.11ac WIF (A0MHZ. MCS3, 8006 dc) WLAN B85 | 296%

10620 | AAC | IEEE B02.11ac WIF| (40MHzZ. MCS4, BOpe do) WLAN BB7 | 296 %
10621 | AAG | JEEE BGZ,11ac WIF| (A0MHzZ. MCSE, B0pc dc) WLAN B77 | 296%
10622 | AAC | IEEE BOZ.11ac WiFI (JOMHZ. MCSE, B0pc de) WLAN 868 | 296%
10623 | AaC | IEEE BOZ.11ac Wiri (A0MHz, MGST, S0pc dc) WLAN 882 | 206%
10624 | AAC | IEEE B02.11ac WiFi (40MHzZ, MCSE, 90pc de) WLAN 896 | +90%
10625 | AAC BO2.11ac WiFi (40MHZ MCS9, B0pc dc) WLAN 806 | 296%
10626 | AAC | IEEE BO2.118C WiFi (BOMHzZ. MACSD, 90pc dc) WLAN 883 | 496%
10627 | AAC | IEEE 802 11ac WiFi (BOMHE MCST, 80pa dc) WLAN 888 | 286%

70628 | AAC_ | IEEE 807 11ac WiFi (BOMHZ MCS2. S0pe de) WLAN 871 | 296%
10829 | AaC | VEEE 807 113c Wikl (BOMHz. IACS3, Bape dc) WLAN BBS | :96%

10630 | AAC | IEEE BO2.11ac WF] (B0MHZ. IAGSA, B0pG do) WLAN 872 | 2986%

10631 | AAC | IEEE BOZ.11ac Wikl (B0MHz, MCS5, $0pc dc) WLAN 881 | $90%

106832 | Aac | IEEE BOZ.11ac VIF] (BOMHZ, MGSE, B0pe do) WLAN B74 | +96%

10633 | AAC | TEEE BOZ.11ac ViFl (BOMHZ, MCH7, B0pe dc) WLAN BB3 | 296%

10634 | AAC | IEEE B02 11ac Vi (BOMHZ, MGCSE, 90pc dc) WLAN BBO | +96% |
10835 | AAC £ 502.1180 ViFi (BOMHZ, MCSY, Spa dc) WLAN BB1 | 296%
10838 | AAC 3 18C Vi (160MHZ, MCS0, 80pc dc) WLAN BB83 | z96%
10637 | AAC | IEEE 802.1180 VWiFi (160MHz, MCS1, S0pc dc) WLAN 879 | +06%
10828 | AAC | JEEE 802,110 WiFi (160MHE, MCS2, 80pc dc) WLAN BB6 | 296%
10638 | AAC | IEEE 802.1120 WiFi (1B0MHz, MCS3, 0pe de) WLAN BB5 | +96%

V0640 | AAC | IEEE B02.1 Tac Wil (160MMZ. MGS4, 80pC dE) WLAN 898 | +9.6%

"I0641 | AAC | IEEE B02.11ac WIFI (160MHzZ, MCSS5, B00C dc) WLAN 006 | +96%

10642 | aaC | IEEE B02.11ac WIFI (1800MHz, MGSE, 50pC de) WLAN 0.06 | +06%
10643 | AAC | IEEE B02.118G VWiFi (160MHz, MCS?, #0pc dc) WLAN BBY | +06%
10644 | AAC | IEEE B02.118¢ WiFi (160MHz, MACS8, S0pc dc) WLAN 905 | 206%
10645 | AAC 1186 VWiF] (160MHZ TACSS, 80pC dt) VAN 611 | +96%
10648 | AAC | LTE-TDD (SG-FDMA, 1 1B, 6 MHZ, OPSK, UL Sub=2,7) LTE-TOD 1186 | £9.6%
10847 | apc | LTE-TOD (SC-FDMA, 1 R8, 20 MHz, OPSK, UL SUb=2.7) LTETDD 1196 | +96%

10648 | aAC | COMAZOU0 (1% Advancad) COMAZ000 345 | :96% |

V0652 | AAC | LTE-TDD (OFDMA, & MHz, E-TM 3,1, Clipping 44%) OE-T00 691 | +06%

10853 | aaC | LTE-TOD (OFDMA, 10 MHz, E-TM 3.1, Gloping 44%) L7E-T0D 742 | +06%

10854 | AAC | LTE-TDD (OFDMA, 15 Miz, E-TM 3.1, Clipping 24%) LTE-TO00 696 | +96%

V0855 | aAC | LTE-TOD (OFDMA, 20 Mz, E-TM 3.9, Clipping 84%) LTE-TOD 721 | +96%

V0888 | AAC | Puise Waveform (2001, 10%) Tost 1000 | £9.0%
10650 | aAC | Puise Waveform (200Hz, 209%) Test 699 | +96%

10680 | aAC | Pilse Waveform (20017, 40%) Test 398 | 296% |
10681 | AAC | Pufse Waveform {200Hz, 6056 Test 222 | =96%
10662 AAC | Puise Waveform {200Hz, 80%) Test 097 =296%

10670 | AAG | Bialooh Low Energy Blustooth 219 | z96%

10677 | AAD | IEEE B0Z11aX (20MHz, MCS0, 90pc o WLAN 908 | =96%
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10672 | AAD | TEEE 802 11ax (20MHz, MCS1, 90pe 6¢) WLAN 857 | 296 %
10673 | aaD | IEEE 802 13ax (20Miz, MCSZ, 90pc dc) WLAN 878 | 296%
10674 | AAD | IEEE 8021 1ax (20MFZ, MCS3. 80pe 86 WLAN 874 | :06%
10675 | aap | [EEE 802.11ax (20Mriz, MCS4, 90p< dej WLAN 890 | +96% |
10678 | aaD | IEEE 802 11ax (20MHz, MCSE, 60pc dc) WILAN 877 | £96%
10677 | AAD | IEEE 802.11ax (20MHz. MCSB, 80pc 9¢) WLAN 873 | £96%
10678 | aaD | IEEE 802.11ax (20MHz, MCS7, B0pe do) WLAN 878 | t96%
10678 | pAD | IEEE 802.11ax (20MHz. MCSE, G0pc dc) WLAN BAY | 2898%
(10660 | AAD | EEE 502.118x (20MHz, MCSS, 80pc dc) WLAN 880 | £9.6% |
(10681 | AaG | IEEE 802 11ax (20MHz, MCS10, B0pE 82) WLAN BG62 | £0.6 %
10882 | Aar | IEEE B02 11ax [20MHz, MCS11, 90pc aa) WUAN 883 | t06%
10683 | AAA BOZ.118x (20MHz, MCS0, 995¢ dg) VWAN B42 | £06%
10884 | AaC | IEEE 502 11ax (20MHz, MCS1, 98¢ dE) VWLAN 826 | +96%
(10685 | Aac | IEEE 802 118x (20MHz, MGS2, 995¢€ d5) WIAN B33 [ 196%
10686 | AAC | IEEE 802 11ax (20MHz, MCS3, 990¢ Oc) WLAN 828 | £96% |
10687 | AAg | IEEE 802 11ax (20MHz, MCS4, 99pc 00 WLAN 845 | 198%
10688 | AAg | IEEE BOZ 11ax (20Mrz, MCSS, 09p¢ ) WLAN 820 | 296 %
10689 ["Aap | IEEE 802.11aX (20MHz, MCS6, 99pc 4c) WLAN 855 | =46
10890 | AAE | IEEE B02.11ax (20MAZ, MCS7, 98ps do) WLAN 829 | z96%
10887 [ pap | IEEE 80217ax (20MHz, MCSE, 89pa do) LAN 825 | =06 %
10692 | aAA | IEEE 802.17ax (20MHz, MCSE, 88pe do) WLAN 829 | +96%
10693 | aAa | IEEE 802, 11ax (20MHz, 1ACS10, 98p¢ dc) WLAN 825 | 96 %
70694 | aAA | IEEE B02,11ax (20Mz. TACS11, 98¢ do) WLAN 857 | +96%
10695 | aaa | IEEE 802.11ax (40MHz WACS0, B0 95 WLAN 878 | +96%
10696 | ana | IEEE 802.11ax (ADMHE MCS1, %0pc dc) WLAN 897 | +86%
10667 | aaA | IEEE 802.11ax (40MHE, CS2, S0pc dc) WLAN B61 | +66%
10688 | Ann | IEEE 802.11ax (40MHZ. WCS3, B0pc dc) WLAN B89 | +96%
10688 | ann | JEEE 802.11ax (40MHz, MCS4, 90pc de) VALAN BB2 | +96%
10700 | Aap | JEEE B02.11ax (40MHzZ MCS5, B0pc dt) VAAN B73 | 190 %
10701 | AAA | IEEE BO2.11ax (40MHZ, MCS8, 90pc de) WLAN B86 | +96%
10702 | AAA B2 11ax (40MHz, MCS7, 90pc 6t) WLAN BT0 | 496%
10708 | aap | JEEE 802 11ax (40MHz, MCS8, 90pe 6¢) WLAN 882 | 196%
(0708 | aan | TEEE 32 T1ax (400Hz, MCSY, 90pC 02) WLAN 856 | 296%
(10705 | Aap | IEEE 802 11ax (#0MHz, MC510, 80ps G0} WLAN 869 | 296 % |
10706 | AAC | JEEE BOZ.11ax (40MHz, MCS 11, 80pc dc) WLAN 866 | =96 %
W07 | AAC | EEE BOZ11ax (40MIz, MCSO, 99pc oc) WLAN 832 | 296%
10708 |"AAC | IEEE £02.17ax (40MHz, MCST, 98pe 6e) “WLAN 855 | 296%
(0708 | AAC | EEE B02.11ax (40MHz, MCS2, 98pc oc) WLAN 833 [ =96%
0710 | AAC | IEEE 802.11ax (40MHz, MCS3, 88pe 66 WLAN 829 | =96% |
0711 | AAC B02.178x (40MHz, MCS4, B9pe do) WLAN 839 | £96%
0712 | AAC | IEEE B02.17aX (40MHz, 1AGSS. B8pe dc) WLAN 867 | £96%
10713 | AAC | IEEE H02,1%ax (40MHz, MCSE, Spe do) WLAN 833 | £0.6%
10714 | AAC | IEEE 802.11ax (A0MHZ. ACST, 99pc dc) WLAN 826 | +9.6% |
mnwns AAG | IEEE 802 11ax {40MHZ. MCSB, 88pc dc) WLAN B.AS L£06%
10716 |"AAC | IEEE 802.11ax (40MHzZ, MCSB, 99pc do) WLAN B30 | +96%
10717 | aaC | IEEE 802 11ax (40MHz, MCS1D, Bope do) VILAN BAB | +96% |
10718 AAC | JEEE B02.11ax (40MHz, Wgﬁ. 98pc do) WLAN 824 +96%
10718 | AAC | IEEE 502 114x (B0MHz, MES0, T00¢ &) WLAN 881 | +96%
10720 | AAC B02_11ax (B0MHz, MCS1, G0pC 0c) WLAN BE7 | +96%
10721 | AAC_ | IEEE 842 11ax (80MHz, MCS2, 90pc de) WLAN 876 | t96%
10722 | Aac | EEE 802 113x (B0MIz, MCS3, 90pc oc) WLAN B55 | +96%
10723 | AAC | IEEE B0Z.11ax (BOMHZ, MCS4, 90pc o2) WLAN B70 | 96 %
10724 | AAC | IEEE B02.11ax (BOMIz, MCSS, 90pe ) WLAN B90 | 296%
10726 | AAC | |EEE 802112 (B9MHz, MCS6, 90pa ) WLAN B.74 | 206 %
0726 | AnC | IEEE BOZ.11ax (B0MNz, MCS7, 90pc 66} WLAN 877 | 296%
(70727 | aAC | IEEE 802 1ax (B0MIz, MCSB, 80ps 06) WLAN 866 | £96%
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(10728 | AAC | IEEE 802 11ax (BOMHE, MCS0, 90pc 62 WLAN 865 | 496%
10728 | AaC | IEEE 802.11ax (BOMHZ, MCS10, 6Gpc dc) WLAN 864 | 296%
10730 | aac | IEEE B02.17aK (BOMHE, MCS11, S0pc de) 867 | 296%
10731 | aac | IEEE 802.11ax (80MH=. MCSD. G9pc dej WLAN 842 | =06%
10732 | Aac | IEEE 802.11ax (B0MHZ, MCST. G9pc 06) WLAN 846 | z98% |
10733 | Anc 802 11ax (S0MHZ. WCS2, Bape de) WIAN 840 | =06% |
10734 | aaC | IEEE 8021 1ax (BOMHz. MCS), B9pc dc) WOAN 825 | £96%
10735 | AAG | IEEE 8021 1ax (BOMHZ. MCSA, S9pe dc) WLAN 833 | +96%
10738 | AAC | 'EEE 802 112X (30MHz, 88pc dc) WLAN 827 | +96%
10737 Aac | IEEE 802 17ax (80MHz, MCS6, 59p¢ do) WLAN 836 | 96 %
10738 | AAC | 'EEE B0Z2.118x (30MHz, MCS7, 980 d) WLAN 842 | +96%
10738 "AAG | /EEE 802 17ax (80MHz, MG:S8, 98pc dc) WLAN B29 | t96%
10740 | AAC | TEEE B02.11ax (80MHz, MGS9, 98p¢ dc) WLAN 848 | :96%
10741 | AaC | IEEE 802 11ax (80MHz, MGS 10, 83pc dc) WLAN 840 | 296 %
10742 | AAC | IEEE 802 1 1ax (80MHz, MGS11, B9pcdc) WLAN 843 | 196%
10743 | ANC | IEEE 802.113X (160MHz, MCSD, 50pc d¢) WLAN 884 | +96%
10748 | AAG | IEEE 602 11ax (160MHz, CST, G0pe de) WLAN 916 | 296 % |
10745 | AAC | IEEE 802.11ax (160MHz, MCS2, 50pc dc) WLAN 893 | :90%
10746 | AAG | IEEE 802,11ax (160MHz, MCS3, 60pc dc) WLAN 911 | 296%
10747 | aaC | IEEE 802 1%ax (160MHZ, MCS4, S0pc dc) WLAN 904 [ =98%
10748 | aac | IEEE B02.11ax (160MHz, MCSS, 30pc 0c) WLAN 893 | +96%
10748 | aac | IEEE 802.11ax (160MHz, MGS8, S0pc 55) WLAN 890 | +96%
10750 | AAC | IEEE 802 11ax (160Mz, MCS7, 90pE 65) WLAN B78 | +96%
10751 | aac | IEEE 802 112X (160MHz, MCSB, 90pt 65 WUAN B2 | +96%
107862 | aac | EEE 802 11ax {160MHz, MCS9, 90p GE) WLAN BA1 | $96% |
10 AAC | 'EEE 802113 {160MAz, MCS10, 50pc dc) WLAN 500 | 9.6% |
(10753 | AAC | IEEE 802 11ax {160MMHE, MCS11, 90pC d6) WLAN B94 | 296%
10755 | AAC | TEEE B02.119x (160MAZ, MCSO, 98pe 60 WLAN BG4 | 206 %
10756 | AAC EE 802.11ax (160MHZ, MCS1, 99pc te) B77 | 196%
10757 AAC | IEEE BO2 11ax (160MHz, MCS2, 98pc dc} WLAN 877 198%
10758 | AAC | IEEE BO2 11ax (160MHZ. IACS3, Gape dc) WLAN B69 | 296% |
10758 | Aac | IEEE 802 11ax (160MHZ MCSA, B9pc do) WLAN 858 | +96%
10760 | AAC B02_11ax (160MHz. MCS5, B9pc dc) WLAN 849 | =96 %
(10761 | AAC | EEE B0Z.17ax {160MHz. MCSH, B9pc dc) WLAN 858 | 296 % |
10762 | AAC | JEEE B02.17ax (160MMz. MACST, Gdpe de) WLAN 849 | 296 %
(10763 | AAC | IEEE BOZ 11ax (160MHz, MCS8, $pc dc) WLAN 853 | 296%
(10784 | aAC | IEEE 602.11ax (160MHZ, WCS9, Bpc dc) “WLAN 854 | =96 %
10785 | AAC | [EEE B2 11ax (160MHz, MGS10, 98pc da) WLAN 854 | z06%
10786 AAC IEEE 802.11ax [160MHz, MCS11, 98pc éc) WLAN 851 =96%
0767 | AAG N 1RB,  QPSK, 15 Wz} 5GNR FR1 100 799 | £06%
10768 | pAC | 5G NR (CP-OFDM, 1 RB, 10 Wz, OPSK. 15 kHz) 5GNR FR1 TDD 801 | 06%
30768 | aac CF-OFDM, 1 RE, 1 K. 15 kHz) 5G NR FR1 TDD 801 | £9.6%
V0770 | aac | 5G NR (CP-OFDM, 1 RS, 20 Wiz, GPSK. 15 kHz) SGNRFRYTOD | BOZ | £96%
TGT71 | AAC | 5G NR (CRIOFDM. 1 RB, 25 Wz, GPSK, 16 kHz) S5GNRFR1TDD | B8.02 | +96%
10772 | pAC | 5G NR {CP-OFDM, 1 RS, 30 Mz, QPSK, 15 kHz) 5G NR FRY TOD 823 | +96%
10773 | AAC | 5G NR (CP.OFDM, 1 RB, 40 MHZ, QPSK, 15 kHz) 5G NR FH1 DD 803 | t06%
10774 |"aac | 5G NR(CP-OFDM. 1 R8, 50 MHZ QPSK, 15 KHz) SGNR FR1 TDD 802 | £96%
10778 | AAG | 5G NR (CP-OFDM. 50% RB. & MHE, OPSK, 15 KHF) 5G WA FR1 10D 831 | 296%
10776 | AAC | 5G NR (CP-OFDM, 50% RB, 10 MHz, QPSK, 15 k) SGNRFRITDD | 830 | 496%
10777 | AAC | 5G NR (CP-OFDM, 50°% RB, 15 MHz, GPSK, 15 kHz) 5G NR FR1 TDD B30 | +96% |
10778 | AAC | 5G NR (CP-OFOM, 507% RB, 20 MHz, QBSK, 15 kHiz) SGNAFRTTDD B34 | 196% |
10779 | AAC | 5G NR (CP-OFDM, 50% RB, 25 Wiz, GPGK, 15 kHz) SGNRFHITDD | 842 | 96 % |
10780 | AAC | 5G NR (CP-OFDM, 50% RB, 30 Mz, GPSK, 15 KHzj SGNRFR1TOD | B38 | 296 %
10781 AAC NR (CP-OFDM, , 40 MHz, OPSK, 15 kMz) SGNR FR1TDD 838 +96%
10782 AAC | 5G NR (CP-OFDM, 50% RE. 50 MHZ QPSK, 15 kiiz) SGNRFR1TDD 543 £96%
10783 | AAC | 50 NR{CP-OFDM, 100% RB. 5 MHZ. QPSI, 15 kHz) "5GNR FR1TDD 831 | 296%
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(10784 [ Aac | 56 NR (CP-OFDM, 100% R, 10 MHz, QPSK_ 15 ®Hz) 5G NR FR1 10D 829 [ +86%
10785 | AAC | 5GNR (CP-OFDM, 100% RB. 15 Mz, QPSK, 164H2) | SGNRFRTTOD | 840 | 206 % |
10786 | AAC_| 5 NR (CP-OFOM, 100% RB, 20 MHZ, QPSK, 15 kHz) SGNRFRITOD | B35 | £0.6%
10787 | AAc | 5GNR M, 100% RB, 25 MHz, QPSK, 16 kHz) [5G NR FR1 10D 544 | +06%
10788 | aac | 5G NR(CP-DFDM, 100% RE. 30 MHz, QPSK, 16 ki4r) SGNRFRITDD | 839 | 96%
10789 | AAC | 5G NR (CP-OFDIM, 100% RB. 40 MHz, OPSK, 15 kHz) SGNRFRITDD | 837 | 490 %
10780 | AAC | 5G NR (CP-OFDM, 100% RB. 50 MHz, GPSK, 15 iz} SGNRFER1TDO | 8439 | 296%
10791 | AAC | 5G MR (CP-OFDM, 1 RB, 5 MHz, QPSK, 30 kHz2) SGNRFR1TOO | 783 | =06 % |
70732 | aaC | 50 NR (CP-OFDW, 1 KB, 10 Mz, GPSK, 30 kHz) 5G NR FR1 TDO 79 | =98%
90793 | anc NR (CP-OFDM, 1 RB, 15 Mz, OPSK, 30 kHz) 5G NR FR1 TDO 795 | =06 %
10701 | aac | 5 NR (CP-OFDM, 1 RB, 20 Wiz GPSK, 30 KHz) ESGNRFRITOD | 782 | £96%
10795 | aac | 5 NR (CP-OFDM, 1 KB, 25 M-z QPSK. 30 kHz) 5G NR FR1 TOD 784 | £98%
10796 | aac | 5 MR (CP-OFDM, 1 RB, 30 WHE GPSK, 30 kHz) 5G NR FR1 TOD 782 | +96%
10787 | aAC | 5G NR (CP-OFDM, 1 RB, 40 MHZ, OPSK, 30 kFa) 58 NR FR1 70D BO1 | t98%
10788 | aAC | 50 NR (CP-OFDAM, 1 RB, 50 MHZ OPSK. 30 %) 5G NR FR1 100 789 | £96%
10788 | Aac | 50 NR (CP-OFDM, 1 RB, 60 MHZ, OPSK, 30 kHz) 5G NA FR1T0D 7935 | +86%
10801 | Aac | 50 NR (GP-OFDAM, 1 BB, B0 MHz, GPSK, 30 W%3) SGNAFR1 TOD 789 | £86% |
10802 | AaC | 50 NR (CP-OFDM, 1RB, 00 MHz, GPEK, 30 %75 5G NA FR1 70D 787 | £96%
10803 | AAE | GG NR (GP-OFDM, 1 RB, 100 30 kHz) SGNA FR1 10D 793 | £96% |
10805 | AaD | 5G NR (CP-OFDM, 50°% RB, 10 Mz, GPSK, 30 012) SGNRFR1 70D 834 | t06%
10806 | AAD | 5G NR (CP-OFDM, 50% RB. 15 MHz, GPSK, 30 kHz) 5G N FR1 TDD B37 | +06%
10808 | AnD | 56 NR (CP-OFOM, 50% RB, 30 MHz, GPSK, 50 kHz) SGNRFR1TOD | 834 | 296 %
10810 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, GPSK, 30 kHz) 50 NR FR1TDD 834 | +96%
10812 | aAD | 5G NR (CP-OFDM, 50% RS, 60 Mz GPSK. 30 hFz) 5G NR FR1TDD 835 | 296% |
10817 | AAD | 50 NR (CP-OFDM, 100% RB. 5 MHZ QPSK, 30 kHz) 5G NR FR1 TDD 835 | 296%
10818 | AAD | BG NR (GP-OFDM, 100% RB. 10 MAz, GPSK, 30 kHz) SGNR FRI 100 834 | =96 %
0818 | AAD | 56 NR (CP-OF DM, 100% RB, 15 MHz, GPSK, 30 1z 5G NR FR1 DO 833 [ z06%
10820 | aAD | 5G NR (CP-OFDM, 100% RB, 20 Mz, GPSK, 30 KHz) SGNR FR1 TDO 830 | £96%
10821 | AAC | 5G NR (CP-OFDM, 1007% RB, 25 MHz, GPSK, 30 kHz] 5G NR FR1 TOO 841 | 296%
10822 | "aAD | 5G NR (CP-OFDM, 100°% RB, 30 MHz, OPSK, 30 K5z) NRFRTTOOD | 841 | 296%
10823 | AAC | 56 NR (CP-OFDM. 100% RS, 40 Mz, GPSK. 30 kHz) £G NR FR1 700 836 | +96%
10824 | 'AAD | 5G NR (CP-OFDM. 100% RB, 50 Mz, GPSK, 30 kH2) SGNRFRITDD | 839 | +96% |
10825 | AAD {CP-OFDM. § . 60 Mz, GPSK, 30 kHz) 5G NR FA1 10D B41 | £06%
10627 | AAD {CP-OFDM. 100% B, 80 MHz. QPSK, 30 kHz) SGNRFATTOD | B42 | +06%
10828 | AAE | 50 NR (CP-OFDM, 100% RS, 80 Mz, OPSK. 30 KHz) 5G NA FAT 0D B43 | 2006 %
10828 | aap | 5 NA (CP-OFDM, 100% RS, 100 Mz, GPSK, 305z SGNR FR1 7DD B4D | 266%
10830 | aap | 5 NR(GP-OFDM, 1 RB, 10 MHz, QPSK, 60 kRZ) 170D 763 | £96%
10831 | ARD | SG NR (CP-OFDM. 1 RB, 15 MHz, OPSK, 60 kHz) 5G NR FR17DD 773 | 496%
10832 | AaD | 5G NR (CP-OFOM, 1 RB, 20 MHz, QPSK, 60 kHz) 5G N FA1 T0D 774 | 286%
10833 | AAD | 5G NR (CP-OFOM, 1 RB, 25 MHz, QPSK, 60 kHz) SGNRFRITDD | 7.70 | 2906 % |
10832 | AAD | 56 NR (CP-OFDM, 1 RE, 30 MHz, OPSK, 60 kHz} SGNR FR1 DD 775 | 196%
10835 | AAD (CP-OFDM, 1 RB, 40 MHz, QPSK, 60 kHz) 5G NR FR1TDD 770 | 296%
10836 | AAE | 60 NR (CP-OFDM, 1 RB, 50 MHz, GPSK, 60 kHz) 5G NR FR1TDD 766 | +96%
10837 | AAD | 5G NR (GP-OFDM, 1 RB, B0 MHz, GPSK, 80 hiz] 5G NRFR1 70D 768 | 495% |
10838 | AAD | 6G NR (GP-OFDM, 1 RB, B0 Mz, GBSK, 60 kiz) SGNRFR1TOD | 7.70 | 296 %
10840 | AAD | 56 NR (CP-OFDM, 1 RB, 80 MMz, GPSK, 60 kHz) &G NR FR1 TDD 767 | 296%
10841 | aAD | BG NR (CP-OFOM, 1 RB, 100 MHz, GPSK, 60 kHz) 5G NR FR1 TDO 77V | 296%
10843 | AAD | 5G NR (CP-OFDM, 50% RB, 15 Mriz, GPSK. 60 kHz) 5G NR FR1 100 849 | z96%
10843 |AAD | 5 NR (CP-OFDM, B0% RS, 20 Mz, OPSK. 80 KHz) SGNRFRITDO | B34 | 296%
170846 | AAD | 5O NR (CP-OFDM, 50% RB, 30 MHz, GPSK_80 ¥Hz) £G NR FR1 TDD 841 | £06%
10854 | aaD | 5G NR (CP-OFDM, 100% RB, 10 MHz, GPSK, 60 kelE) EGNR FR TOD 834 | +96%
i AAD | 5G NR (CP-OFDM. 100% RS, 15 Mz, GPSK, 80 hHz) 5G NR FR1 700 836 | 06
10856 | AAD | 5G NR{CP-OFDM, 100% RB, 20 MHz, QPSK, 60 kHz) SGNRFRITDD | 847 | £06%
10857 | AAD | 56 NR {CP-OFDM. 100% RB, 25 MHz, GPSK, 60 KHz) 5G NR FR1 100 835 | t06%
10858 | aAD {CP-OFDM, 1 , 30 MHz, OPSK. 80 kHz) 5G NR FR1 700 836 | £96%
710853 | AAD | 5G NR (CP-OFDM, 1007 RB, 40 Wiz, QPSK, 60 kHz) §G N FR1 10D 834 | t00% |
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(10860 | AAD | 5G NR (OP-OFOM, 100% RE, 50 Miiz. QPSK, 60 KHz) 5G NR FR1 10D 841 | t96%
10861 | AaD | 5G NR (CP-OFDM, 100% RB, 60 Miz. QPSK. &0 kRz) 5G NR FR1 DD 8B40 | +096% |
10863 | AAD | 5G NR (GP-OFDM, 100% RB, 80 MHZ. QPSK, 60 kHz) 5G NR FR1 TDD 841 | t06%
10864 | Aag | GG NR (CP-OFDM, 100% B, 80 MHz OPSK, §0KHz) | 56 18 FRTT0D 837 | +06%
10868 | aap | 5G NR (GP-OFDM, 100% R, 100 MHz, OPSK, 0 kHz) 5G NR FR170D 841 | £96%
10866 | aap | BG NR (DFT-s-OFDM, 1 RS, 100 MHz. GPSK. 30 KHz) SGNAFR1TDD | 566 | 496 % |
10868 | AAD | 5G NR (DFT-5-OFDM. 100% RB, 100 MHz, QPSK, 30 kHz] SGNR FR1 TOD 589 | 196%
10868 | AAD | SGNR (DFT-s-OFOM, | RB, 100 Wz, GPSK. 120 kz) SGNRFR2TDD | 575 | 296 %
10870 | AAD | SGNR (DF T-5-OFOM, 100% RS, 100 MHz, GPSK, 120 kiiz) 5G NR FRZ TDD 588 | 296%
70871 | AAD 5G NR [DFT-+-OFOM, 1 RB. 100 MMz, 16GAM, 1205HZ] | 56 NRERZT00 | 575 | 06 %
10872 | AAD | 5G NR (DFT5-0FDM, 100% RE. 100 MHz 160AM, 120 193] SGNRFRZTDO | 652 | 296%
10873 | AAD | 5G NR [DF T-5-OFOM, 1 RB, 100 MHz, B4QAM, 120 kHz) 5G NRFR2 TDO 661 | t96%
10874 | aAD | 56 NR (DF T-5-OFDM, 100% RE. 700 Wiz, 63GAM, 120 KHz) 56 NR FR2 TDO 665 | +96%
T0B75 | AAD | 5G NR (CP-OFDM, 178, 100 MHz, GPSK, 120 Hz) 50 NR FR2 TOD 778 | +96%
(TOB76 | AAD | 5 NR (CP-OFDM, 100% R, 100 MHz, GPSK, 120 kHz) T 3G NR FRZ 700 839 | +96%
10877 | AAD | 5G NR (CP-OFDM, 1 RS, 100 MRz, 160AM, 1205~ T BE NKFRZ 100 795 | +086% |
TT0B78 | AAD | 5O Nt (CP-OF DM, 100% R, 100 MFHE, TEOAM, 120 WHz) 5G NR FR2 T00 841 | +06%
10878 | AAD | 50 NA (CP-OFDM. 1 RB, 100 Mz, GAGAIA, 120%%) | G NR FRE 100 812 | 96 %
10880 | AAD | 5G N (CP-OF DM, 100% R8, 100 MHz, B40AM, 120 W) | SGNRFRITO0 838 | +96%
10881 | app | 5C NA (DFT-5-OFDM, 1 RB, 50 Veiz. GPSK, 120 iz) 5G NR FR2 TDD 575 | +96%
10882 | Aap | 5G NR (DFT-5-OFDM., 100% RB, 50 MHz, QPSK. 120 kHz) 50 NR FR2 TDD 596 | +0.6%
10883 | aaD | 5G NR (DFT5-OFDW, 1 RE, 50 MHz. 16GAN, 120 1672) 56 NR FR2 70D 657 | £96% |
10884 | aAD | 5C NR (DFT-5-OF DM, 100% R&, 50 Mz, 16GAM, 120 kiz) 5G NR FR2 TDD 653 | +96%
10885 | AAD | 5G NR (DFT5.OFDM, 1 RB, 50 MHz, GAQAN, 120 kFiz) SGNAFRZTOD | 661 | £96%
10886 | ApD | 5G NR (DFT-5-OFDM, 100% Ra, 50 Mz, 65QAM, 120 kHz) 5G N FR2 70D 665 | +96%
10867 | AAD | 5G NR (CP-OFOM, 1 RE, 50 MHz, QPSK, 120 kHz) SGNRFR2TDD | 7.78 | £6.6%
10888 | AAD | 50 NR (GP-OTDM, 100% AB, 50 MH2, QPSK, 120 kH7) SGNR FR2 TDD B35 | +96%
10869 | aap | 5G NR (CP-OFDM, 1 RB, 50 MHz, 16QAM, 120 kHz) 5GNR FR2 TDD BOZ | 206%
10830 | aAD | 5G NR (CP-OFDN, 100% RB, 50 MHz, 160AM, 12010 | S RRFR2TOD B40 | 106 %
| 10887 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, GAGAM, 120 kHz) NR FR2 TDD 813 | 496%
10882 | AAD | 5G NR (GP-OFDM, 100% RE, 50 MHz, S4GAM, 120 KHE) SGNRFRZTDD | BA1 | 296 %
10867 | AAD | BG NR (DFTs-OFDM, 1 RB, 5 MHz. GPSK, 30 kHz) SG NR FR1T0D 566 | 296%
1 AAD | 5GNR (DFT-5-OFOM, 1 RB, 10 MHZ, QPSK, 30 kHz} 5GNR FR1 TDD 567 | 96 %
10839 | AAD | 5C NR (DF T-s-OFDM, | RB, 15 MHz, QPSK, 30 kHz) 5G NR FR1 DO 567 | 296%
10800 | AAD | 5G NR (DFT-=-OFDM, 1 RB, 20 MHz, QPSK, 30 kHz} SGNR FR1TDD 568 | 296 %
10807 | AAD | 50 NR (DFT-2-OFOM, 1 RB, 25 MHz, QPSK, 30 ioiz) 5G NR FR11DD 568 | 296%
10802 | pap | 56 NR (DFT-5-OFOM, 1 RB. 30 MHz, GPSK, 30 kHZ) SGNRFR1TOD | 568 | =96 % |
10903 | aAD | 5G NR (DF T-5-OFDW, 1 RB, 30 MHz, GPSK, 30 kHz) %G NR FRY TDD 568 | =96 %
10004 | aAD | 5G NR (DFT-5-OFOM, 1 RB. 50 MHz, GPSK, 30 kHz) 5G NR FR1 T0O 568 | =96 %
10905 | AAD | SGNR (DFT-5-OFOM, 1 RB. 60 Mz, GPSK, 3 k2] SGNRFR1TDO | 568 | z96%
10806 | AAD | 56 NR (DFT-5-OFDM, 1 RB, 80 MHz, GPSK, 30 kHz) 5G NR FR1 DD 568 | 96 %
10807 | aaD | 5G NR (DFT-5-OF0M, 50% RB, 5 MHz, QPSK, 40 kHz) 5G NR FR1T TDO 578 | t96%
10008 | AAD | 5G NR [DFT-5-0FDM, 50% RS, 10 MHz, OPSK. 30 kHz) SG NR FR1 TDD 583 | 296%
10908 | AAD NR (DF T--OFOM, 50% RE, 15 MHz, OPSK. 30 kHz) 53 NR FiR1 70D 596 | £98%
10810 | AAD | 5G NR [DF T-5-OFDM, 50% RB, 20 Mz GPSK. 30 kHz) %G NR FR1 100 583 | =06% |
V0811 | aaD | 50 NR (OFT-5-OFDM, 50% R, 25 Wz, GPSK_ 30 WHE) BGNRFRITOD | 593 | £96%
10812 | AAD | B0 NR (DF T-a-OF DM, 50% RB, 30 Mz, GFSK. 30 kHz) SGNR FRY 100 584 | £06%
(0913 | aaD | 56 NR (DFT-5-OF0M, 50% RE, 40 Mz, OPSK. 30 kHz) SGNRFRITOD | 6584 | £06%
10911 | aaD | 5G NR (DFT-5-OF DM, 50% RB, 50 MHz, QPSK. 30 KHz) 5G NR FR1 1DD 585 | +96% |
10015 |AAD | 5G NR [DF T-5-0FDM, 50% &8, 60 MHZ. OPSK. 30 kHz) 5G NR Fr1 7DD 583 | £96%
10916 | aAD | 5G NR {DFT-5-OFDM, 50% AB, 80 MHz, QFSK, 30 kHz) G NR FRT 10D 587 | +06%
70917 | AAD {DFT-5-OFDIA. 50% RS, 30 kHz) 5G NR FR1 7DD 594 | +06%
10918 | aaD | 5G NR {DF T-5-OFDM, 100% RB, 5 MHz, QPSK, 30 kHz) 5G NR FR1 100 586 | £96%
10818 | AAD | 5G NR {DFT-5-OFDM, 100% RB, 10 MHz, OPSR, 30 kHz) | 5G NRFRT DD 586 | +96%
10020 | AAD | 5G NR (DFT-5-0FDM, 100% RB, 15 MHz, GPSK, 30 kHz) 5G NR FR1 DD 587 | +06% |
1021 | AAD | 5G NR (OF T-5-OF DM, 100% B, 20 MHZ. OPSK, 30 kHz) 5G N FR1 100 584 | +06%
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(10822 [ AAD | 5G N {DF T-5-OF DM, 100% RB, 25 Wiz, OPSK, 30 kHz) 5G NR FiRY 10D 582 | £96%
10923 | AaD | SG NR(DFT-=-OFDM, 100% RB, 30 MHz. OPSK, 30 kHz) %G NR FR1 TDD 584 | +96%
Iiﬁ‘u AAD | 56 NR (DFT--OFDM, 100% RE, 40 MHz, GPSK, 30 kHz) 5G NA FR1 10D 584 | t06%
10825 | AAD | 56 NR (DFT-=-OFDM, 1004 RS, 50 MHz. OPSK, 30 kHz) SGNRFRITDD | 595 | £9.6% |
10826 | AAD | 56 NR (DFT-5-OFDM, 100% RB, 60 MHZ QPSK. 30 kHz) 5GNR FR1 DD 584 | £96%
10927 | AAD (DFT-s-OFDWM, 100% 30 kHz 5G NR FR1 10D 504 | +06%
10928 | AAD | 5G NR (DFT-s-OFDM, 1 RB, 5 Wiz, GPSK, 15 k2] SGNRFRIFDD | 562 | £9.6% |
10929 | AAD | 5G NA (OFT-5-OFDW, 1 RB, 10 MHz GFSK. 15 WHE) "5G NR FR1 FDD 852 | +96%
10830 | AAD | 56 NR (OFT-5-OF DM, 1 RS, 15 MHz. QPSK, 15 WHZ) 4G NR FR1 FOD 5§52 | +96% |
10831 | AAD | 5G NR (DFT-5-OFDM. 1 B, 20 MHz, QFSK, 15 kFz) SGNAFRIFDD | 651 | £06% |
10932 | Aa8 | 56 NR (DFT-s-OFDM, 1 RB, 25 MHz, QPSK, 15 KHz) 5G NR FR1 FDD 651 | £06%
10833 | AmA | 5GNR(DFT=-OFOM, 1 RS, 30 MHZ QPSK, 15 kHz) SGNRFRTFOD | 551 | £08%
10834 | Ana | 50 NR (DFT-5.0OFDM, T RS, 40 MHz, GPSK, 18 kHz) 5G NA FR1 FDD 551 | +06%
10835 | Ann | 5G NR (DFT-5-OF OM, 1 RB, 50 MHz, QPSK, 18 kHz) 5G NR FR1 FDD 551 | +8.6%
0836 | AAC | 5G NR (DFT-=-OFDM. 50% RB, 5 WAHZ OPSK. 15 kHa) SGNRFRIFDD | 5090 | +96% |
10937 | aag | 5G NR (DFT-=-OFDM, 50% RB, 10 MHZ, QPSK, 15 kHz) 56 NR FRT FDD 677 | +96% |
10838 | aps | 5G NR (DFT-=-0FDM, 50% RB, 15 MHz, GPSX, 15 kHz) SGNRFRIFOD | 500 | £9.6% |
10870 | AAB | 5G NR (DFT=-OFDM, 50% RB, 20 MHz, QPSK, 15 kHZ) SGNRFRIFOD | 582 | £06% |
10840 | Anm | 56 NR (DFT--OFDM. 50% RB, 25 MHz, QPSK, 15 kHz) 5G NR FH1 FDD 580 | t96%
10841 | AAB | 50 NR (DFT-5-OFDM. 50% RB, 30 MHz, QPSK, 15 kHz) 5G NAR FR1 FDD 583 | £06%
10842 | aam | 56 NR (DF T-5-OF DM, 50% RB, 0 MHz, QPSK, 15 kHz) 5G NR FR1 FDD 585 | +96% |
10943 | AAB | 50 NA (DFT-5-OF DM, 50% RB, 50 MHz, 16 ¥Hz) 5G NR FR1 FDD 595 | +96% |
10344 | aag | 56 NR (DFT-5-OF DM, 100% RB, 5§ MHz, QPSK, 15 kHz) SGNRFRTFDD | 581 | £96% |
10845 | aaB | 5G NR (DFT-5-OFDM, 100% RB, 10 MMz, GPSK, 15 kHz) | 5GNR FR1 FDD 585 | £96%
10846 | AAC | 3G NR (DFT-5-OFOM, 100% RB, 15 Mz, GPSK, 15 kHz) 5G NR FR1 FOD 583 | £06%
1007 | aAB | 5G NA {DET-5-OFDM, 100% RB, 20 Mz, OPSK, 15 Kz} 5G NR FR1 FOD 587 | £t96%
"I0B4B | AAB | 5G NR (DET-5-OFDM, 1 .25 MHZ, QPSK, 13 kHz) G NR FRT FDO 504 | t06%
10948 | aAB | 5G NR (DF T-5-0EDM, 100% RB. 30 MHz, GPSK, 15 kHZ) SGNRFRIFDD | 587 | £96%
10050 | AAB | 5G NR (DF T-5-OFDM, 100% RB, 40 MHz, GPSK, 15 kHz) SGNRFRIFDD | 584 | +96%
10857 | AAB | 5G NR [DF T-5-OFDM, 100% RB, 50 MHz, GPSK, 15kH2) | GG NRFRTFDD | 592 | =96 %
10652 | aAB | 5O NR DL (CP-OFOM. TM 3.1, 5 MHZ, 64-OAM, 15 kHz) 5G NR FRY F0O 425 | =96%
0855 | aAB | 5 NR DL (CF-OFDM, TW 3.1, 10 MHE B4-QAM, 15 0iz) WSNRERVFDD | 8156 | 296%
10954 | AAB | 56 NR DL (CP-OFDM, TV 3.1, 15 MHEZ B4-QGAM, 15 kHz} SGNRFRY FDO 623 | £90%
10955 | aAB | DG NR DL (CP-OFDM, TM 3.1, 20 Mz, GA-QAM, 15 kiz) 5G NR FR1 FDO 842 | =98%
10956 | AAB | BG NR DL (CP-OFOM, TM 3.1, 5 MHz, 64-QAM, 30 KHZ) 6G NR FR1 FDO 414 | £96% |
10857 | AAG | 5G NR DL (CP-OFDM, T A1, 10 Wz, 64-QAM, 30 wHz) SONRFRIFDD | 831 | =96 %
10858 | AAB | SO NR DL (CP-OFDM, TM 3.1, 15 MHz. BA-QAM, J0kRz) | SGNRFR1 FDD 861 | 296%
10958 | AaS | 5G NR OL (CP-OFDM, TH 3.1, 20 IHz, G4-QAM, 30 kHz) 56 NR FR1 FDD 833 | 296%
1 AAB | 5G NR DL (CP-OFDM, TM 4.1, 5 MHz, 84-QAM, 15 kHz| 5G NR FR1 TOD 932 | 496 %
VBT | AAB | 50 NR OL (CP-OFDM, 1M 3.7, 10 MRz, 64-QAM, 15 kHz) BENRFRITOD | 936 | t96% |
10062 | AAS | 5G NR OL (GP-OFDM, TM 3.1, 15 MHz, 64-QAM, 15 kHz) SGNRFATTDD | 840 | +96% |
10869 | AAB | 50 NROL M 3.1, 20 MHz, 64-QAM, 15 kHz) SGNAFRITDD | 955 | 86 %
1068 | AAR | 56 NR OL (GP-OFOM, T 3.1, 5 MHZ. B4-QAM, 30 kHz) 3G NA FR1T 10D 020 | +66%
10865 | aag | 5G NR DL (GP-OFDM, TM 3.1, 10 MHz, 64-QAM, 30 kHz) 5G NA FR1 70D 037 | +96%
TI0868 | AAB | 5G MR DL (CP-OFDM, TM 3.1, 15 MHz, 64-GAM, 30 kHz) SGNRFRITOD | 955 | #96% |
10867 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 63-QAM, 30 kHz) 56 NR FR1 TDD 642 | +96%
0868 AAB | SG N DL (CP-OFDM, TM 3.1, 100 Mz, GA-QAM, 30 kHz) 5G NR FR1 100 949 | +96%
10072 | AAB | 5G NR (CP-OFDM, 1 RS, 20 MHz, QPSK. 15 kHz) SGNRFRITDD | 1159 | $86%
10873 | AAB | 5G NR (DFT-5-0FDM, 1 RS, 100 MHz, QPSK, 30 kHz) SGNRFRITDD | 006 | +86%
10874 | AAB | 5G NR {CP-OFDA. 100% RS, 100 MMz, 288-QAM, 30 kHz) SGNRFR1TDD | 1028 | +96%
* Uncartainty s detammined using the max. dedation from lnsar potying o ributon and 15 axp for the square of o
teld value
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of \\/“U o Schweizerischer Kalibrlerdienst
Schmid & Partner N Service suisse d'étalonnage
Engineering AG % Servizio svizzero di taratura
Zaughausstrasse 43, 8004 Zurich, Switzsrtand i@\\? Swiss Caflbration Service
Accredited by the Swiss Accreditation Senvics (SAS) Accraditation No.; SCS 0108

The Swiss Accraditation Service is one of the signatories 1o the EA
Multilaseral Agreemant for the recognition of calibration certificates

oot HETHCYNRSTT S

Object

Caloration procaduns(s)

Calbration date

This calbration canificate documants the Faceability to national standards, which realize e physical units of measurements (31)
The messurements and the uncertanties with confidence prebabiity are given on the following pages and are part of the corificate,

All calibraticns have been conducted in the clased laboratory faciity: environmant temparature (22  3)°C and humidgty < 70%.

Catbration Equipment used (METE critical lor caltiration)

Pnmary Standarcs D Cal Dte (Certificate No.) Scheduled Calbration
Powar mater NRP SN: 104778 09-Apr-21 (No. 217-03281/03282) Apr-22

Power sansoc NRP-ZG1 SN: 103244 09-Apr-21 (No. 217-03201) Apr22

Pawur sensor NRP-Z91 SN: 103245 09-Apr-21 (No. 217-03282) Apr22

Pawer sensor R&S NRP33IT SN- 100867 08-Apr-21 (No. 217-0326G) Apr-22

Referance 20 dB Attanuator SN: BHE394 (20k) 09-Apr-21 (No. 217-03343) Apr-22

Type-N mismatch combination SN 310962/ 06327  08-Apr-21 (No. 217-03344) Ape-22

Rederence Prode EX30V4 SN: 7405 30-Dec-20 (No. EX3-7405_Dec?0) Dac-21

DAE4 SN: 808 24-Jun-21 (No. DAE4-808_Jun21) Jun-22

Secongary Standards D# Chack Dale (in house) Schaduled Chack

RF generatar Anapico APSIN20G | SN; 569 28-Mar-17 (in housa check Decs18) In house check: Dec-21
Nebwark Analyzer Koysight ES0634 | SNIMYS54504221 31-0ct-18 {in house check Oci-19} In house check: Oct-22

Signature

Calibrated by:

" SW A
This calbration cortficate shall not be reproduced exospt in mnmmmn\ocguu&g_w fe _LL_QT
. /ﬁ?-’g' '//1/\4
Centificate No: D6.5GHZV2-1012_Sep21 Page 1 of 6 = | vi phigs J #1353
'lau.p‘ln ?0([./’,29
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of S0, S Schweizerischer Kalibrierdienst
Schmid & Partner e ¢ Service suisse détalonnage
Engineering AG Z = Servizio svizzero di taratura
Zsughausstrasse 43, 8004 Zurich, Switzerland "@S‘ S Swiss Calibration Service
Terf iyt
Accrodited by the Swiss Accraditatien Senvics (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreemant for the recognition of cafibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:
a) IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate
Of Human Exposure To Radio Frequency Fields From Hand-Held And Body-Wom Wireless
Communication Devices - Part 1528: Human Models, Instrumentation And Procedures (Frequency
Range of 4 MHz to 10 GHz)", October 2020.

Additional Documentation:
b) DASY System Handbook

Methods Applied and Interpretation of Parameters:

* Measurement Conditions: Further details are availabie from the Validation Report at the end of the
certificate. All figures stated in the certificate are valid at the frequency indicated.

* Antenna Parameters with TSL: The dipole is mounted with the spacer to position its feed point
exactly below the center marking of the flat phantom section, with the arms oriented parallel to the
body axis.

= Feed Point Impedance and Return Loss: These parameters are measured with the dipole positioned
under the liquid filled phantom. The impedance stated is transformed from the measurement at the
SMA connector to the feed paint. The Return Loss ensures low reflected power. No uncertainty
required,

» SAR measured: SAR measured at the stated antenna Input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna connector,

« SAR for nominal TSL. parameters: The measured TSL parameters are used to calculate the nominal
SAR result,

* The absorbed power density (APD): The absorbed power density is evaluated according to
Samaras T, Christ A, Kuster N, *Compliance assessment of the epithelial or absorbed power density
above 6 GHz using SAR measurement systems", Bioelectromagnetics, 2021 (submitted). The
additional evaluation uncertainty of 0.55 dB (rectangular distribution) is considered.

The reported uncertainty of measurement is stated as the standard uncentainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Certificate No: D8.5GHzV2-1012_Sep21 Page20of6
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Measurement Conditions

DASY system configuration, as far as nol given on page 1.

DASY Verslon DASYe V16.0

Extrapolation Advanced Extrapolation

Phantom Modular Flat Phantom

Distance Dipole Center - TSL 5 mm with Spacer

Zoom Scan Resolution dx, dy =34 mm, dz = 1.4 mm Graded Ratio = 1.4 (Z direction)

Frequency 8500 MHz + 1 MHz
Head TSL parameters

The following parameters and calculations were applied.
Temperature Permittivity Conductivity

Nominal Head TSL parameters 220"C 345 6.07 mha/m

Measured Head TSL parameters {220+£02)°C 3B36+8% 6.11 mho/m =6 %

Head TSL temperature change during test <05°C e -
SAR result with Head TSL

SAR averaged over 1 ¢m” (1 g) of Head TSL Condition

SAR measured 100 mW input power 29.3 Wikg

SAR for nominal Head TSL parameters normalized to 1W 291 Wikg = 24.7 % (k=2)

SAR averaged over 10 cm’ (10 g) of Head TSL condition

SAR measured 100 mW input power 5.45 Wikg

SAR for nominal Head TSL parameters normalized to 1W 54.1 Wikg = 24.4 % (k=2)
Cartificate No: D6.5GH2V2-1012_Sap21 Page30f6
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P CT FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

Appendix
Antenna Parameters with Head TSL
Impedance, transformed to feed point 5100-65Q
Retum Loss «23.7dB
APD (Absorbed Power Density)
APD averaged over 1 cm® Condition
APD measurad 100 mW Input powes 291 Wim*
APD measurad normalized to 1W 2910 W/m® = 29.2 % (k=2)
APD averaged over 4 cm” condition
APD measured 100 mW input power 133 W/m*
APD measured normalized to 1W 1330 W/m® £ 28.9 % (k=2)

General Antenna Parameters and Design

After long term use with 100W radiated power, only & slight warming of the dipale near the feedpoint can be measured

The dipols is made of standard semirigid coaxiai cable. The center conductor of the feeding line is directly connected to the
sacond arm of the dipole- The antenna is therefore short-circuited for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in erder to improve matching when loaded according to the position as explained in the

"Mesasurement Conditions® paragraph, The SAR data are not afiected by this change. The overall dipole length is stil

according to the Standard,

No excessive force must be applied to the dipole arms, because they might band or the soldered connections near the

feedpoint may be damaged.

Additional EUT Data

| Manutactured by |

SPEAG

Certificate No: D8.5GHzV2-1012_Sep21 Page 4 of 6
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FCC ID: A3LSMX800

HHCT

Report No: HCT-SR-2111-FC018-R1

DASY6 Validation Report for Head TSL

Measurement Report for D6.5GHz-1012, UID 0 -, Channel 6500 (6500.0MHz)

Device under Test Properties

Name, Manufacturer Dimensions {[mm] IMEI
06.5GHz 16.0x6.0x 3000 SN: 1012
Exposure Conditions
Phantom Position, Test Band Group, Frequency
Section, TSL Distance uio [MHz]
[mm]
Flat, HSL 5.00 Band Cw. 6500

Hardware Setup
Phantom TSL
MFP VE.O Center - 1182 HBBLE00-10000VE

Probe, Calibration Date
EX30VA - SN740S, 2020-12-30

DUT Type
Conversion TSL Cond. TSL
Factor [S/m] Permittivity
5.75 6.11 336

DAE, Calibration Date
DAE4 SnS08, 2021-06-24

Scan Setup Measurement Results

Zoom Scan Zoom Scan
Grid Extents [mm) 20%x22.0x220 Date 2021-09-24, 13:5
Grid Steps {[mm)] 34x34x14 psSARIE [W/Kgl 293
Sensor Surface [mm] 1.4 psSAR10g [W/Kg) 5.45
Graded Grid Yes Power Drift [d8] 0.02
Grading Ratio 14 Power Scaling Disabled

MAIA N/A Scaling Factor [dB)
Surface Detection VMS = 6p T5L Correction No correction
Scan Method Measured M2/M1 [%] 501
Dist 3d8 Peak [mm a8

Certificate No: DS 5GHzV2-1012_Sep21 Page 5 of 6
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Impedance Measurement Plot for Head TSL
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of D ot watserischer Kallbrlerdienst
Schmid & Partner , g ::Mco sulsse détalonnage
Engineering AG g Servizio svizero i taratura
Zoughausstrasse 43, 004 Zurich, Switzerland 7= \ 4 Swiss Callbration Service
IR
Accreditod by the Swiss Accredzation Service (SAS) Accroditation No.: SCS 0108

Tha Swiss Accreditation Service Is one of the signatories to tha EA
Muttiateral Agresment for the recognition of calibration certificates

Calibration procadure(s)

Calivrabion date:

This calbration certificate documents the traceabilty to national standards, which reslize the physical units of messurements (S1).
The measurements and the uncarainties with confidance probabiity are given on the following pages and are part of the canificate.

All calbrations have been conducted in the dosed labaratory faciity. environment tempersture (22 £ 3)°C and humnidity < 70%

Calbration Equipment used (MATE crtical for calbration)

Primary Standards D# Cal Date (Certificate No.} Scheduled Calbration
Referance Probe EUmmWA3 SN 8374 2020-12-30(No. EUmmWV3-9374_Dec20) Dac-21
DAE4ip SN: 1602 2020-08-11 (No. DAE4ip-1602_Aug20) Aug-21
Secordary Standards ID# Check Date (in heusg) Scheduled Check
MEXEIEY !
P 7

Al | viEY |G MDA
221, °%, 1o

Calbrated by:

This calbration centificate shall not be réproduced except in full without written approval of the laboratory,

Centificate No: 5G-Veri10-1018_Apr21 Page 10of 7
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of

4 Schweizerischer Kalibr 51
Schmid & Partner (S: Service suisse d'étalonnage
Engineering AG g Serviziosvizzero di taratura
Zeughausstrasse 43, 8004 Zurich, Switzerland Swiss Calibration Service
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of callbration certificates

Glossary

cw

Continuous wave

Calibration is Performed According to the Following Standards

Internal procedure QA CAL-45-5Gsources

IEC TR 63170 ED1, "Measurement procedure for the evaluation of power density related to
human exposure to radio frequency fields from wireless communication devices operating
between 6 GHz and 100 GHz", January 2018

Methods Applied and Interpretation of Parameters

Coordinate System: z-axis in the waveguide horn boresight, x-axis is in the direction of the
E-field, y-axis normal to the others in the field scanning plane parallel to the hom flare and
horn flange.

Measurement Conditions: (1) 10 GHz: The forward power to the horn antenna is measured
prior and after the measurement with a power sensor. During the measurements, the horn
is directly connected to the cable and the antenna ohmic and mismatch losses are
determined by far-field measurements. (2) 30, 45, 60 and 90 GHz: The verification sources
are switched on for at least 30 minutes. Absorbers are used around the probe cub and at
the ceiling to minimize reflections.

Hom Positioning: The waveguide horn is mounted vertically on the flange of the waveguide
source to allow vertical positioning of the EUmmW probe during the scan. The plane is
parallel to the phantom surface. Probe distance is verified using mechanical gauges
positioned on the flare of the hom.

E- field distribution: E field is measured in two x-y-plane (10mm, 10mm + AM4) with a
vectorial E-field probe. The E-field value stated as calibration value represents the E-field-
maxima and the averaged (1cm? and 4cm?) power density values at 10mm in front of the
horn,

Field polarization: Above the open horn, linear polarization of the field is expected. This is
verified graphically in the field representation.

Calibrated Quantity

Local 2peak E-field (V/m) and average of peak s?atial com?onents of the poynting vector
(W/m?) averaged over the surface area of 1 cm? and 4cm? at the nominal operational
frequency of the verification source. Both square and circular averaging results are listed.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement multiplied by the
coverage factor k=2, which for @ normal distribution corresponds to a coverage probability of approximately 95%.

Certificate No: 5G-Veri10-1018_Apr21 Page 20f 7

F-TP22-03 (Rev.00)

Page 96 of 112



HHCT

FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

Measurement Conditions
DASY system configuration, as far as not given on page 1.
DASY Version cDASYS Module mmWave V22
Phantom 5G Phantom
Distance Horn Aperture - plane 10 mm
XY Scan Resolution dx, dy = 7.5 mm
Number of measured planes 2 (10mm, 10mm + A4)
Frequency 10 GHz £ 10 MHz
Calibration Parameters, 10 GHz
Circular Averaging

Distance Hom Aperture Prad’ Max E-field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mWw) (Vim) (k=2) Avg {zePDne. psPDiots, (k=2)

paPDmode)

(Wim?)
1cm? 4 cm?
10 mm B6.1 146 1.27dB 534 493 1.284d8B
Square Averaging

Distance Hom Aperture Prad’ Max E-field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mW) (V/m) (k=2) Avg (psFOne, psPDIote (k=2)

pePOmods)

(Winv)
1cm? 4cm?
10 mm 86.1 146 1.27dB 534 49.2 1.28dB
! Assessed ohmic and mismatch loss: 0.45 d8
Certificate No: 5G-Ver10-1018_Apr21 Page3ol 7
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FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz2)

Device under Test Properties

Name, Monufactures

Dimensions [mm]
100.0% 1000 x 172.0

5G Verification Source 10 GHz

Exposure Conditions
Phantom Saction

5G

Hardware Setup
Phantom
mmWave Fhantomn - 1002

Scan Setup

Grid Extents [mim)
Grid Steps [lambda)
Sensor Surface [mm]
MALIA

Position, Test Distance

[mm]

10.0 mm

Medium

IME DUT Type
SN 1018 -
Hand Group, Frequency [MHz), Conversion Factor
Channel Number
Validation band cw 10000.0 L0
10000

5G Scan
1200x 1200
0235x Q.25
100

MAIA not usad

Probe, Calibration Date

EUMmMWV3 - SNU374_F1-T8GH:

2020-12-30

Measurament Results

Date

Avg. Area [em)

psPOne (W/m?
psPOtot+ [W/m?|
psPOmods [W/m'|
Lase [V/m]

Power Deift [4B)

DAE, Calibration Date
DAESip Sn1602,
2020-08-11

5G Scan
2021-04-23, 1024
100

532

534

5356

a5

0.02

Certificate No: 5G-Veri10-1018_Ape21
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FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties

N

ame, Manufacturer

Dimensions {mm]
1000 x100.0x 3720

3G Vertfication Source 10 Gz

Exposure Conditions
Phantom Saction

56

Hardware Setup
Phantom

mmWave Phantom

1002

Scan Setup

Geid Exvants [men ]
Grid Steps [lambda)
Sensor Surface [mm]
MALA

Pasition, Test Distance

[mm]
100 mm

Mediun
A

IME} DUT Type
SN 1018
Pand Group, Frequency [MMz], Conversion Factoe
Channel Number
Validation band ow 100C0.0, 1.0
10000

5G Scan
1200x 120.0
0.25x 025
00

MAIA not used

Probe, Calibration Date
EUmmMWNV3 - SN5374_75.78
2020.12.30

Measurement Results

Date

Avg, Area (om?]

psPOne [W/md)|
sPDtots [W/m?

psPDmod+ [W/m?]

B [V/m]

Powe: Drilt [¢8)

Gl

HJ,

DAE, Callbration Date
DAESip Sn1602,
2020.08-11

3G Scan
202106-23,10:14
400

0.2

£33

435

186

Q.07

Certificate No: 5G-Ver10-1018_Apr21
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FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Manufacturer Dimensions [mm) IMEI DUT Type
5G Verification Source 10 GHz 1000x 1000x 1720 SN: 1018

Exposure Conditions

Phantom Section Position, Test Distance Band Growp, Frequency [MMz], Corversion Factor
{mm] Chaanal Number
56 - 10.0 mm Validatson band cw 10000.0, 10
10000
Hardware Setup
Phantom Meodium Probe, Calibration Date DAE, Calisration Dete
mmWave Phantom - 1002 Air EUmmWV3 - SN9374_F1-78GHz DAEdIp Sn1602,
2020-12-30 2020-08-11
Scan Setup Measurement Results
5G Saan 5G Scan
Grid Bcants [mm} 1200x 1200 Date 2025-04-23, 10014
Grid Steps [lambda) 0.25x 025 Avg. Area jom?)] 1.00
Sensor Surface [mm] 100 psPDne+ [W/m?] 533
MAIA MAIA not used psPDtots [W/m' 534
psPDmods [W/im?] 536
e [V/ ) 146
Power Drift |da) 002

Certificate No: 5G-Veri10-1018_Apr21 Page&of 7
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FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Mansfacturer DRimensions [mm) IME! DUT Type
5G Yenficabion Source 10 GHz 100.0x1000x172.0 SN: 1018 -

Exposure Conditions

Phantom Section Position, Test Distance Band Growp, Fraguency [MHz], Corwersion Factor
{mm] Channel Number
5G 109 mm Validation band oW 10000.0, 10
10000

Hardware Setup

Phantom Madium Probe, Calibeation Date DAE, Caluration Date
mmWave Phantom - 1002 Alr CUmmWVE- SN9374 F1-T8GMz, DAEdIp Sn1602,
2020-12-30 2020-08-11
Scan Setup Measurement Results
5G Scan 5G Scan
Grid Extents [mm)] 1200x 1200 Date 20210423 114
Grid Steps [lambda) 0.25x 025 Avg. Arez fom®) 4.00
Sensor Surface [mam]) 100 psPDn+ [W/mi| 49.1
MAA MAIA not used pePDLot+ [W/m' 49.2
pPDmod+ (W/m’] 494
Eese V/m] 146
Power Drift [dB) Q07

Certificate No: 5G-Ven10-1018_Apr21 Page 70l 7
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H—a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of Y pcmis Schwalzorischor Kalibrierdienst
Schmid & Partner & ‘s: Sarvice sulsse Fétalonnage
Engineering AG g Servizio svizzero di taratura
Zoughausstrasse 43, 8004 Zurich, Switzeriand 4"“?‘" \. pl' Swiss Callbration Service
Accrediied by the Swiss Accredation Service (SAS) Accreditation No.: SCS 0108

Tha Swiss Accreditation Service Is one of the signatories to tha EA
Mustilateral Agresment for the recognition of calibration certificates

Calibration procadura(s)

Caliorabion date:

This calbration cetificate documents tha traceabilty to nalional standards, which realize the physical units of masaurements (51).
The messurements and the uncarainties with confidence probabiity are given on the folowing pages and are part of the catificate.

All caibrations have been conducted in the dosed laboratory faciity. enviranment temperature (22 £ 3)°C and humidity < 70%

Calbraton Equipment used (MATE crtical for calbration)

Primary Standards D # Cal Date (Certificate No.) Scheduled Calbration
Referance Prode EUmmWA3 SN: 8374 2020-12-30(No. EUmmiWV3-9374_Dec20) Dac-21

DAESip SN: 1602 2020-08-11 (No. DAEAip-1602_Aug20) Aug-21

Secordary Standards D # Check Date (in house) Scheduled Check

RSB AR L% |
2 oflﬁ: & s
2211, °%, 1o

Name Function Signature

Calbrated by:

Issued: April 28, 2021
This calbration cetificate shall not be reproduced except in full without written approval of the laboratory.
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H'a- FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

Calibration Laboratory of \\~\\_'J/ P §  Schweizerischor Kalibrierd:
Schmid & Partner i = C Service suisse d'étalonnage
Engineering AG o Servizio svizero di taratura
Y S
Zeughausstrasse 43, 8004 Zurich, Switzerland "M,f;\.\“\‘ Swiss Calibration Service
Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accraditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of callbration certificates

Glossary

cw

Continuous wave

Calibration is Performed According to the Following Standards

Internal procedure QA CAL-45-5Gsources

IEC TR 63170 ED1, "Measurement procedure for the evaluation of power density related to
human exposure to radio frequency fields from wireless communication devices operating
between 6 GHz and 100 GHz", January 2018

Methods Applied and Interpretation of Parameters

Coordinate System: z-axis in the waveguide horn boresight, x-axis is in the direction of the
E-field, y-axis normal to the others in the field scanning plane parallei to the hom flare and
horn flange.

Measurement Conditions: (1) 10 GHz: The forward power to the horn antenna is measured
prior and after the measurement with a power sensor. During the measurements, the horn
is directly connected to the cable and the antenna ohmic and mismatch losses are
determined by far-field measurements. (2) 30, 45, 60 and 90 GHz: The verification sources
are switched on for at least 30 minutes. Absorbers are used around the probe cub and at
the ceiling to minimize reflections.

Hom Positioning: The waveguide horn is mounted vertically on the flange of the waveguide
source to allow vertical positioning of the EUmmW probe during the scan, The plane is
parallel to the phantom surface. Probe distance is verified using mechanical gauges
positioned on the flare of the hom.

E- field distribution: E field is measured in two x-y-plane (10mm, 10mm + A4) with a
vectorial E-field probe. The E-field value stated as calibration value represents the E-field-
maxima and the averaged (1cm? and 4cm?) power density values at 10mm in front of the
horn,

Field polarization: Above the open horn, linear polarization of the field is expected. This is
verified graphically in the field representation.

Calibrated Quantity

Local 2peak E-field (V/m) and average of peak s?atial comgonents of the poynting vector
(W/m?) averaged over the surface area of 1 cm* and 4cm¢ at the nominal operational
frequency of the verification source. Both square and circular averaging results are listed.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement multiplied by the
coverage factor k=2, which for & normal distribution corresponds to a coverage probability of approximately 95%.

Certificate No: 5G-Veri10-1018_Apr21 Page 2 0f 7
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FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

Measurement Conditions
DASY system configuration, as far as not given on page 1.
DASY Version cDASYS Module mmWave V22
Phantom 5G Phantom
Distance Horn Aperture - plane 10 mm
XY Scan Resolution dx, dy = 7.6 mm
Number of measured planes 2 (10mm, 10mm + Ad)
Frequency 10 GHz £ 10 MHz
Calibration Parameters, 10 GHz
Circular Averaging
Distance Hom Aperture Prad’ Max E-field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mW) (Vim) (k=2) AVg {gePDne. psPDIots, k=2)
paPDmads)
(Wim?)
1cm? 4 cm?
10 mm B6.1 146 1.27dB 534 493 12848
Square Averaging
Distance Hom Aperture Prad’ Max E-field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mW) (V/im) (k=2) AvG (psPOne, pePDiate (k=2)
psPOmods)
(Winv)
1cm? 4cm?
10 mm 86.1 146 1.27dB 534 49.2 1.28dB
! Assessed ohmic and mismatch loss: 0.45 d8
Certificate No: 5G-Ven10-1018_Apr21 Page3ofl 7
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FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Monufactures Dimensions [mm] IMEI DUT Type
5G Verification Source 10 GHz 100.0 % 100.0 x 172.0 SN: 1018

Exposure Conditions

Phantom Section Position, Test Distance Hand Group, Frequency [MHz), Conversion Factor
[mm] Chapnel Number
5G 10.0 mm Valdation band cw 10000.0: L0
10000

Hardware Setup

Phantom Medium Probe, Calibration Date DAE, Calibration Date
mmWave Fhantom - 1002 Air EUMmWV3 - SNU374_F1-78GH: DAESip 501602,
2020-12-30 2020-08-11
Scan Setup Measurament Results
56 Scan 5G Scan
Grid Extents [mm) 1200x 1200 Date 2021-04-23, 20:14
Grid Steps [lambda) 025x Q.25 Avg. Area [em?) 100
Sensor Surface [mm) 10.0 psPOne (W/m? 532
MALA MAIA not used psPOtot+ (W/m| 534
psPOmods [W/m] 536
Lawe [V/m] a5
Power Diift [4B) 0.02

Certificate No: 5G-Veri10-1018_Ape21 Page 40! 7
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FCC ID: A3LSMX800

Report No: HCT-SR-2111-FC018-R1

DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Manufacturer
G Vertfication Source 10 Gz

Exposure Conditions
Phantom Saction

[mm)]
56 100 mm
Hardware Setup
Phantom Mediwn
mmWave Phantom - 1002 Alr
Scan Setup

Geid Exveots [mm)
Grid Steps [lambda)
Sensor Surface [mm]
MALA

Dimensions {mm]
1000 x100.0x 3720

Pasition, Test Distance

IME}

Band Growup,

Validation band ow

5G Scan
120.0x 1200
0.25x% D25
10.0

MAIA not used

Certificate No: 5G-Veri10-1018_Apr21

F-TP22-03 (Rev.00)

Page 5of 7

DUT Type
SN: 1018

Frequency [MMz],
Channel Number

10C0.0,

10000

Probe, Calibration Date
EUmmWNV3 - SNS374_75.78
2020.12.30

Measurement Results

Date

Avg. Area (on’]
psPOne [W/md|
psPDtots [W/m?*
psPDmod+ [W/m?]
Ewse [V/m]

Powe: Drilt [¢8)]

=
Gl

Hi,

Conversion Factoe

1.0

DAE, Callbration Date
DAESip Sn1602,
2020.08-11

3G Scan
202106-23, 10:14
4.00

£9.2

£33

495

146

Q.07
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FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Manufacturer Dimensions [mm) IMEI DUT Type
5G Verification Source 10 GHz 1000x 100.0x 1720 SN: 1018

Exposure Conditions

Phantom Section Position, Test Distance Band Growp, Frequency [MHz], Corwersion Factor
{mm) Chaanel Number
5G - 10.0 mm Validatson band tw 10000.0, 10
10000
Hardware Setup
Phantom Meodium Probe, Calibration Date DAE, Caliyration Dete
mmWave Phantom - 1002 Air EUmmWWV3 - SN9374_F1-78GHz OAEdIp Sn1602,
2020-12-30 2020-08-11
Scan Setup Measurement Results
5G Scan 5G Scan
Grid BExcants [mm) 1200x 1200 Date 2023-04-23,10:14
Grid Steps [lambda) 0.25x D25 Avg. Area fom?)] 1.00
Sensor Surface [mm] 0.0 psPDne+ [W/m?)] 533
MAIA MAIA not used psPDtots [W/m s34
psPDmods [Wim?) 53.6
B V/m] 146
Power DOrift |d8| 002
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FCC ID: A3LSMX800 Report No: HCT-SR-2111-FC018-R1

DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Mansufacturer DRimensions [mm) IME) DUT Type
5G Yenficabion Source 10 GHz 100.0x1000x172.0 SN:1018 -

Exposure Conditions

Phantom Section Position, Test Distance Band Growp, Fraguency [MHz], Conversion Factor
{mm] Channel Number
5G 109 mm Validation band cw 10000.0, 10
10000

Hardware Setup

Phantom Madium Probe, Calibeation Date DAE, Calration Date
mm\Wave Phantom - 1002 Air CUmmWV3 - SNS374_F1-T8GNz, DAEQIp Sn1602,
2020-12-30 2020-08-11
Scan Setup Measurement Results
56 Scan 5G Scan
Grid Extants [mm] 1200x 1200 Date 20210423 1014
Grid Steps [lambda) 0.25x 0.25 Avg. Arez fom®) 400
Sensor Surface [mm) 10.0 psPOn+ [(W/imi] 491
MAIA MAIA not used pePDtot+ [W/m' 49.2
psPDmod+ (W/m'] 494
Exm [V/m] 146
Power Drift [d8) 007
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Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC)
gelling agent and saline solution Preservation with a bacteriacide is added and visual inspection
is made to make sure air bubbles are not trapped during the mixing process. The mixture is
calibrated to obtain proper dielectric constant (permittivity) and conductivity of the desired
tissue. The mixture characterizations used for the brain and muscle tissue simulating liquids are
according to the data by C. Gabriel and G. Harts grove.

2we,&, b expl- jor(u,e.6,)"* |

Y=j ‘r(:J‘J-ICOS¢I p I (#Ol O) d¢ldpldp
[In(b a)]- a 4] 0 ’o

Where Y is the admittance of the probe in contact with the sample, the primed and unprimed

co_ordmates refer to source and (_)bservat|on points, respectively, .» _ P+ ' —2pp casd’
w is the angular frequency, and j=(-1)"2

3 Composition / Information on ingredients

3.2 Mixtures
Description: Aqueous solution with surfactants and inhibitors

Declarable, or hazardous components:
CAS: 107-211 Ethanediol >1.04.9%
EINECS: 203-473-3 STOT RE 2, H373;
Reg.nr.. 01-2119456816-28-0000 | Acute Tox. 4, H302
CAS: 68608-26-4 Sodium petroleum sulfonate <2.0%
EINECS: 271-781-5 Eye Imit. 2, H319
Reg.nr.: 01-2119527859-22-0000
CAS: 107-41.5 Hexylene Glycol / 2-Methyi-pentane-2.4-diol <29%
EINECS: 203-489-0 Skin Irrit 2, H315; Eye Imit. 2, H319
Reg.nr.: 01-2118539582-35-0000
CAS: 68920-66-1 Alkoxylated alcohol, > Cy, <2.0%
NLP: 500-236-9 Aquatic Chronic 2, H411,
Reg nr.- 01-2119489407-26-0000 | Skin Irrit. 2, H315. Eye Imit. 2, H319

Additional information:

For the wording of the listed risk phrases refer to section 16

Not mentioned CAS-, EINECS- or registration numbers are 1o be regarded as Proprietary/Confidential
The specific chemical identity and/or exact parcentage concentration of proprietary components is
withheld as a trade sacret

Liquid recipes are Proprietary SPEAG. Since the composition is approximate to the actual
liquids utilized, the manufacture tissue-equivalent liquid data sheets are provided below
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Report No: HCT-SR-2111-FC018-R1

Test Date 29-Jui-21
WM
Additional Information
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Measurement Certificate / Material Test

Item Name: Head Tissue Simulating Liquid (HBBLBOO-10000VE)

|Product No. 5L AAH U16 BC (Batch: 210727-3)

Measurement Method

ITSL p d using DAK probe, I
T .

Targst parameters as deflined in the |EEE 1528 and IEC 62209 compliance standards,

Test Condition

Condition 22°C ; 30% humidity
TSL Tempenture 22°C
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Appendix E. — SAR System Validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and
software versions) used for this device were validated against its performance specifications
prior to the SAR measurements. Reference dipoles were used with the required tissue-
equivalent media for system validation, according to the procedures outlined in IEEE 1528-2013
and FCC KDB 865664 D01v01r04. Since SAR probe calibrations are frequency dependent,
each probe calibration point was validated at a frequency within the valid frequency range of the
probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s),
measurement frequencies, SAR probes and tissue dielectric parameters has been included.

Probe Dielectric Parameters CW Validation Modulation Validation
Calibr.ation Dipole Date Mea§urgd Measurgq s Frobg Probe | MOD. Duty PAR
Point Permittivity | Conductivity Linearity | Isotropy | Type | Factor
EX3DV4 | 3968 6500 1012 |2021-10-11 34.5 6.07 PASS PASS PASS | OFDM N/A | PASS
SAR System Validation Summary 1g

Note;

All measurements were performed using probes calibrated for CW signal only. Modulations in
the table above represent test configurations for which the measurement system has been
validated per FCC KDB Publication 865664 D01v01r04. SAR system were validated for
modulated signals with a periodic duty cycle, such as GMSK, or with a high peak to average
ratio (>5 dB), such as OFDM according to KDB 865664 D01v01r04.
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